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CYLINDER, HEAD, VALVES AND TAPPETS XL1-1
RETAIL [INDEX PART
PRICE NO. NO. NAME USED ON
1 3413 SCREW, 5/16-18x5/8(2) ............. ... oiet. B4 — XL, XLS, XLX
1A 3470 BOLT, 7/16-20x7/8hex. hd. (2) ........... ... N/A Early 79 — XLS
3474 BOLT, 7/18-20x1(2) .. .. ... ... ... e, Late 79t0 * — XLS
2 4017 BOLT, 5/16-18x1 hex. hd. (4; 3 — 83 & Later)........ 7910 * — XL, XLCH, XLS
3 4640 BOLT, 7/16-20x1hex. hd. (2)..................... 79 te ¥ — XL, XL.CH, XLX
4 4708 SCREW, 7/16-20x 3-1/212pt. hd. (8) ... .......... 7910 * — XL, XLCH, XLS, XLX
4A 63278 WASHER, 5/16x3/4x3/64(2) . ................... 83 t0 * — XL, XLS, XLX
5 6334 WASHER, 7/16 x15/16x1/8(2)................... 79ta * — XL, XLCH, XLX
6420 WASHER, 7/16 x15/16x1/8(2) .............. N/A Late 7910 * — XLS
6 6469HW WASHER, 7/16x3/4x1/8(8)..................... 7910 * — XL, XLCH, Xi.S, XLX
7 5495HW WASHER(2) ... ... 8310 * — XL, XLS, XLX
8 6762B WASHER, 11/16x29/32x1/32(4) ................. 79 to 81; 83 to * — XL, XLCH, XLS, XLX
6780 WASHER, 11/16x29/32x1/16(4) .......... ... .... 82 — XL, XLS
8A 7729 LOCKNUT, (2-way) 5/16-24 x 1/4 x1/2hex. ......... 83 o0 * — XL, XLS, XLX
8 7775 LOCKNUT, 3/8-24x7/16x9/16hex. ........ ... ... 79 to * — XL, XLCH, XLS, XLX
10 11100 O-RING, tappetguide (4) ... ............. ... ... .... 79 to * — XL, XLCH, XLS, XLX
1 11101 0-RING, push rad cover, lower (8; 4 — 84 & later) .. .. .. 7910 * — XL, XLGH, XLS, XLX
12 11132 O-RING, pushrodcover (4} ........................ Late 79 to * — XL, XLGH, XLS, XLX
12A 11157 (-RING, push rod cover, upper(4) .................. 84 1o * — XL, XLS, XLX
13 16058—84  ENGINEASSEMBLY .............................. Late 84 — XLX
14 16250—57  BRACKET, motor support (Back).................... 7910 * — XL, XLCH, XLX; Late 81 to * — XLS
16276—79  BRACKET, motor support (chrome) . ............. N/A 79 to Early 81 — XLS
15 16464—73C FRONT CYLINDERANDPISTON ..................... 79 to * — XL, XLCH, XLS, XLX
16465—73C REARCYLINDERANDPISTON .......... ... ... ... .. 7910 * — XL, XLCH, XLS, XLX
16 16603—72  NUT, 3/8-24x1/2x9/16hex. (8) .................. 79 to * — XL, XLCH, XLS, XLX
17 16673—730 FRONT CYLINDERHEAD . ... ... ................... 79 to Early 85 — Xk, XLCH, XLS, XLX
16673—84  FRONT CYLINDERHEAD .......................... Late 85 to * — XL, XLS, XLX
16674—730 REARCYLINDERHEAD . ... .. ................., 79 to Early 85 — XL, XLCH, XLS, XLX
16674—84  REARCYLINDERHMEAD . ....... ... ................ Lale 85 to * — XL, XLS, XLX
18 16769—73  HEADGASKET (2) ...... . ... ... ... ... .. ... ..... 79 to 81; 83 to * — XL, XLCH, XLS, XLX
16769—82  HEAD GASKET, low compression{2) ................. 79 to 82 — XL, XLS
19 16774—72  BASEGASKET(2) ......... ... .. ... ... ... .. ... 79 1o * — XL, XLCH, XLS, XLX
20 17024—71  GASKET SET,engine......................c.o'es. 79 to * ~ XL, XLCH, XLS, XLX
17037—60  TOP OVERHAUL GASKETSET ...................... 79 to * — XL, XLCH, XLS, XLX
22 17536—70  GASKET, rockerarmeover (2} ...................... 7910 * — XL, XLCH, XLS, XLX
23 1790457  PUSHROD(4) ....... ... .o i s, 79 fo * — XL, XLCH, XLS, XLX
24 17935—488 COVER, push rod, upper (4) — use 17955—36 WASHER . Early 7% — XL, XLCH
17935—79B COVER, push rod, upper (4) — use 11157 O-RING .. .. .. late 79 fo * — XL, XLCH, XLS, XLX
25 17936—75  COVER, pushrod, lower (4) — use 11101 0-RING .. .. .. Early 79 — XLS
17937—57B  COVER, push rod, lower (4) — use 17955—36 WASHER . Early 79 — XL, XLCH
17937—79  COVER, push red, lower (4) — use 11101 0-RING .. .. .. Late 79 to * — XL, XLCH, XLS
26 17945—368  SPRING RETAINER, pushrod{(4) ..., ................ 7910 * — XL, XLCH, XLX; 83 to * — XLS
27 17947—36  SPRING, pushrodcover{4)........................ 79 to * — XL, XLCH, XLS, XLX
28 17950—48  SPRING KEEPER, pushrodcover{4) . ................ 7910 * — XL, XLCH, XLX; 83 to * — XLS
17952—79  SPRING KEEPER, push rod cover (black) (4) ........... 79 10 82 — XLS
29 17955—36  CORKWASHER, pushred cover (12) ... ......... .. ... Early 79 — XL, XLCH
ao 17855—79  SPRING RETAINER, push rod (black) (4) ......... N/A 79 to 82 — XLS
32 18055—70  INSERT, intake valve seat (repain) (2) ................ 7910 * — XL, XLCH, XLS, XLX
33 18027—80  VALVE, intake — standard (Nittan} (2) ... ........... 7910 * — XL, XLS, XLX
18028—80  VALVE, intake — standard (Eaton) (2).............. .. 7910 * — XL, XLS, XLX
34 18033—80  VALVE, exhaust ~— standard (Nittan} (2).............. 79 to * — XL, XLS, XLX
18036—80  VALVE, exhaust — standard (Eaton) (2) .............. 79 to * — XL, XLS, XLX
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CYLINDER, HEAD, VALVES AND TAPPETS (CONT’D) XL1-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

35 18168—79A VALVE GUIDE, exhaust — 0.004"" 0.5.0.D.(2}........ 7910 * — XL, XLCH, XLS, XLX
18170—57B  VALVE GUIDE, exhaust — standard (2} ............... 7910 * — XL, XLCH, XLS, XLX
18171—578 VALVE GUIDE, exhaust — 0.002"' 0.5.0.D.(3)........ 79to * — XL, XLCH, XLS, XLX
18172—57B VALVE GUIDE, exhaust — 0.001"" 0.5, 0.D.(2)........ 7910 * — XL, XLCH, XLS, XLX

36 18176—57C VALVE GUIDE, intake — standard{2) ................ 7910 * — XL, XLCH, XLS, XLX
18179--57C VALVE GUIDE, intake — 0,001 0.5.0.D. (2} ....... .. 79 to * — XL, XLCH, XLS, XLX
18180—57C VALVE GUIDE, intake — 0.002'' 0.5.0.D0.(2)} ......... 79to * — XL, XLCH, XLS, XLX
18191—78A VALVE GUIDE, intake — 0.004" 0.5.0.D.(2) ......... 7910 * — XL, XLCH, XLS, XLX

37 18203—57A VALVESPRING, outer (4) ......................... 79 to Early 83 — XL, XLCH, XLS, XLX
18203—83  VALVESPRING, outer (4) ......................... Late 83to * — XL, XLS, XLX

38 18204—57A VALVESPRING, inner (4} ......................... 79 to Early 83 — XL, XLCH, XLS, XLX
18204—83  VALVESPRING, inner{4) ......................... Late 83 to * — XL, XLS, XLX

39 18220—57  COLLAR, valve springlower {4} ..................... 79 to Early 81 — XL, XLCH, XLS, XLX
18220—81  COLLAR, valvespringlower{dy..................... Late 81 to Early 83 — XL, XLS, XLX
18220—83  COLLAR, valvespringlower (4} ..................... Late 83to * — XL, XLS, XLX

40 18221—578 COLLAR, valve springupper(4) .................. .. 7910 * — XL, XLCH, XLS, XLX

41 18228—30 VALVEKEY({pain(4).......... ... i viin.. 79 to * — XL, XLCH, XLS, XLX

42 18508—528 TAPPET ASSEMBLY, complete — Jess screwand nut (4) . 79 fo * — XL, XLCH, XLS, XLX

43 18515—58A TAPPET ASSEMBLY, complete — with screw and nut (4) . 79 to * — XL, XLCH, XLS, XLX

44 18534—29A TAPPETROLLERKIT(4)......... .. .. ... ... .. ... 79 to * — XL, XLCH, XLS, XLX

45 185654—57  TAPPET SCREWANDNUT(4) ...................... 79 to * — XL, XLCH, XLS, XLX

46 18570—38  NUT, tappetscrew (4} .......... ... . ... ........ 79 fo * — XL, XLCH, XLS, XLX

47 18607—57B TAPPETGUIDE(4) ........... .. v, 79 0 * — XL, XLCH, XLS, XLX

4B 24827—66A  STUD, frontintake tappet Dlock only ... ... .......... 83 to* — XL, XLS, XLX

49 27434—83  BRACKET, air cleaner tocrankcase . ................. 83 to * — XL, XLS, XLX
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ROCKER ARMS, COVER AND BRACKETS XL21
RETAIL INDEX  PART
PRICE  NO. NO. NAME USED ON
1 2871W BOLT, 5/16-18 x1-1/4 hex. hd. (2) ................. 8210 * — XL, XLS, XLX
2 3412 STUD (black) (4; 5 — 81, 83 & Later) ................ 7910 * — XL, XLCH, XLX; 81 ta * — XLS
3417 STUD(4) . oot N/A 79 — XLS
3 3467 BOLT, 5/16-24 x 1-1/4hex. hd. ............... N/A 7910 * — XLS
4 3468 BOLT, 5/16-24 x 2-1/4hex. heh. (8) .. ........... N/A 7910 * — XLS
5 3991 BOLT. 5/16-18x7/8hex. hil... ..., 7910 * — XL, XL.CH, XLS, XLX
6 4014W BOLT, 5/16-24 x 1-1/4hex. hd. (2) ... ......oovn... 79 t0 * — XL, XLCH, XLX
7 4068 BOLT, 5/16-18x2-1/2hex. hd. .. ... ......oovvnn.. 70 to 81 — XL, XLCH, XLS
8 4319 BOLT, 3/8-24x1hex. hd. .. ... oo 82 — XL, XLS
4337W BOLT, 3/8-24x1-1/4%ex. hd. .. ................... 830 * — XL, XLS, XLX
9 4710 BOLT, 5/16-24 x 2-1/4 hex. hd. (8; 7 — 81, B3 & Later) . 79 to * — XL, XLCH, XLS, XLX
10 6001 WASHER, 7/16 x 3/4 x1/32 (black) . ........... N/A 7910 * — XLS



ROCKER ARMS, COVER AND BRACKETS (CONT’D)

XL2-2

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
s 1 6002 WASHER, 5/16x58/8x1/16 (black) (14} . ............ 79 — XLS
6016 WASHER, 11/32x 11716 x1/18(15) ................ Late 8310 * — XL, XLS, X1X
12 6108 WASHER, 5/16x11/16%x1/8(2)................... B4 to * — XL, XL5, XLX
13 6316HW WASHER, 5/16x 5/8x1/16(18) .. ... ... ... ... 79 to Early 83 — XL, XLCH
13A 6324W WASHER, 2/16x11/16x3/32(2) . ................. 73 to 81 — XL, XLCH, XLS
14 6333 WASHER, 5/16x7/8x5/64 (asreq.) ............... 79 to Early 84 — XL, XLCH, XLS, XX
15 6466W WASHER, 7/16x3/4x1/64{4) ... ................. 79 1o * — XL, XLCH, XLX
16 8701 WASHER, 13/32 x13/16x1/16 (2, 4 — 84 & Later} .. ... 82 fo * — XL, XLS, ALX
17 6702 WASHER, 5/16x 11/16x1/16(2;6 —82) . .......... 79 to * — XL, XLCH, XLS, XLX
18 7041 LOCKWASHER, 5/16(2—82) ..................... 79 to * — XL, XLCH, XLS, XLX
19 7127 LOCKWASHER, 5/16 intgrnal tooth .. ............. ... 81 to * — XL, XLS, XLX
20 7531 LOCKNUT, 5/16-18x9/32x1/2(2) ............. ... 82 to * - XL, XLS, XX
21 7739 LOCKNUT, 5/16-18x 11/32x1/2hex. .............. 7910 81 — XL, XLCH, XLS
22 7740 LOCKNUT, 5/16-18x1/4x1/2hex. {4) .......... ... 7910 * — XL, XLCH, XLS, XLX
23 7T48W NUT, 5/16-18x1/4x1/2hex. .. ................... 8110 ™ — XL, XLS, XLX
24 7775 LOCKNUT, 3/8-24 x7/16x8/16hex. ............... 82 to * — XL, XLS, XX
25 7875 ACORNNUT(4) ... 7910 * — XL, XLCH, XLS, XLX
26 11101 C-RING, rockerarmshaft (4) ....................... 79 t0 * — XL, XLCH, XLS, XLX
28 16214—81  BRACKET, engine meunting — upperfrant ............ 82 to *— XL, XLS, XLX
29 16265—76  BRACKET, engine meunting — upperfront ............ 79 to 81 — XL, XLCH, XLS
30 16266—76  BRACKET, engine meunting —rear. ... .............. 79 to 81 — XL, XLCH, XLS
31 16277—81  BRACKET, motorsupport . . ......... ... oo, 82 & Early 83 — XL, XLX; Early 83 — XLS
16277—81A  BRACKET, motor suppert. . ........................ Late 83 to * — XL, XLS, XLX
32 17024—71  GASKETSET,engine ..................ooii.... 79 to * — XL, XLCH, XLS, XLX
17037—60  TOP OVERMAUL GASKETSET ...................... 79 to * — XL, XLCH, XLS, XLX
35 17324—57B OILLINE(2)...... .. 7910 * — XL, XLCH, XLS, XLX
36 17394—57A ROCKER ARM, frontexhaust ....................... 7910 * — XL, XLCH, XLS, XLX
37 17395—57A ROCKER ARM, rearexhaust. . ...................... 9 t0 * — XL, XLCH, XLS, XLX
17396—57A ROCKER ARM, frontintake ........................ 7910 * — XL, XLCH, XLS, XLX
38 17397—57A ROCKER ARM, rearintake . ........................ 791to * — XL, XLCH, XLS, XLX
K| 17428—57  BUSHING, rockerarm(4) ......................... 7810 * — XL, XLCH, XLS, XLX
40 17435—57B  SHAFT, rockerarm{2) ........................... 7910 * — XL, XLCH, XLS, XLX
41 17448—71A SCREW, rockerarmshaftend (2) ................... 79 to * — XL, XLCH, XLS, XLX
42 17450—73  WASHER, rocker armshaft (asreq.} ................. 7310 81 — XL, XLS
43 17451—57  SPACER, rockerarm{2) ........ .................. 7910 * — XL, XLCH, XLS, XLX
44 17483—57  SPRING, rockerarm{2) ...................... .. ... 7910 * — XL, XLCH, XLS, XLX
45 17514—71  ROCKER ARM CQVER, front (polished) ............... 79t * — XL, XLCH; 79 to * — XLS
17515—71  ROCKER ARM COVER, rear {polished) ................ 79to * — XL, XLCH; 79 to * — XLS
17524—83  ROCKER ARM COVER,front........................ 83 o * — XLX
17525—83  ROCKERARM COVER, rear ........................ 8310 * — XX
46 17536—70  GASKET, rockerarmcover (2). ..................... 79 to * — XL, XLCH, XLS, XLX
47 45830—48  PLUG, rockerarmecover. .......................... 7910 * — XL, XLCH, XLS, XLX
48 61021—82  BRACKET, motorsupport.......................... 82 — XLS; Early 83 — XL
43 62484—81  CONNECTOR, gitline—upper (2} ............. ... ., 82 to * — XL, XLS, XLX
20 63526—57  CONNECTOR, ail line {4 —79-81;2) ................. 7910 * — XL, XLCH, XLS, XLX
51 63527—57A NUT, oifline{2) ................. B 79 to * — XL, XLCH, XLS, XL.X
a2 63529—57  RUBBER SLEEVE,oilline (2) ............. ... oiit, 79 to * — XL, XLCH, XLS, XLX



PISTONS, RINGS, RODS AND BEARINGS XL3-1
RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

2 9150A ROLLER, crank pin, 0.1875x 0.48" |g. — standard (17} . 789 to * — X1, XLCH, XLS, XLX
9152A ROLLER, ¢rank pin — 0.0002° 0.5. (17) ............. 7910 * — XL, XLCH, XLS, XLX
91544 ROLLER, crank pin — 0.0004°0.8. (17) ............. 79 to * — XL, XLCH, XLS, XLX
9156A ROLLER, crank pin — 0.0006” 0.5. (17} .. ........... 79 to * — XL, XLCH, XLS, XLX
9158A ROLLER, crank pin — 0.0008” 0.5. (17) . ............ 79 fo * — XL, XLCH, XLS, XLX
9160A ROLLER, crank pin — G.0010°" 0.8. (17) . ............ 79 to * — XL, XLCH, XLS, XLX
9416 ROLLER, crank pin — 0.0015"" 0.8. (17) .. ...... ... .. 79 to * — XL, XLCH, XLS, XLX
9417 ROLLER, crank pin — 0.0020"" 0.5. (A7) . ............ 79 t0 * — XL, XLCH, XLS, XLX
4161 ROLLER, crank pin — 0.0002"" U.S. (17} ............. 79 to * — XL, XLCH, XLS, XLX

3 0441A ROLLER, crank pin, 0.1875%0.294 |g. — standard (34) 79 to * — XL, XLCH, XLS, XLX
04427 ROLLER, crank pin— 0.0002'"0.8.{(34)} ............. 79to * — XL, XLCH, XLS, XLX
9443A ROLLER, crank pin—0.0004 0.5.(34) .. ........... 79 to * — XL, XLCH, XLS, XLX
94447 ROLLER, crank pin —0.0006"" 0.5.(34) . ............ 7% to * — XL, XLCH, XLS, XLX
9445A ROLLER, crank pin — 0.0008" 0.5.(34) ............. 79 t0 * — XL, XLCH, XLS, XLX
9446A ROLLER, crank pin—0.0010 0.5. (34) ... ...... N/A 79to * — XL, XLCH, XLS, XLX
9415 ROLLER, crank pin — 0.0015°0.5. (34} ............. 7940 * — XL, XLCH, XLS, XLX
9418 ROLLER, crank pin — 0.0020"" 0.5, (34} ... .......... 79 to * — XL, XLCH, XLS, XLX
94504 ROLLER, crank pin ~ 0.0002 U.S.{34) . ............ 79 to * — XL, XLCH, XLS, XLX

4 22258—73A PISTON AND RINGS ASSEMBLY — 0.06" 0.8. .... N/A 79 to 82 — XL, XLCH, XLS
20259—73A  PISTON AND RINGS ASSEMBLY — 0.07"' 0.8. ... N/A 79 to 82 — XL, XLCH, XLS
22251—83A PISTON AND RINGS ASSEMBLY — standard. .......... 79 to * — XL, XLCH, XLS, XLX
22952—85  PISTON AND RINGS ASSEMBLY —0.0050.5. ...... .. 7910 * — XL, XLS, XLX
22253—83A PISTON AND RINGS ASSEMBLY —0.010.5. ...... ... 79 fo * — XL, XLCH, XLS, XLX
22254--83A PISTON AND RINGS ASSEMBLY —0.020.5. ......... 7910 * — XL, XLCH, XLS, XLX
22255—83A PISTON AND RINGS ASSEMBLY —0.030.8. ......... 79 t0 * — XL, ALS, XLX
22256—83A  PISTON AND RINGS ASSEMBLY —0.040.8. ......... 79 to * — XL, XLGH, XLS, XLX
22257—83  PISTON AND RINGS ASSEMBLY — 0.050.8. N/A 79 to Early 85 — XL, XLCH, XLS, XLX
22258—83  PISTON AND RINGS ASSEMBLY — 0.060.5. N/A 83 to Early 85 — XL, XLS, XLX
22259—83  PiSTON AND RINGS ASSEMBLY — 0.07 0.5, N/A 83 to Early 85 — XL, XLS, XLX



PISTONS, RINGS, RODS AND BEARINGS XL3-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
5 22260—83  PISTONRINGSET —standard...................... Late 8510 * — XL, XLS, XLX
22261—83  PISTONRINGSET—0.010.5. ...........vveiinn Late 85 to * — XL, XLS, XLX
22262—83  PISTONRINGSET —0.020.8. ... ...t nnt, Late 86 to * — XL, XLS, XLX
22263—83  PISTONRINGSET —0.030.8. .. ................... Late 85 to * — XL, XLS, XLX
22264—83  PISTONRINGSET —0.040.5. ..................... Late B5to * — XL, XLS, XLX
22265—83  PISTONRING SET —0.0050.5. .................... Late 85 to * — XL, XLS, XLX
22363—73  PISTONRINGSET—0.070.5. .. ... ... ... ... .. .. 79 to 82 — XL, XLCH, XLS
22355—72A PISTONRING SET —slandard...................... 79 to Early 85 — XL, XLCH, XLS, XLX
22357—72A PISTONRINGSET—0.010.5. ..............oii 79 to Early 85 — XL, XLCH, XLS, XLX
22358—72A PISTONRING SET —0.020.8. .................... 79 to Early 85 — XL, XLCH, XLS, XLX
22359—72A PISTONRINGSET —0.030.8. ....... ... ... .. .... 79 to Early 85 — XL, XLS, XLX
22360—73A PISTONRINGSET—0.040.8. ....... ... ... ....... 79 to Early 85 — XL, XLCH, XLS, XLX
22361—73A PISTONRINGSET—0.050.8. ....... .. ... ... .... 79 io Early 85 — XL, XLCH, XLS, XLX
22362—73A PISTONRINGSET—0.060.8. .................... 79 to Early 85 — XL, XL.CH, XLS, XLX
B 22588—78  LOCKRING, pistonpin(2) ........... .............. 79 to Early 85 — XL, XLCH, XLS
22589—83  LOCKRING, pistonpin (2} ...... ... ... ... ... Late 85 to * — XL, XLS, XLX
7 22719—52A  PISTONPIN —standard. . ............ .. oo .. 79 to Early 85 — XL, XLCH, XLS, XLX
22719—85  PISTONPIN{Z) ....vreee Late 85to * — XL, XLS, XLX
22723—52  PISTONPIN—0.004" 0.8, ... ... ... ... oo, 79 to Early 85 — XL, XLCH, XLS, XLX
7TA 23901—81  NUT, crankpin {commonized taper) (2) ............... Late 81 to * — XL, XLS, XLX
8 23960—54  CRANKPIN ... .. . . . . 79 to Early 81 — XL, XLCH, XLS
23960—80A CRANK PIN (commonizedtaper) .................... Late 81 to * — XL, XLS, XLX
9 23967—54A NUT,crankpin{2). ... ... ... . ..o, 79 to Early 81 — XL, XLCH, XLS
10 24275--57A  SET OF CONNECTING RODS, with bearings and crank pin. 79 to Early 81 — XL, XLCH, XLS
24275—80A SET OF CONMECTING RODS, with bearings, crank pin
. and nuts {commonized taper) .......... ... ..., Late 8110 * — XL, XLS
11 2429057 CONNECTINGROD,rear........................... 79 1o * — XL, XLCH, XLS, XLX
12 24294—52  CONNECTINGROD, front ...... ... ... .. ... ....... 79 10 * — XL, XLCH, XLS, XLX
13 24331—36  BUSHING, pistonpin, standard (2} .................. 79 1o * — XL, XLCH, XLS, XLX
24332—36  BUSHING, piston pin, 0.0170.5. (2} ................ 79 to * — XL, XLCH, XLS, XLX
14 24341—52A BEARING RACE, rear connecting rod — lower {2} ....... 79 to * — XL, XLCH, XLS, XLX
15 24352—52A  BEARING RACE, front connecting rod — lower ......... 79 to * — XL, XLCH, XLS, XLX
15A 24354—87  BEARING SET..... ... ..ottt 79 to * — XL, XLCH, XLS, XLX
16 24362—54A RETAINER,rear(2) ... ... ... i, 79 to * — XL, XLCH, XLS, XLX
17 24364—54A  RETAINER, front ... ... .. o i 79 to * — XL, XLCH, XLS, XLX
18 24371—52B ROLLER SET, with retainers — 0.0002"" 0.5, . ......... 789 to * — XL, XLCH, XLS, XLX
24372—52B ROLLER SET, with retainers — 0.0004" 0.5, .......... 7910 * — XL, XLCH, XLS, XLX
24373—52B  ROLLER SET, with retainers — 0.0006'' 0.5. .......... 79 to * — XL, XLCH, XLS, XLX
24374—52B ROLLER SET, with retainers — 0.0008'° 0.5, .......... 79 to * — XL, XLCH, XLS, XLX
24375—52B ROLLER SET, with retainers — 0.0010°°0.5. ....... ... 79 to * — XL, XLCH, XLS, XLX
24379—76  ROLLER SET, with retainers — 0.0002"7 0.5. .......... 79 to * — XL, XLCH, XLS, XLX
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FLYWHEELS XL4
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
2 6506 WASHER, for bearing w/alum. retainer (2) ............ Late 79 t0 * — XL, XLCH, XLS, XLX
. 6508 WASHER, for bearing w/steel retainer {2) ... .......... Late 79 to * — XL, XLCH, XLS, XLX
3 70444 LOCKWASHER, pinlongearntd ..................... 7910 * — XL, XLCH, XLS, XLX
4 7913 NUT, pinion gear, 5/8-18 x7/32x 15/16hex. . . ....... 7910 * — XL, XLCH, XLS, XLX
5 8011 NUT, 11/16-18 x1/4x1-3/16hex. {2} ... ... . ..... .. 79 to Early 81 — XL, XLCH, XLS
6 11218 KEY, crankpin & gear shaft {commonized taper) (2) ..... Late 81 to * — XL, XLS, XLX
7 23900—75B SET OF FLYWHEELS, with shafts&rods .. ............ 7910 * — XL, XLS, XLX
8 23901—81  NUT, crankpin (commonized taper) (2) ... ............ Late 81 to * — XL, XLS, XLX
9 23902—81  NUT, sprocket & gear shafts (commonized taper) (2) ... . Late 81 10 * — XL, XLS, XLX
12 23960—54  CRANKPIN ........ ... i 79 to Early 81 — XL, XLCH, XLS
23960—80A CRANK PIN {commonizedtaper} .................... Late 81 t0 * — XL, XLS
13 23967~-54A NUT,crankpin(2). . ... ... .o, 79 to Early 81 — XL, XLGH, XLS
15 23972--72  WASHER, crank pinboss(2) ....................... Early 78 — XL, XLCH
16 23985—12  KEY, gear shaft and sprocketshaft(2) ............... 79 fo Early 81 — XL, XLCH, XLS
17 23985—18  KEY,crankpin.... . ...... ... ... .. ...l 79 to Early 81 — XL, XLCH, XLS
18 24000—75  SPROCKETSHAFT ... ... .. . . 79 to Early 81 — XL, XLGH, XLS
24000—80  SPROCKET SHAFT {commonized taper}......... e Late 81 to * — XL, XLS, XLX
19 24005—75  GEAR SHAFT, withoutslesve . . ...... ... ... ... .. 79 to Early 81 — XL, XLCH, XLS
24005—80  GEAR SHAFT {commonized taper) ................... Late 81 to * — XL, XLS, XLX
24008—75  GEARSHAFT, withsleeve ...... ... ... ... ....... 79 to Early 81 — XL, XLCH, XLS

11



CRANKCASE

Lo
i~ )@ 30 16

L ER00 = of

iy v/l /59/23 ey,
- .

S 7ip e ey

51

L T T l/i4 3
Do e

12



CRANKCASE XL5-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 215 PIN, right crankease (2). .. ... .. ... il 85 to * — XL, XLS, XLX
358 DOWELPIN(2). oo e 79 t0 * — XL, XLCH, XLS, XLX
2 720 PLUG,B/8-18 . ... 79to * — XL, XLGH, XLS, XLX
3 908 SCREW, 1/4-20x1-1/2 Pozidriv{2) . ... . ... ........ 80 — XL, XLS
913 SCREW, 1/4-20 x 1-1/2 Pozidriv hd. {black) (2) ....... 79 & 80 — XLS
4 914 SCREW, 1/4-20x 2-1/4 Pozidrivhd. (4) ......... N/A 79 & 80 — XLS
1381 SCREW, 1/4-20x 2-1/4 Pozidrivhd. {8)............ .. 79 & 80 — XL, XLCH
5 2879w BOLT, 3/8-16x 1 hex. hd. (2—81 & Later) ........... 790 * — XL, XLS, XLX
6 2420 SCREW, 1/4-20x 3/4 Pozidrivtrusshd............... 79to * — X1, XLCH, XLS, XLX
7 3440 BOLT, 3/8-16x1/2hex_ hd.. ....... ... ... ......... 79 & 80 — XL, XLCH, XLS
8 3455 BOLT, 3/8-24 x 3-3/4 hex. hd. {2 - 82 & Early83) . ..... 82 to * — XL, XLS, XLX
9 3478 SCREW, 1/4-20x2-1/2 sockset hd. (3; 2 — 82 & Later) .. 81 to * — XL, XLS, XLX
10 3479 SCREW, 1/4-20 x 2-1/4 socket hd. (5; 6 — 82 & Later} . 811to * — XL, XLS, XLX
11 3481 SCREW, 1/4-20x1-1/2sockethd. (2)............... 81 to* — XL, XLS, XLX
12 3768 BOLT, 1/4-20x2-1/2hex. hd. (3} .................. 79 to * — XL, XLCH, XLS, XLX
13 3945 BOLT, 3/8-24x2-1/4hex. hd. (2§ ... ... .. ... ... 79 — XL, XLCH, XLS
14 3991 BOLT, 5/16-18x7/8hex. hd. (4) ................... 7910 * — XL, XLCH, XLS, XLX
15 4067 BOLT, 5/16-18x4-1/2hex. hd. (3) ................. 7910 * — XL, XLCH, XLS, XLX
16 4086 BOLT, 5/16-18x3hex. hd. (3)..........cooint... 79 to * — XL, XLCH, XLS, XLX
16A 4319 BOLT, 3/8-2dx1hex. hd. (4} ... .oooiiiii Late 84 to * — XL, XLS, XLX
17 4336W BOLT,3/8-24x1-1/8hex.hd. .. ........ ... ... .. ... 79 to 81 — XL, XLCH, XLS
i8 4340 SCREW, 5/16-18x4-1/4 socketfil. hd. .............. 79 to * — XL, XLCH, XLS, XLX
19 4413 BOLT, 3/8-24x5-1/2hex. hd. ..................... 7910 * — XL, XLCH, XLS, XLX
19A 4415 BOLT, 3/8-24x3hex.hd. .. .......... ... ... .. 7910 81 — XL, XLCH, XLS
20 4420 BOLT(2) ... oo Late 82 10 * — XL, XLS, XLX
20A 4434W BOLT, 3/8-24x3-1/4 .. .. ... ... ... .. Late 83 to * — XL, XLS, XLX
208 4435W BOLT, 3/8-24x3-1/2(2) ......... .. it Late 83 to * — XL, XLS, XLX
21 4716W BOLT, 3/8-16x1-1/4hex. hd. (2) .................. 79 t0 * — XL, XLGH, XLS, XLX
21A 6016 WASHER, 11/32x11/16x1/16 (B} .. ............... Late 83 to * — XL, XLS, XLX
21B 6026 WASHER, 3/8x7/8x1/8(8)...................... Late 84 to * — XL, XLS, XLX
22 6099 WASHER, 1/4x7/16x1/16(10) .. ...... ... ........ 8110 * — XL, XLS, XLX
23 6388HB WASHER, 3/8x23/32x1/16(2) ... . ... ... ... .. .. 79 to 81 — XL, XLCH, XLS
24 63978 WASHER, 13/32x13/16x1/8. . ... ........ ... ... .. 79 & 80 — XL, XLCH, XLS
25 6701 WASHER, 3/8 x 13/16 x 1/16 (4, 2 ~ Eary 84,
6—LlateB4&kater) ...l 82 to * — XL, XLS, XLX
26 6702 WASHER, 5/16 x 11/16x1/16(6) .. ................ 79 to Early 83 — XL, XLCH, XLS, XLX
27 6703 WASHER, 1/4x5/8x1/16(3). .. ... ... ... 79 to Early 83 — XL, XLCH, XLS, XX
6736 WASHER, 1/4x5/8x1/16(3) .. ........... ... .. ... Late 83 to * — XL, XLS, XLX
27A 6812 WASHER, 3/8x11/16x1/16{2)................... 84 to * — XL, XLS, XLX
28 7036 LOCKWASHER, 1/4{4) ... ... ... . ... . e, 7910 * — XL, XLCH, XLS, XLX
29 7038 LOCKWASHER, 3/8(5) ...... ... . 7910 * — XL, XLCH, XLS, XLX
30 7041 LOCKWASHER, 5/16(3) ........... ... ... ... ... 79 to * — XL, XLCH, XLS, XLX
31 7068 LOGKWASHER, 1/2, ... ..o 79 to * — XL, XLCH, XL8, XLX
32 7627 ACORN NUT, 1/2-13x3/4hex. ................. ... 79 10 * — XL, XLCH, XLS, XLX
33 7688 C NUT, 1/4-20x7/32x7/16hex. (3 ... ... ... 79 to * — XL, XLCH, XLS, XLX
34 7775 LOCKNUT, 3/8-24x7/16x9/16hex. (4) ............ 79 to 81 — XL, XLCH, XLS
7780 LOCKNUT, 3/8-24x13/32x 11/16 hex. (5} .......... Late 84 to * — XL, XLS, XLX
7800W NUT, 3/8-24 x5/16x9/16hex. .. .................. 82 to Early 84 — XL, XLS
35 9063 NEEDLE BEARING, chaincover ..................... 79 & 80 — XL, XLS
30A 10080 CLAMP . e Late 83 — XL, XLS, XLX
36 11105 0-RING, drainplug. .......... oo 79 to * — XL, XLCH, XL8, XLX
37 11139 0-RING, fillercap (2) . .. ... .o i 79 to * — XL, XLCH, XLS, XLX
38 16202—62  NUT, engine rear mounting (2) ..................... 79 to = — XL, XLCH, XLS, XLX
39 16203—67  REAR MOUNTING,engine ......................... 79 to 81 — XL, XLCH, XLS
16203--82A REAR MOUNTING, engine ......................... 82 to * — XL, XLS, XLX
40 16210—77  PLATE, engine front mounting — lower right {chrome) . N/A 79 to 81 — XL, XLCH, XLS
16210—79  PLATE, engine front mounting — lower right (black) . . . .. 79 to 81 — XL, XLCH, XLS
16210—81  PLATE, engine front mounting — lowerright . .. ........ B2 & Early 84 — XL, XLS, XLX
16210—84A PLATE, engine front mounting — lower right . . ....... .. Late 84 to * — XL, XLS, XLX
41 16212—84  PLATE, engine front mounting — lower left ............ Late 84 to * — XL, XLS, XLX
16213—77  PLATE, engine front mounting — lower left (chrome) N/A 791to 81 — XL, XLGH, XLS
16213—79  PLATE, front engins mounting — lower [eft (black) ...... 79 f0 81 — XL, XLCH, XLS
16213—81  PLATE, engine front mounting — lower left .. .......... 82 & Early 84 — XL, XLS, XLX 13
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CRANKCASE (CONT’D) XL5-2
RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON
42 16218—52  WASHER, engine front mounting - lower (B; 7 - 82 & Later) 79 to Early 84 — XL, XLCH, XLS, XLX
43 16230—52  SPACER, engine front mounting — lower {2} ........... 79 to 81 — XL, XLCH, XLS
16230—81A SPACER, engine front mounting — lower (2} .. ......... 82 to Early 84 — XL, XLS, XLX
44 16235—52A BOLT, engine front mounting — upper, 5-1/4long ... ... 7% to * — XL, XLCH, XLS, XLX
45 16237—57  BOLT, engine front mounting — front, 6-13/16long {(2) .. 79 to Early 84 — XL, XLCH, XLS, XLX
46 16240—82 BUSHING(2) ....... ... . 82 10* — XL, XLS, XLX
47 16830—72  STUD, cylinder base, 2-11/321long (8) ............... 79 to * — XL, XLCH, XLS, XLX
48 24480—84A CRANKCASESET.......... ... ... .o ... lLate 84 — XL, XLS, XLX
24480—85A CRANKCASESET......... 0. Early 85 — XL, XLS, XLX
24484—85  CRANKCASESET......... ..o, Late 85 to * — XL, XLS, XLX
24490—79A CRANKCASESET...... ... .. ... i, 79 & 80 — XLS
24490—81A CRANKCASESET .. ...... ... ... ... ... . . ... ... B1 & 82 — XLS
24527—758 CRANKCASESET ... ... . ... it 79 & 80 — XL, XLCH
NOTE: To use the following on 81 vehicles use 16203--67A rear engine mount; on 82 & 83 vehicles use
16203—82A rear engine mount.
24527—81A CRANKCASESET...... ... ... .. ... .. ... ... 81 — XL
24527—82A CRANKCASESET ... ... ... . .. ... ... 82 1o Early 84 — XL, XLS, XLX
49 24578—57  DOWELPIN(2)..... ... 79 to * — XL, XLCH, XLS, XLX
50 24648—77  RO!LEH BEARING AND INNER RAGE, gear shaft . ... .. .. 79 to * — XL, XLCH, XLS, XLX
51 24729—74  ROLLER BEARING, sprocketshaft ... ................ 79 to * — XL, XLCH, XLS, XLX
52 24752—75  STUD, [eftfootrest .. ....... ... ... ... ... 79 — XL, XLCH, XLS
53 24754—75  DOWEL BUSHING (4 —79&80).................... 79 to * — XL, XLCH, XLS, XLX
54 24817—52  STUD(3) ..o e 79 to Early 82 — XL, XLCH, XLS
24825—82  STUD ... . B3 to * — XL, XLS, XLX
55 24920—67  CLAMP,0llhose. ............c .., 79 to * — XL, XLCH, XLS, XLX
56 25424—80  CHAINGOVER(black) ........ ... ... .. ... . ... .. 80 — XLS
25424—81  CHAINCOVER(black) ... ... ... ... ... .. ... ........ 81 & 82 — XLS
25430—81  CHAIN COVER (polished) . ... ... ... ... ... 79 to Early 84 — XL; 79, 83 & Early 84 — XLS;
79 & 80 XLCH
25430—84  CHAIN COVER (polished).................oneen... Late 84 to * — XL, XLS
25433—83  CHAIN COVER {aluminum finish) .. ............... ... 83 & Early 84 — XLX
25433—84  CHAIN COVER {aluminum finish) .. .................. Late 84 to * — XLX
57 26272—81  FITTING, oller ... ..o i 81 to * — XL, XLS, XLX
58 34035—52  SEAL, shifterlevershaft .......................... 79 to * — XL, XLCH, XLS, XLX
59 34624—77  GASKET, left footreststud boss .. ................... 79 to ¥ — XL, XLCH, XLS, XLX
60 34742—778B  CAP, transmission filler & clutch adjustment (2) ........ 79 to * — XL, XLCH, XLS, XLX
61 34744—77  FITTING, crankcasevent . ... ... .................. 79 & 80 — XL, XLCH, XL.S
62 34841—84  COVER, fransmission ........................ N/A Late 79 to Early 84 — XL, XLCH, XLS
34844—57B  COVER, fransmission ..o, Early 79 — XL, XLCH, XLS
34847—79  COVER ASSY., transmission ....................... Late 79 to Early 84 — XL, XLCH, XLS
34847—84  COVER, transmission...........c.ccovuiiiinninnn, Late 84 to * — X[, XLS, XLX
62A 34880~77B  STUD, mounting kit ....... ... ..o it 83 to * — XL, XLS, XLX
34886—82  MOUNTINGSTUD ... B3 to * — XL, XLS, XLX
64 J4955—75  GASKET, chaincover......... ... ... ... .. cooo. s 79 to * — XL, XLCH; 79, 80 to * — XLS, XLX
65 34961—77  TRANSFER, “*Sportster’’ ..................... N/A 79 & B0 — XL, XLCH
34962—79  TRANSFER, “'1000™" ........ ... ... . it 79 & 80 — XLS
67 35151—74  OILSEAL, sprocketshaft.......................... 79 to * — XL, XLCH, XLS, XLX
68 40520—63  BUSHING, shifter shaft {in right crankcase) ........... 7910 * — XL, XLCH, XLS, XiLX
69 42449--80  STUD, leftfootrest .. ... .. ... . oL 8010 * — XL, XLS
70 45830—48  PIPEPLUG . ... .. o e 79 to * — XL, XLCH, XLS, XLX
71 60348—65A DRAIN PLUG, 1/2-20 (magnstic) .. .................. 79 to * — XL, XLCH, XLS, XLX
72 62661—67 CLAMP,oilhose..............oiiiiiiininn... 79 to Early 83 — XL, XLCH, XLS
73 B3858—49  GASKET, oillevelscrew............. ... ........... 79 to * — XL, XLCH, XLS, XLX

15



T
(R TSN

16




GEARCASE XL6-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 275 DOWELPIN, 1/8x1/4(8). ............ oL, 79 to * — XL, XLCH, XLS, XLX
2 375 DOWEL PIN, COVBI .o oot e et ans 7910 * — XL, XLCH, XLS, XLX
3 911 SCREW, 1/4-20 x 1-3/4 Pozidriv hd. (black) (3) ... N/A 79 — XLS
912 SCREW, 1/4-20 x 1-1/4 Pazidriv hd. (black) ... ... N/A 79 — XLS
914 SCREW, 1/4-20x 2-1/4 Pozidrivhd. (4} ......... N/A 79 — XLS
1316W SCREW, 1/4-20x1-3/4 Pozidrivhd. (3).............. 79 & B0 — XL, XLCH
1317w, SCREW, 1/4-20x1-1/4 Pozidrivhd. ................ 79 & 80 — XL, XLCH
1370W SCREW, 1/4-20 % 2-1/4 Pozidrivhd. ................ 79 & 80 — Xl., XLCH; 80 — XLS
4 2506 PLUG, GBAMCaSE . ...\ vt ettt eiis i eeeeenns Late 81 to * — XL, XLS, XLX
5 3479 SCREW, 1/4-20x 2-1/4 hex. sockethd. {4} .. ......... 81 to * — XL, XLS, XLX
3480 SCREW, 1/4-20x 1-3/4 hex. sockethd. (3)........... 81 to* — XL, XLS, XLX
3482 SCREW, 1/4-20x 1-1/4 hex. sockethd.. .. ........... 810 * — XL, XLS, XLX
5A 4819 BOLT, No. 10-24 x1-5/8hex. hd. (2)................ Late 85 to * ~ XL, XLS, XLX
B 6099 WASHER, 1/4x7/16x1/16(9) .................... B1to * — XL, XLS, XLX
7 6769 SHIM, camshaft 0.007"" thick (as required) ........... 79 to * — XL, XLCH, XLS, XLX
B770 SHIM, camshaft 0.005"" thick (as required) ........... 7910 * — XL, XLCH, XLS, XLX
8 8057 NEEDLE BEARING, camgearshaft{4) ................ 79to * — XL, XLCH, XLS, XLX
9 10014 CLAMP,venthose .................. ... ......... 79 t0 * — XL, XLCH, XLS, XLX
10 10080 CLAMP, breatherhose.......... ... ... . ....... 79 t¢ * — XL, XLCH, XLS, XLX
11 11124 SEAL, timer compartment ... .. .. ... 79 to * — XL, XLCH, XLS, XLX
11204 KEY, rearintakecamgear ......................... 80 to Early 84 — XL, XLS, XLX
1A 11172 C-RING. ... e Late 85 t0 * — XL, XLS, XLX
12 24055—74  PINION GEAR, flywheel gear shaft (brown) ............ 79 10 * — XL, XLCH, XLS, XLX
24056—74  PINION GEAR, flywheel gear shaft (blue) .............. 7910 * — XL, XLCH, XLS, XLX
24057—74  PINION GEAR, flywheel gear shaift (red)............... 79 to * — XL, XLCH, XLS, XLX
24058—74  PINION GEAR, flywhee! gear shaft (white) . ............ 79to * — XL, XLCH, XLS, XLX
24059—74  PINION GEAR, flywheel gear shaft (green). ............ 7910 * — XL, XLCH, XLS, XLX
24060—74  PINION GEAR, flywheel gear shaft (yellow) ............ 79 to * — XL, XLCH, XLS, XLX
24061—74  PINION GEAR, flywheel gear shaft (black} ............. 7910 * — XL, XLCH, XLS, XLX
13 25201—79A CRANKCASE COVER KIT, includes 25262—80 (polished) .. 79 & 80 — XL
25205—79A CRANKCASE COVER KIT, includes 25262—80 (gray) . .. .. 79 — XLS
25207—83  CRANKCASE COVER KIT {aluminum finish) .. .......... B3to* — XLX
25207—84A COVER, gearcase (black)....... ... ... ..., Late 84, 85 t0 * — XLX
2520881  COVER, gearcase {polished) ....................... 82 to Earty 84 — XL; 83 & Early 84 — XLS, XiX
25208—84A COVER, gearcase (polished) ....................... 8410 * — XL, XLS
25209~80  COVER, gearcase (vividblack)...................... 80 — XLS
25209—81  COVER, gearcase (black) .............oovvvvivnt. 82 — XLS
25219—86  COVER, gearcase (polished) ....................... Late 84 to * — XL, XLS
14 26221—77 BUMPERSTEM ........ ... ... i 79 to Early 81 — XL, XLS
15 25224—52A  GASKET, cover.......... ... i 79 to 81 — XL, XLCH, XLS
16 25227—81  COVER, gearcase (polished) ....................... 81 — XL, XLS
17 25263~B1  GASKET, COVET. ... .ottt e 82 to * — XL, XLS, XLX
18 25482—-75  CAM GEAR SET {matched) ..................... N/A 79 — XL, XLCH, XLS
25482—~80  CAM GEAR SET {matched)......................... 80 — XL, XLS
25482—81  CAMGEARSET (matched)......................... 81 to Early 84 — XL, XLS, XLX
25482—84  CAM GEARSET (matched)......................... Late 84 to * — XL, XLS, XLX
19 25485—71  CAMGEAR, rearintake ........................... 79 — XL, XLCH, XLS
25485—80  CAMGEAR, rearintake ............... ... ... ..... 80 to * — XL, XLS, XLX
20 25501—59  CAMGEAR, frontintake........................... 79 — XL, XLCH, XLS
2t 25503—71  CAMGEAR, frontexhaust ......................... 79 — XL, XLCH, XLS
25503—80 CAMGEAR, frontexhaust . .................... N/A 80 — XL, XLS, XLX
25603—81  CAM GEAR, frontexhaust ......................... 81 to Early 84 — XL, XLS, XLX
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GEARCASE (CONT’D) XL6-2

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

22 25504—59  CAMGEAR, rearexhaust . ......................... 79 — XL, XLCH, XLS

23 25517—71  DRIVEGEAR, tachometer.......................... 79 & 80 — XL, XLCH, XLS

24 25551—58  PLATE,camgear(2) ...........vviivrrenininnns. 79 to * — XL, XLCH, XLS, XLX

25 25586—37  BUSHING, camgearshaft(3) ...................... 7910 * — XL, XLCH, XLS, XLX

26 25588—57  BUSHING, rear intake camgearshaft ................ 7910 * — XL, XLCH, XLS, XLX

27 25593—74  BUSHING, fiywheelgearshaft . ... ... ............... 7910 * — XL, XLCH, XLS, XLX

28 25594—75  BUSHING, brake pedal operating shaft ............. .. 79 to Early 81 — XL, XLCH, XLS

29 25597—57  BUSHING, idler gearshaft (2) .. .............. ... .. 74 to Early 84 — XL, XLCH, XLS, XLX

30 25640—80  CAM GEAR, frontintake (brown) . .......... ... ... ... BG to * — XL, XLS, XLX
25641—80  CAM GEAR, frontintake (blue)................... ... 80 fo * — XL, XLS, XLX
25642—80  CAM GEAR, frontintake{red) ...................... 80 to * — XL, XLS, XLX
25643—80  CAM GEAR, frontintake (white)..................... 80 to * — XL, XLS, XLX
25644—80  CAM GEAR, frontintake (green} .................... 80 to * — XL, XLS, XLX
25645—80  CAM GEAR, frontintake {yellow) .................... 80 to * — XL, XLS, XLX
25646—80  CAM GEAR, frontintake{black)..................... 80 to * — XL, XLS, XLX

31 25650—80  CAM GEAR, rear exhaust (brown} ................... 80 to * — XL, XLS, XLX
25651—80  CAM GEAR, rearexhaust(blue)..................... 80 to * — XL, XLS, XLX
25652—80  CAM GEAR, rearexhaust(red)...................... 80 to * — XL, XLS, XLX
25653—80  CAM GEAR, rearexhausi(while) .. .................. 80 to * — XL, XLS, XLX
25654—-80  CAM GEAR, rear exhaust(green).................... 80 1o * — XL, XLS, XLX
25655—80  CAM GEAR, rear exhaust(yellow) ................... 80to * — XL, XLS, XLX
25656—80  CAM GEAR, rearexhaust(black) .................. .. 80 to * — XL, XLS, XLX

31A 25660—84  CAM GEAR, frent exhaust (brown) . .................. Late 84 to * — XL, XLS, XLX
25661—84  CAM GEAR, front exhaust(blue) .................... Late 84 to * — XL, XLS, XLX
25662—84  CAMGEAR, frontexhaust(red) .. ... ............... Late 84 to * — XL, XLS, XLX
25663—84  CAM GEAR, front exhaust {white) ................... Late 84 to * — XL, XLS, XLX
25664—84  CAM GEAR, front exhaust {green) ................... Late B4 to * — XL, XLS, XLX
25665—84  CAM GEAR, front exhaust {yellow) . .................. Late 84 fo * — XL, XLS, XLX
25666—84  CAM GEAR, front exhaust(black)} ................... Late 84 to * — XL, XLS, XLX

32 25776—57  IDLERGEARANDSHAFT .............. . ...... .. ... 79 to Early 84 — XL, XLCH, XLS, XLX

34 26318—75 DRIVEGEAR,oflpump............................ 7910 * — XL, XLCH, XLS, XLX

34A 26505—85  OQILER,camgear .............. ..ot Late 85 to * — XL, XLS, XLX

35 26509--85  SPACER, oilermounting{2) ........................ Late 85 to * — XL, XLS, XLX

35A 26909—79A REED VALVEASSEMBLY .......................... 79 to Early 82 — XL, XLCH, XLS
26909—82 CHECKVALVEASSEMBLY ........................ Late 82 to * — XL, XLS, XLX

36 4583048  PIPEPLUG, gearcase cover (2— Late85)............. 79to * — XL, XLCH, XLS, XLX

37 62375—57  FITTING, oilventhese .. ........ .. .. uuu .. 7910 * — XL, XLCH, XLS, XLX

38 B2570—79  FITTING, gearcase toaircleanarhose ................ 79 to 82 — XL, XLCH, XLS
62570—83  FITTING, gearcasefoaircleanerhose ................ 8310 * — XL, XLS, XLX

NOTE: Hoses are sofd anly in bulk lengths under the following part numbers. Cuf to required lengths.
39 63500—68  HOSE, 3/81.D. x5/8 0.D. reinforced (251t.) .......... 7910 * — XL, XLCH, XLS, XLX
40 63501—68  HOSE, 1/41.D.x1/20.D. reinforced {251.) .......... 79 to * — XL, XLS, XLX
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OIL PUMP XL7
RETAIL INDEX PART B
PRICE NO. NO. NAME USED ON

1 3478 SCREW, 1/4-20x 2-1/2 hex. sockethd. {4) .. .. ... .. .. 79 1o * — XL, XLCH, XLS, XLX
pd B242W WASHER, 1/4x9/16x1/32(4) . ... ............ ... 79 to * — XL, XLCH, XLS, XLX
3 7036 LOCKWASHER, 1/4{(4) ... ... .. .. ... ... ........ 7910 * — XL, XLCH, XLS, XLX
3A 7069 LOCKWASHER, No. 102} ... ... ... . ... ... ... 79 to * — %L, XLCH, XLS, XLX
4 7638 NUT, No. 10-32x1/8x3/8hex. ................... 79 to * — XL, XLCH, XLS, XtX
5 12036 QILSEAL, outerplate . . ... ... ... ... . ... ... . ... 7% to 82 — XL, XLCH, XLS
12036A OILSEAL, outerplate. ... ... ... . ... ......... 83 o * — XL, XLS, XLX
26197—83  OILPUMP ... ... .. . . L. 79 to * — XL, XLCH, XLS, XLX
] 2643076  PIN,gearshafi{2) ... .. ... ... ... ... ... ..... 79 to * — XL, XLGH, XLS, XLX
7 26431—76  BUSHING, pumpocover. ........................... 79 to * — XL, XLCH, XLS, XLX
8 26432—76A O-RING, body. ... ... ... ... ... ............. 79 to * — XL, XLCH, XLS, XiLX
9 26433—77  O-RING, encheckvalve . ... ....................... 79 t0 * — XL, XLCH, XLS, XLX
10 26434—76A O-RING,cover ........... ... ... ... . ... ....... 7910 * — XL, XLCH, XLS, XLX
it 26435—76A CHECKVALVE . ... ... ... ... ... ... ............. 7910 * — XL, XLCH, XLS, XLX
i2 26481—77  SPRINGWASHER. ... ... ... ... ... . .............. 79 to * — XL, XLCH, XLS, XLX
13 26463—77  PLATE,inmer ....... ... .. . ... ... 79 to * — XL, XLCH, XLS, XLX
13A 264B0—77  ROLLPIN ... .. . . . 79to * — XL, XLCH, XLS, XLX
14 26484—75A BODY,oilpump ... ... ... 79 to * — XL, XLCH, XLS, XLX
15 26486—75A COVER,oifpump . ... .. ... .. . ... 7910 * — XL, XLCH, XLS, XLX
16 26488—75  GEARSHAFT ... .. . . ... . ...l 79 10 * — XL, XLGH, XLS, XLX
17 26489—75  BUSHING, pumpbody . ... ... ... ... ... . ..., 79 to0 * — XL, XLCH, XLS, XLX
18 26491—75  GEROTOR SET, return(thick) .................. N/A 79 to 81 — XL, XLCH, XLS, XLX
26491—83  GEROTORSET,return .......... ... .. ............ 82 to * — XL, XLS, XLX
19 26492—75  GEROTOR SET, feed (thin). ......... ... ...... N/A 79 to B1 — XL, XLCH, XLS, XLX
26492—83  GEROTORSET,feed.... ... ... ... ... .. ... 82 to ¥ — XL, XLS, XLX
20 26493—75A PLATE, outer ... ... .. ... 79 to * — XL, XLCH, XLS, XLX
21 26495—75  GASKET, pumpmounting. . ... .. ........ ... .. ... 7% o * — XL, XLCH, XLS, XLX
22 26496—75  FITTING, 80° (return; 83 & later — 2, feed) . .......... 79 to 81; Late 83 to * — XL, XLCH, XLS, XLX
23 26497—75  RETAININGRING ................................ 79 to * — XL, XLCH, XLS, XLX
24 26554—77  SWITCH, oil pressure indicator ............... ... .. 7910 * — XL, XECH, XLS, XLX
25 63540—82  FITTING, 45° {feed; 82 & Early 83 — 2, return) ........ 79 to Early 83 — XL, XLCH, XLS, XLX
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CARBURETOR — 1979 & 1980 XL8
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 930 SCREW, No. 10-24 x 1-1/4 Pozidrivfil. hd. (2) ......... 79 & 80 — XL, XLCH, XLS
2 6702 WASHER, 5/16x 14/16x1/16(2).................. 79 & 80 — XL, XLCH, XLS
3 7620W NUT, No. 10-24 x1/8x3/8hex. (2}................. 79 & B0 — XL, XLCH, XLS
4 7739 LOCKNUT, 5/16-18x 11/32x1/2hex. {2) ........... 79 & B0 — XL, XLCH, XLS
5 27021—78  INTAKEMANIFOLD ... ... ... . ... ... ..... 79 & 80 — XL, XLCH, XLS
] 27023—71  GASKET, carburetor to intake manifold . .............. 79 & 80 — XL, XLCH, XLS
6A 27045—78  CARBURETOR CHOKE SHAFTKIT .............. ... .. 79 & 80 — XL, XLCH, XLS
Consists of: Choke lever, shaft, washer, clip, screws (2} and disc
27046—78  CARBURETOR, plasticparts kit . .................... 79 & 80 — XL, XLCH, XLS
Consists of: Springs (3), clips (2), cam choke lever, washers, ball & wiring
7 27062—78  SEAL, intake manifoldclamp (2) .................... 79 & 80 — XL, XLCH, XLS
8 27063—78  CLAMP, intake manifold — with screw & nut (2)...... .. 79 & Early 80 — XL, XLCH, XLS
27063—80  CLAMP, intake manifold — with screw & nut (2)..... ... Late 80 — XL, XLS
g 27096—79  HIGH ALTITUDEKIT {over 4000ft.) .. ................ 79 & 80 — XL, XLGH, XLS
10 27304—76  SCREW, chokecabiebracket. . ..................... 79 & 80 — XL, XLCH, XLS
11 27306—76  SCREW, fastidle cam & Hi Aliitude accel. pump stop .... 79 & 80 — XL, XLCH, XLS
12 27307—76  SCREW,wireblock ......... .. ... .. ... ......... 79 & 80 — XL, XLCH, XLS
13 27308—76  PIN,float ... ... . ... ... 79 & BO — XL, XLCH, XLS
14 27309—76  SCREW, floatpin .............. ... ... ... .. ... 79 & 80 — XL, XLCH, XLS
15 27311—76  RUBBER CAP, accelsratorpump .................... 79 & B0 — XL, XLCH, XLS
16 27313—76  SCREW, throttlestop ...... ... ... ... ... ......... 79 & 80 — XL, XLCH, XLS
17 27314—76  SPRING, throttle stopscrew. ...... ................ 79 & 80 — XL, XLCH, XLS
18 27320—76  SCREW, throftlecablebracket . ..................... 79 & 80 — XL, XLCH, XLS
19 27321—76  BRACKET, throtlecable .......................... 79 & 80 — XL, XLGH, XLS
20 27322--76  SPRING, throttlelever . ........................... 79 & 80 — XL, XLCH, XLS
21 2732876  THROTTLELEVER ............. ... vt 79 & 80 — XL, XLCH, XLS
22 27333—76  LOCKWASHER, throttlefever . ...................... 79 & 80 — XL, XLGH, XLS
23 27335—76  NUT,throttlelever ............. ... ... .. ......... 79 & 80 — XL, XLCH, XLS
24 27338—76  CLIP fleatvalve.......... ... ... .. ........... 79 & 80 — XL, XLCH, XLS
25 27360—76  O-RING,(2) ........ ... .. ... .. ... e 79 & 80 — XL, XLCH, XLS
26 27361—76  DIAPHRAGM, acceleratorpump . .................... 79 & 80 — XL, XLCH, XLS
27 27362—76  SPRING, diaphragm . ......... ... ... ... 79 & 80 — XL, XLCH, XLS
28 27366—76  SCREW (D) ... .. e 79 & 80 — XL, XLCH, XLS
29 27367—76  SCREW ... . e 79 & B0 — XL, XLCH, XLS
30 27368—76  CLIP, overflowhose .. ......... ... 79 & 80 — XL, XLCH, XS
kY 2736976  HOSE,overflow ...... ... .. .. ..., 79 & 80 — XL, XLCH, XLS
32 27373—76  ROD, accelerator pump (860B), 59.5mm ......... ..., 79 & 80 — XL, XLCH, XLS
33 27385—76  PLUG, lowspeedjet........... .. ... ... ......... 79 & 80 — XL, XLCH, XLS
35 27469—78A CARBURETOR(B83A) .......... ... .. ......... N/A 79 — XL, XLCH, XLS
27469—80A CARBURETOR(B83D) ........................ N/A 80 — XL, XLS
37 27994—76  FITTING ... ..o 79 & 8D — XL, XLCH, XLS
38 27882—78  BRACKET,chokecable ........................... 79 & 80 — XL, XLCH, XLS
39 27883—78  CAP, low speed mixturescrew ................. N/A 79 — XL, XLCH, XLS
40 27884—78  SCREW, lowspeedmixture . ................... N/A 79 — XL, XLCH, XLS
41 27885—78  SPRING, low speed mixture adjusting screw . .. .. .. N/A 79 — XL, XLCH, XLS
42 27886—78  FLOATVALVE,withelip. ........... ... ........ 79 & 80 — XL, XLCH, XLS
43 27887—78  FLOAT ... .. 79 & 80 — XL, XLCH, XLS
44 27888—78  MAIN JET, 1.60 mm, {Hi Altitude over 40001t.) ........ 79 & 80 — XL, XLCH, XLS§
45 27889—78  O-Ring, bowl ... ... 79 & 80 — XL, XLCH, XLS
46 27890—78  BOWL. ... ... .. e 79 & 80 — XL, XLCH, XLS
47 27891—80  HOUSING, acceleralorpump ..o, 79 & 80 — XL, XLCH, XLS
48 27892—78  0-RING, low speed mixture adjusting screw ........... 79 — XL, XLCH, XLS
49 27893—78  WASHER, low speed mixture adjusting screw. . .. .. N/A 79 — XL, XLCH, XLS
50 27896—79  LOWSPEEDJET, 0.65mm. ........................ 79 & B0 — XL, XLCH, XLS
51 27898—78  MAINJET, 1.65mm.(Std.)......... ... ... ... ..... 79 & 80 — XL, XLCH, XLS
52 29058—77  GASKET, air cleanerto carburetor . .................. 79 & 80 — XL, XLCH, XLS
53 29254—78  STUD, 5/16-18x4-1/4(2)..................... N/A 79 & 80 — XL, XLCH, XLS
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CARBURETOR — 1981 & 1982 XL8A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 930 SCREW, No. 10-24 x 1-1/4 Pozidriv fil. hd. (2)..... . ... 81 & 82 — XL, XLS
6702 WASHER, 5/16x11/16x1/16(2).................. 81 & 82 — XL, XLS
3 7504 NUT, No. 10-24x5/16hex. (2) ...............c..... Early 81 — XL, XLS

T620W NUT, No. 10-24 x1/8x3/8hex. {2}................. Late 81 & 82 — XL, XLS
4 7739 LOCKNUT, 5/16-18x 11/32x1/2hex. (2) ........... 81 & 82 — XL, XLS
10 27021—78  INTAKEMANIFOLD ....... ... ... .. ............ 81 & 82 — XL, XLS
11 27023—71  GASKET, carburetor to intake manifold .. ............. 81 & 82 — XL, XLS
12 27062—78  SEAL, intake manifold clamp(2) ............... ... .. 81 & 82 — XL, XLS
13 27063—80  CLAMP, intake manifeld — with screw & nut(2) ........ 81 & 82 — XL, XLS
27087—80  MAIN JET, 1.50 mm (use w/883G carb.) ............. late 82 — XL, XLS
14 27130—81  SCREW, throttlestop . .........ovi i, 81 & 82 — XL, XLS
15 27136—81  SPRING, throttle stop screw & fastidle screw (2) ....... 81 & 82 — XL, XLS
16 27137—81  WASHER, throttle stopscrew (2} .................... 81 & 82 — XL, XLS
17 27139—81  SCREW WIiTH WASHER, throttle cable tracket ......... 81 & 82 — XL, XLS
18 27141—81  BRACKET, throttiecable .......................... 81 & 82 — XL, XLS
19 27142—81  CHOKELEVERKIT ......... .o i, 81 & 82 — XL, XLS
20 27143—81  LEVERKIT, acceleratorpump .. .................... 81 & 82 — XL, XLS
21 27145—81  SCREW, fastidle .............. ... i 81 & 82 — XL, XLS
22 27304—76  SCREW WITH WASHER, choke cable bracket .......... 81 & 82 — XL, XLS
23 27307—76  SCREW, wireblock ................... ... ... ..... 81 & 82 — XL, XLS
24 27308—76  PIN,floal ........... .. ... . 81 & 82 — XL, XLS
25 27309—76  SCREW.floatpin ... ... ... ... ... ...l 81 & 82 — XL, XLS
26 27311—76  BUBBER CAP, acceleratorpump .. .. .. ............. 81&82 — XL, XLS
27 27333—76  LOCKWASHER, throttlelever . ...................... 81 & 82 — XL, XLS
28 27335—76  NUT,throttlelsver ................. ... .. ... ... ... B1 & 82 — XL, XLS
29 27338—76  CLIP floatvalve . ... .................. ... ...... 81 & 82 — XL, XLS
30 27360—76  O-RING....... ... ... .. . . . 81 & 82 — XL, XLS
3 27361—76  DIAPHRAGM, acceleratorpump..................... 81 & 82 — XL, XLS
32 27362—76  SPRING, diaphragm ... ....... ... ... . ... B1 & 82 — XL, XLS
33 27366—76  SCREWI(S)....... .. 81 & 82 — XL, XLS
34 27367—76  SCREW ... ... .. .. 81 & 82 — XL, XLS
35 27368—76  CLIP,overflowhase . ............. ... . ... . ..... 81 & 82 — XL, XLS
36 27368—76  HOSE,everflow ........ ... ... ... . ...l B1 & 82 — XL, XLS
37 2737176 FIOTING ... 81 & 82 — XL, XLS
38 27373—76  ROD, accelerator pump ....... ... i 81 & B2 — XL, LS
39 27385—76  PLUG, lowspeedjet............ .. ... ... ... 81 & 82 — XL, XLS

41 27469—81A CARBURETOR(BB3F) .......... ... ... ..o oot 81 to Early 82 — XL, XLS
27460—82  CARBURETOR(BB3G)........................ N/A Late 82 — XL, XLS
42 27882—78  BRACKET,chokecable ........................... 81 & 82 — XL, XLS
43 27886—78  FLOATVALVE,withchp.............. ... ... ... ... 81 & 82 — XL, XLS
44 2788778 FLOAT ... e 81 & 82 — XL, XLS
45 27888—78  MAINJET, 1.80mm. {std.) ........... ... ... ...... 81 & 82 — XL, XLS
46 27889—78  O'RING, bowl.. ... ... ... ... ... 81 & 82 — XL, XLS
47 27890—78  BOWL(B7BA). ... ... . 81 & 82 — XL, XLS
48 27891—80  HOUSING, acceleratorpump .........ooonien o ont. 81 & 82 — XL, XLS
49 27892—78  O-RING. ... ... 81 & 82 — XL, XLS
50 27894—78  LOWSPEEDJET, 0.68mm. .. ..o s, 81 & 82 — XL, XLS
51 29058—77  GASKET, air cleanertocarburetor . .................. 81 & 82 — XL, XLS
52 29254—78  STUD, 5/16-18x1-1/4(2). . ..... ..o, N/A 81 &82— XL, XLS
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CARBURETOR — 1983 & LATER XL8B
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 930 SCREW, No. 10-24 x 1-1/4 Pozidriv pan hd. (2) ........ 8310 ¥ — XL, XLS, XLX
2 3991 BOLT, 5/16-24 x7/8hex. hd. ..................... 83to ¥ — XL, XLS, XLX
3 6016 WASHER, 11/32 x 11/16 x 1/16 (2; 3 — Late 83;
4—B4&Later) . ... .. e 83 1o * — XL, XLS, XLX
3A 6702 WASHER, 5/16x11/18x1/16. . ................... Early 83 — XL, XLS, XLX
4 7041 LOCKWASHER, 5/16. . ... .......... ... ... 83 to * — XL, XLS, XLX
5 7620W NUT, 10-24 x 1/8x3/8(2) . ... ..., 8310 * — XL, XLS, XLX
6 7753 NUT, 5/716-24 x 1/4x1/2(2) ... 83 to * — XL, XLS, XLX
7 24827—BBA  STUD, UPPBI ...t 83 t0 * — XL, XL8, XX
8 26557—83  VACUUM SWITCH ASSEMBLY ..................... B3 to * — XL, XLS, XLX
10 27021—78  INTAKEMANIFOLD ... ... .. .. oo, 83 to * — XL, XLS, XLX
11 27023—71  GASKET, carburetor to intake manifold ............... 83 to * — XL, XLS, XLX
12 27062—78  SEAL, intake manifaldclamp (2) ........... ... ... .. 83 fo * — XL, XLS, XLX
13 27063—80  CLAMP, intake manifold — includes screws & nuis (2)... 83 to * — XL, XLS, XLX
13A 27079—84  CAP, evaporativeport .. ..... ... .. ... ... ... ..... 8510 * — XL, XLS, XLX
14 27130—81  SCREW, throttlestop ... ... ... ... ... ... ... ... 8310 * — XL, XLS, XLX
15 27136—81  SPRING, throttle stop & fastidle screws (2)............ 83 to * — XL, XLS, XLX
16 27137—81  WASHER, throttle stopserew (2) ... ................. 83 to * — XL, XLS, XLX
17 27139—81  SCREW WITH WASHER, throttle cable bracket ..... .. .. 83 1o * — XL, XLS, XLX
18 27142—81  CHOKELEVERKIT ... ... .o, Early 83 — XL, XLS, XLX
19 2714381  LEVERKIT, acceleratorpump ..........covvennen.. 8310 * — XL, XLS, XLX
20 27144—83  CHOKELEVERKIT ........ ... i, Late 83 fo * — XL, XLS, XLX
21 27145—81  SCREW, fastidle .......... ... ... ... .ot 83 to * — XL, XL§, XLX
22 27304—76  SCREW WITH WASHER, choke cable bracket .......... 83 to * — XL, XLS, XLX
23 27307—-76  SCREW,wireblock ............... ... ... .. ..., B3 to * — XL, XLS, XLX
24 27308—76  PIN,float ........ ... .. 83 to * — XL, XLS, XLX
25 27309—76  SCREW, floatpin ............. ... .. i, 83 to * — XL, XLS, XLX
26 27311—76  RUBBER CAP, acceleratorpump .................... 83 to * — XL, XLS, XLX
27 27324—83  O-RING, bowl........... .. ... i 83 to * — XL, XLS, XX
28 27325—83  BRACKET,chokecable ........................... 83 to * — XL, XLS, XLX
29 27327—83  BRAGKET, throttlecable ........... ... ... ... .... 83 to * — XL, XLS, XLX
30 27329—83  LOWSPEEDJET,0.82mm.................... ..... 83 10 * — XL, XLS, XLX
31 27331—83  BOWL(BB3H) ... ... ... ... .. ... ... 8310 * — XL, XLS, XLX
32 27333—76  LOCKWASHER, throttlelever ....................... 8310 * — XL, XLS, XLX
33 27335—76  NUT, throttlelever . ... ... ... ... .. ... .. ... .. 8310 * — XL, XLS, XLX
34 27338—76  CUP,floatvalve ...... .. .. ... ... ... ... ... B3 1o * — XL, XLS, XLX
35 2736076  O-RING..... ... ... .. i 83 t0 * — XL, XLS, XLX
a6 27361—76  DIAPHRAGM, acceleratorpump..................... 83t * — XL, XLS, XLX
kY4 27362—76  SPRING, diaphragm........... .. ... . e 83 to * — XL, XLS, XLX
38 27366—76  SCREW(S). ... i e 83 to * — XL, XLS, XLX
39 27367—76  SCREW .. ... 83 to * — XL, XLS, XLX
a0 27368—76  CLIP,overflowhose ............ .. ... ............. 83 to * — XL, XLS, XLX
4 27369—76  HOSE,overflaw . ...... ... ... . ... ... ... ...l 83 to * — XL, XLS, XLX
42 27370—83  ROD, acceleratorpump ....... ... ... ... Late 83 to * — XL, XLS, XLX
27373~—76  ROD, acceleratorpump ....... ... .. ... .. ........ Early 83 — XL, XLS, XLX
43 27385~78  PLUG, lowspeedijet........... ... ... ... ..., 83to * — XL, XLS, XLX
45 27469--83C CARBURETOR(BB3K) ........ccvvirviniiinennnn 83to * — XL, XS, XLX
46 27594—76  FITTING . ...coirtit i e 83to * — XL, XLS, XLX
47 27886—78  FLOAT VALVE, withclip. ... ... 83 to * — XL, XLS, XLX
48 2788778  FLOAT .. i 83to* — XL, XLS, XLX
49 27888—78  MAINJET, 1.60mm{std.)............. ... .. ... 83 to * — XL, XLS, XLX
50 27891—80  HOUSING, acceleratorpump ....................... 83to* — XL, XLS, XLX
51 29058—77  GASKET, aircleanertocarburetor .. ................. 83 1o * — XL, XLS, XLX
NOTE: Hose is sold in bulk length under the following part number. Cut 1o required length,
53 26570—84  HOSE, 3/161.D. x 3/80.D. reinforced rubber (10 1. Jg.} . 83 10 * — XL, XLS, XLX
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AIR CLEANER AND CHOKE XL8
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
i 2402\ SCREW, 5/16-24 x 11/16 Phil. oval cisk, hd. (chrome) (2). 83 to * — XL, XLS, XiLX
2 2774 SCREW, 1/4-20 x 5/8 Pozidrivpan hd. (3} ............ Early 79 — XL, XLCH, XLS
3 3458 SCREW, 5/16-18x1sockethd, .................... 79 to Early 82 — XL, XLCH, XLS
4 3413 SCREW, 5/16x5/8sockethd. (2) .................. 79 to 81; Late 82 — XL, XLCH, XLS
5 37678 BOLT, 1/4-20x5/Bhex. {3; 4 — 83 &84y .......... .. Late 79 to Early 84 — XL, XLCH, XLS, XLX
3787 BOLT(4) ..o, e Late 84 to * ~— XL, XLS, XLX
) 3987 BOLT, 5/16-18x3/4hex. hd. (2)................... 79 to 82 — XL, XLCH, XLS
7 6046 WASHER, 5/16x 9/16 x1/32 (black) ............... 79 to 82 — XL, XLCH, XLS
8 6095 WASHER, 5/16 X 5/8x1/8(3). ... ..ot 1. 79 to 82 — XL, XLCH, XLS
9 63278 WASHER, 5/16x 3/4x3/64(2).................... 83 to * — XL, XLS, XLX
10 6703 WASHER, 1/4x5/8x1/16(2)..................... 83 to * — XL, XLS, XLX
11 6702 WASHER, 5/16 x 11/16%1/16{4) ... ............... 79 to * — XL, XLCH, XLS, XLX
12 7036 LOCKWASHER, 1/4(3} ... ... ... 83 to * — XL, XLS, XLX
13 7038 LOCKWASHER, 3/8 . . ... ... ... ... ... ... ..... 79 & Early 80 — XL, XLCH, XLS
14 7230 LOCKWASHER, 1/4 external tooth (3) . ............... Late 79 1o 82 — XL, XLCH, XLS
15 7608 NUT, No. 8-32x1/8x11/32hex. .................. 79 & Early 80 — XL, XLCH, XLS
16 7686 LOCKNUT, 1/4-20x5/16x 7/16hex. ............... 83 to * — XL, XLS, XLX
17 7710W LOCKNUT, 5/16-18x1/4x1/2hex. (4) .......... ... 79 to 82 — XL, XLCH, XLS
18 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex. .............. 84t0* — XL, XLS
7729 LOCKNUT, {2-way) 5/16-24x1/4 x1/2hex. ......... 83 — XL, XLS, XLX
19 7851W NUT, 3/8-24 x7/32x9/1Bhex. . ........oovvtivnns, 79 to * — XL, XLGH, XLS, XLX
20 10080 CLAMP . e e 79 to * — XL, XLCH, XLS, XLX
21 27434—83  BRACKET, aircleanertocrankcase .................. 83 to * — XL, XLS, XLX
22 29009—83  BACK PLATE,aircleaner ... ....................... 83 & 84 — XL, XLS, XLX
29009—83A BACK PLATE, aircleaner ............cccoiinnnn... 8510 * — XL, XL8, XLX
23 29036—72  FILTERELEMENT ............. . oot 83 to * — XL, XLS, XLX
24 29057—78A GRILL,airintake ...............cciiiirnnie.., 79 to 82 — XL, XLCH, XLS
25 29058-—~77  GASKET, aircleanertocarburetor ................... 7910 * — XL, XLCH, XLS, XLX
26 29061—78  COVER, aircleansr{chrome) ....................... 79 to 82 — XL, XLCH
29062—78  COVER, aircleaner(black}......................... 79 10 82 — XLS
27 29064—78  BAFFLE ..... ... . e 79 to 82 — XL, XLCH, XLS
28 29084—73  COVER, aircleaner{chrome) ....................... 83 t0 * — XL, XLS, XLX
29 20071—79  LABEL, personal safetywarning .................... 79 to 82 — XL, XLCH, XLS
30 29103—83  TRIM, aircleaner, “'H-DMotor Co."" ... ............ .. 83t * — XLX
H 29111—83  TRIM, air cleaner, '*1000"" (brushed aluminum) ... ... .. 83i0* — XLS
32 290124—79  BRACKET, air cleaner to cylinder head {2) . . ........... 7910 * — XL, XLCH, XLS
33 29125—79  BRACKET, withstuds(2).......................... 79 to 82 — XL, XLCH, XLS
34 29168—83A LOCKPLATE ...... ... . .. ... ... ... . . ... ... Late 84 to * — XL, XLS, XLX
35 29144—77  TRIMSTRIP,cOver. ........... o i 83 to * — XL, XLS, XLX
36 29214—67A CHOKE CONTROL KNOB, No. 8-32thread ............. 79 & Early 80 — XL, XLCH, XLS
37 29219—78 CHOKEWIRE ..... ... ... .. ... ... .............. 79 & Early 80 — XL, XLCH, XLS
38 29226—79  TUBE,chokecontrol ......................... N/A 79 & Early 80 — XL, XLCH, XLS
39 29298—80  CHOKE CONTROL KNOB, No. 10-32thread . ... .. ... ... Late 80 to * — XL, XLS, XLX
40 29229—80A CHOKECONTROL..................... ... ........ Late 80 to * — XL, XLS, XLX
41 29237—78  TRIM, aircleaner, '* H-0 1000cc™ {clear aluminum). . ... 83to* — XL
42 29239—78  BACKPLATE,aircleaner ... ............... ..o .. 79 to 82 — XL, XLCH, XLS
43 29252—78  SEAL STRIP, air cleaner backingplate. . .. ............ 79 to 81 — XL, XLCH, XLS
29252—79  SEAL aircleansr........ ... ... .. i 82 — XL, XLS
44 29255—78  HLTERELEMENT ....... ... .. i 79 to 82 — XL, XLCH, XLS
29295—78  FILTERELEMENT, foamonly ....................... 79 to 82 — XL, XLCH, XLS
45 29273—79  TRIM, air cleaner, "*1000"" (black) .. ................ 79 to 82 — XL, XLCH; 80 to 82 — XLS
29274—79  TRIM, air cleaner, **1000°" (clear aluminum) .......... 79 — XLS
46 29290—78 TRIMSTRIP, cover..............ccoiiieev et 79 to 82 — XL, XLCH
47 62570—79  FITTING, gearcase cover to air cleaner hose ........... 79 fo 82 — XL, XLCH, XLS, XLX
62570—83  FITTING, gearcase {o air cleanerhose ................ 83 to* — XL, XLS
NOTE: Hose is sold only in bulk lengths under the following Part No. Cut to required length.
48 63500—68  HOSE, 3/81.0.x 5/8 0.D. reinforced rubber (251t 1g.} .... 79 to * — XL, XLCH, XLS, XLX
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GENERATOR — 1979 TO 1981 XL10
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 603 ROLL PIN Lo e e e 79 to B1 — XL, XLCH, XLS
2 1374 SCREW, 1/4-28 x 3/4 Pozidrivpanhd. ............... 79 to 81 — XL, XLCH, XLS
3 2587 SCREW, No. 10-32 x 5/8 Pozidriv pan hd. (2}.......... 79 to 81 — XL, XLCH, XLS
4 2656W SCREW, No. 10 x 3/8 seif tappingpanhd. ............ 7910 81 — XL, XLCH, XLS
5 2690W SCREW, No. 10-32x7/8sq. hd. (2).............. ... 79 10 81 — XL, XLCH, XLS
8 3468 BOLT, 5/16-24 x 3-1/4hex. hd. (2)............. N/A 79 to 81 — XIS
7 5911 INSULATING BUSHING (2} ...... ... ... 79 to 81 — XL, XLCH, XLS§
8 B165W WASHER, 3/16x3/8x1/16{3) ............... N/A 791081 — XL, XLCH, XLS
9 6186 WASHER, No. 10x1/2(fiben) (2} ................... 79 to 81 — XL, XLCH, XLS
10 6193 WASHER, No. 10x15/32x1/32(2) ................ 79 to 81 — XL, XLCH, XLS
i 63278 WASHER, 5/16x3/4x1/16....................... 79 to 81 — XL, XLCH, XLS
12 7036 LOCKWASHER, 1/4 ... . ... ... ... ... . ....... 79 fo0 81 — XL, XLCH, XLS
13 7089 LOCKWASHER, No. 10(2) .. ............ ... ........ 79 to 81 — XL, XLCH, XLS
14 7220 LOCKWASHER, No. 10 externaltooth (2).............. 79 to 81 — XL, XLCH, XLS
15 7634 NUT, No. 10-32x 1/8 x5/ 16 hex. (brass) (2} ......... 79 10 81 — XL, XLCH, XLS
16 7638 NUT, No. 10-32x1/8x3/8hex. (2)................. 79 10 81 — XL, XLCH, XLS
17 7676 NUT, 1/74-28 x3/16x 7/16hex. . ................... 79 to 81 — XL, XLCH, XLS
18 7683 LOCKNUT, 1/4-28 x5/16x7/16hex. (2) ............ 79 t0 81 — XL, XLCH, XLS
19 7725 LOCKNUT, 5/16-24x 11/32x1/2hex. ............ .. 79 to 81 — XL, XLCH, XLS
20 81158 SPEED NUT, cover .. ... ... ... .. ... ... ... ..., 79 to 81 — XL, XLCH, XLS
21 9007 BEARING, armature shaft. ... ...................... 79 to 81 — XL, XLCH, XLS
22 9088 NEEDLE BEARING, endGover. . ..................... 79 to 81 — XL, XLCH, XLS
224 9821 TERMINAL . .......... e 79 1o 81 — XL, XLCH, XLS
23 11004 RETAININGRING(2) ............ ...t 79 to 81 — XL, XLCH, XLS
24 20875—658 GENERATOR, lessdrivegear ....................... 79 10 81 — XL, XLCH, XLS
25 30012—58  FRAMESCREW(2) ....... .. i 79 to 81 — XL, XLCH, XS
26 30013—71  BOLT, generator mounting (2) ...................... 79 to 81 — XL, XLCH
27 30095—61  ENDPLATE ... ... 79 to 81 — XL, XLCH, XLS
28 30931—59  COVERKIT(chrome) ..........oviirriiriien.. . 79 to 81 — XL, XLCH, XLS
29 30132—61A END COVER, commutator............. ...t 79 to 81 — XL, XLCH, XLS
30 30136—59  BRACKET, COVEM ...ttt i, 79 to 81 — XL, XLCH, XLS
31 30137—80  COVER, generator (gloss black)..................... 80 to 81 — XLS
32 30143—58  GASKET ... . 79 to 81 — XL, XLCH, XLS
33 30145—4BA  SEAL ... ... .. 79 to 81 — XL, XLCH, XLS
34 30201—65 FIELDGOILS ... . 79 fo 81 — XL, XLCH, XLS
35 30276—58  POLESHOE(2)....... ... ... evei . 79 to B1 — XL, XLCH, XLS
36 30280—58  SCREW,.poleshoe(2) ......... ... ... ... ...... 79 to 81 — XL, XLCH, XLS
37 30350—66  BRUSH HOLDER PLATEASSEMBLY ................. 79 10 81 — XL, XLCH, XLS
38 30421—58A WIRE, positivebrush . ......... .. ... ... ... . ..., .. 79 1o 81 — XL, XLCH, XLS
39 30426—58  PAIROF GENERATORBRUSHES .................... 79 to 81 — XL, XLCH, XLS
40 30453—58 BRUSHSPRING(2) ...... ...t 79 to 81 — XL, XLCH, XLS
41 30475—66 BRUSHCOVER........... ... ciiiiiiieaa.it. 79 to 81 — XL, XLCH, XLS
42 30851—65A ARMATURE ...... e 79 to 81 — XL, XLCH, XLS
43 31035—58 OILDEFLECTOR........... ... i, 79 to 81 - XL, XLCH, XLS
44 31067—63 WASHER.............. .. ... i N/A 79 to B1 — XL, XLCH, XLS
45 31073—63A DRIVEGEAR......... ... . i 79 to 81 — XL, XLCH, XLS
46 31096—58  CLIP, terminalbolt{2) ................c..oviinn... 79 to 81 — XL, XLCH, XLS
47 31097—58  INSULATOR, terminal ............covuiiiiiianns 79 to 81 — XL, XLCH, XLS
43 31098—58  INSULATOR, terminal bracket ...................... 79 to 81 — XL, XLCH, XLS
45 30014—80  TOLERANCERING, ballbearing . .................... 79 to 81 — XL, XLS
REGULATOR
50 3787 BOLT, 1/4-20x3/4hex. hd. (2) . ............... ... 79 to 81 — XL, XLCH, XLS
51 7230 LOCKWASHER, 1/4 externaltooth. .................. 79 10 81 — XL, XLCH, XLS
52 74504—78  REGULATOR......... .. . ... i 79 10 81 — XL, XLCH, XLS
53 74521—=77  PLUG, regulator wiringharness ... .................. 79 t0 81 — XL, XLCH, XLS
54 74536—77A  PIN, regulator wiring harness ............. ... ... 79 to 81 — XL, XLCH, XLS
55 74539—77A SOCKET, regulator wiring harness (2} ................ 79 to 81 — XL, XLCH, XLS
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GENERATOR — 1982 TO EARLY 1984 XL10A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 6016 WASHER, 11/32x 11/16x1/18{2)................. Late 83 & Early 84 — XL, XLS, XLX
1A 63278 WASHER, 5/6x3/4%x1/16. . ...................... 82 & Early 83 — XL, XLS, XLX
2 6702 WASHER(2) ... ... Early 83 — XL, X1.S, XLX
2A 6716 WASHER No. 10X 1/2x3/64(6) ................... 82 to Early 84 — XL, XLS, XLX
3 7036 SPRINGWASHER, 1/4(2) . ........... ..., 82 to Early 84 — XL, XLS, XLX
4 7546 LOCKNUT, 5/16-2x3/8x1/2hex. hd. ............. Late 83 & Early 84 — XL, XLS, XLX
7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex. .............. 82 & Early 83 — XL, XLS, XLX
5 29901—82  LOCKWASHER(4) ... ... iiv s 82 to Early 84 — XL, XLS, XLX
6 29902—82  INSULATOR, washer(2) ................ccivinn.. 82 fo Early 84 — XL, XLS, XLX
7 29903—82  SCREW, withwasher (2} ......... ... .. ... .. ..... 82 to Early 84 — XL, XLS, XLX
8 29904—82  SCREW, polecareset(2)................ . ... . ... 82 to Early 84 — XL, XLS, XLX
9 29905—82  SCREW(Z)........ ... i 82 to Early 84 — XL, XLS, XLX
10 20906—82  NUT(4) ... oo 82 to Early 84 — XL, XLS, XLX
1 20907—82  WASHER, thrust, .004'" (asreq.) ................... 82 to Early 84 — XL, XLS, XLX
29908—82  WASHER, thrust, .010°" {asreq.) ................... 82 to Early 84 — XL, XLS, XLX
29909—82  WASHER, thrust, .020"" (asreq.) ................... 82 to Early 84 — XL, XLS, XLX
29910—82  WASHER, thrust, .039"" {asreq.) ................... 82 io Early 84 — XL, XLS, XLX
12 29911—82 OILSEAL ... .. ... ... . . .. 82 1o Early 84 — XL, XLS, XLX
13 29912—82  BRUSHSPRING(3} .......... .. ... ..., 82 1o Early 84 — XL, XLS, XLX
13A 29913—82 BRUSH....... ... ... . . i, 82 to Early 84 — XL, XLS, XLX
14 2991482  INSULATOR(2) .. ... ..o 82 to Early 84 — XL, XLS, XLX
15 29915—82  MOUNT, fieldcoil . ............ ... ... ii.ts. 82 to Early 84 — XL, XLS, XLX
16 29916—82  BALL BEARING,endcover......................... 82 to Early 84 — XL, XLS, XLX
17 29917—82  BALL BEARING, frontcover .............. ... . ..., 82 to Early 84 — XL, XLS, XLX
18 29918—82  FRONT COVER ASSEMBLY, withseal ................ 82 to tarly 84 — XL, XLS, XLX
19 29919—82  BRUSH HOLDER ASSEMBLY, includes index nos. 7, 13,
13A&brushplate ... ........ ... .o L B2 to Early 84 — XL, XLS, X1LX
20 29920—82  ARMATURE, with 29916—82 & 29917—82 BEARINGS. .. 82 to Early 84 — XL, XLS, XLX
21 29921—82 ENDGOVER ......... ... i 82 — XLS
22 29922—82  FIELDCOIL ... ... 82 to Early 84 — XL, XLS, XLX
23 29923—82 ENDCOVER ......... ... oo, 82 to Early 84 — XL; 83 & Early 84 — XLS, XLX
29975—65B GENERATOR, less drive gear (buffed end cover) ... ..... 82 to Early 84 — XL; 83 & Early 84 — XLS
29978—77A GENERATOR, less drive gear (black end cover) ......... 82 — XLS, XLX
24 30013—71  BOLT(2) ..ot e e 82 to Early 84 — XL, XLS, XLX
24A 3M43—58  GASKET . ... .. e 82 to Early 84 — XL, XLS, XLX
25 31066—82  WASHER, oil separator ... ... ................... 82 to Early 84 — XL, XLS, XLX
26 31073--63A DRIVEGEAR.... ... ... ... ... .. .. vooiiiieo... 82 to Early 84 — XL, XLS, XLX

REGULATOR — 1982 TO EARLY 1984

27
27A
28
29
30
31
32
33
34

1205

6716

7220

7624

10006
74504—82
7452177
74536—77A
74539—77A

SGREW, No, 10-24 x 3/4 Pozidrivfit. hd. (2) .......... 82 to Early 84 — XL, XLS, XLX
WASHER, No, 10%x1/2x3/64(2) .................. 82 to Early 84 — XL, XLS, XLX
LOCKWASHERND. 10(4) ...... ..o 82 to Early 84 — XL, XLS, XLX
LOCKNUT, No. 10-24 x 1/4 x3/8hex. (2) ............ 82 to Early 84 — XL, XLS, XLX
STRAP, cable.......... ... . . ..o 82 to Early 84 — XL, XLS, XLX
REGULATOR. . ... . s 82 o Early 84 — XL, XLS, XLX
PLUG, reguiating wire harness ..................... 82 to Early 84 — XL, XLS, XiX
PIN, regulaling wire harness ....................... 82 to Early 84 — XL, XLS, XLX
SOCKET, regulating wire harness (2). ................ 82 to Early 84 — XL, XLS, XLX
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ALTERNATOR — LATE 1984 AND LATER

XL10B

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2647 SCREW, No. 10-24 x 3/8"" sockethd. (4) . .......... .. Late 84 — XL, XLS, XLX
2 2653 SCREW, No. 10-24x7/8 " filLhd. (4) ................ Late 84 — Xk, XLS, XLX
2712 SCREW (4). ... e 8510 * — XL, XLS, XLX
3 11006 RETAININGRING .. ........ ... ... ... ........... 8510 * — XL, XLS, XLX
4 29966—84  STATOR(Bhalemount) ........................... Late B4 — XL, XLS, XLX
20967—84  STATOR(4holemount) ........................... 8510 * — XL, XLS, XLX
5 29868—84  STATORMOUNT ... ... ... ... ... . ... ....... Late B4 — XL, XLS, XLX
6 36791—84  ROTOR(clutchshell) ... .. ... . .. .. ... ... ..., Late 84 to * — XL, XLS, XLX
REGULATOR
10 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. (2} .. ..... ... Late 84 to * — XL, XLS, XLX
11 6716 WASHER, No. 10x1/2x3/64(2) .................. Late 84 to * — XL, XLS, XLX
12 7220 LOCKWASHER, No. 10(4) ... ... ... ... ... ....... Late 84 to * — XL, XLS, XLX
13 7624 LOCKNUT, No. 10-24 x1/4x3/8hex. (2) ............ Late 84 to * — XL, XLS, XLX
14 10006 STRAP,cable........... ... ... ... . . . ... ..., Late 84 to * — XL, XLS, X[X
15 74523—84  REGULATOR......... ... ... ... ... . . .. ....... Late 84 to * — XL, XLS, XiX
16 74521—77  PLUG, regulatingwire harness ..................... Late 84 to * — XL, XLS, ¥LX
i7 74536—77A  PIN, requlatingwire harness ............. .. ...... .. Late 84 to * — XL, XLS, XLX
18 74538—77A  SOCKET, requlating wire harness (2). ................ Late 84 to * — XL, XLS, XLX
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ELECTRONIC IGNITION SYSTEM XL11-1
RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON
1 615 ROLLPIN, breakerplate. .......................... 79 — XL, XLCH, XLS
2 620 ROLLPIN, breakerweight (2) ...................... 79 — XL, XLCH, XLS
3 623 ROLLPIN, breakerplate. .............. .. .. ... ... 79 — XL, XLCH, XLS
4 635 PIN, timer weight {use with 32522—80 teflon) (2)..... .. 79 — XL, XLCH, XLS
5 1047 SCREW, No. 8-36x 1/41filhd. (2) .. ................. 79 — XL, XLCH, XLS
6 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. (2) .......... a2t * — XL, XLS
7 1601 SCREW. No. 8-32x1/2flathd. (2) ............ ... ... 80to * — XL, XLS
8 1611 SCREW, No. 10-32x3/4flathd. (2) .. ............ ... 80 to * — XL, XLS
g 2554 SCREW, No. 4-40 x5/8 Pozidrivpanhd. (2)........ ... 79 — XL, XLCH, XLS
10 2611B SCREW, No. 10-32x3/4hex. hd.. ... ...... ... ... 80 1o * — XL, XLS
11 2646 SCREW, No. 8-32 x 3/4 Pozidrivpanhd. (2). .. ... .. .. 7910 * — XL, XLS
12 2661W SCREW, No. 10-24 x 1/2 self tapping phillips rd. hd. .. .. 80 to 83 — XL, XLS
2662w SCREW, No. 10-24 x 3/8 self tapping phillips rd, hd, ... 84 to * — XL, XLS
13 2667 BOLT,5/16-18x2hex. hd......................... Early 82 — XL; 82 to * — XLS
14 3570T BOLT, No. 10-32x2hex.hd. ... ........... ... .. ... 79 — XL, XLCH, XLS
15 3826 BOLT, 1/4-28x1-t/dhex. hd. {2) .................. 79 1o 81 — XL, XLCH, XLS; Late 82 to * — XL,
83 to * — XLS, XLX
16 3993 BOLT, 1/4-20x1-t/4hex. hd. {2) .................. 82t0 * — XL, XL8
16A 4086 BOLT, 5/16-18x3hex. hd. ... ... ... ... oot Late 82 — XL
17 6006 WASHER, No. 4 x1/4x1/32(2) ............... N/A 79 — XL, XLCH, XLS
18 6192 WASHER, No. 8x7/16x3/84(4) .................. 79 to * — XL, XLGH, XLS
10 6702 WASHER, 5/16x11/16x1/16(2) ... . ... ... ..... 82t * — XL, XLS
20 6716 WASHER, 3/8x1/2x1/16(2)..................... 82 to * — XL, XLS, XLX
21 6969 LOCKWASHER, No. 4(2) . ... 79 to * — XL, XLCH, XLS
22 7118 LOCKWASHER, No. 10 internal tooth (2; 4 — 80 & 81} ... 7910 * — XL, XLCH, XL&
7220 LOCKWASHER, No. 10 externaltooth (2).............. 8210 * — XL, XLS
23 7531 LOCKNUT, 5/16-18x9/32x1/2hex. ............... 82 to * — XL, XLS
24 7624 NUT, 10-24x1/4x3/8hex.{2) .. .................. 82 to * — XL, XLS
7634 NUT, No. 10-32 x 1/8x5/16hex. brass (2) ........... 80 & 81 — XL, XLS
25 7638 NUT, No. 10-32x1/8x3/8Bhex. (2}................. 79 to * — XL, XLCH, XLS
26 7683 LOCKNUT, 1/4-28 x5/16x7/16hex. (2) ............ 79 1o 81 — XL, XLCH, XLS; Late 8210 * — XL;
83 to * — XLS, XLX
27 7686 LOCKNUT, 1/4-20x5/16x7/16hex. (2) ............ 82 — XL, XLS
28 8699 POPRIVET, 3/16x 3/8x3/8dia. hd. (2} ............. 80 to * — XL, XLS, XLX
29 9857 WIRE TERMINAL, ring type - No. 10 hole - #16-22 wire .. 7910 * — XL, XLCH, XLS
a0 9881 TERMINAL ADAPTER, spark ¢oil ...........covenn.t. 79 & 80 — XL, XLGH, XLS
304 9885 TERMINAL . ... 83 to * — XL, XLS
K] 9908 TERMINAL, sparkplug(2). ...ttt Late 81 to * — XL; Late 81 & 82 — XIS
32 9931 WIRE TERMINAL, female spade type - 3/16 slot- #16-20 wire. . 79 — XL, XLCH, XLS
33 10006 CABLESTRAP . ... 78 to * — XL, XLCH, XLS; Late 85 to * — XLX
34 11124 SEAL . 78 to * — XL, XLCH, XLS
35 31602—82  BRACKET, spark coilmounting ..................... 82 — XLS
36 31607—64 RUBBER CAP, spark plugcable(2) .................. 7910 * — XL, XLCH, XLS
37 31609—65A SPARKCOIL..... ... ... i 79 — XL, XLCH, XLS
31609—80  SPARKCOIL...... ... .. . i 80 to 84 — XL, XLS, XLX
31614—83  SPARKCOIL...... ... ... . . i 8510 * — XL, XLS, XLX
38 31620—47  TERMINAL, spark plugecable{2)................ N/A 79 to Early 81 — XL, XLCH, XLS
39 31629—78  SPARK PLUG, No. 4R (radio static suppression) {2) ..... 79 to * — XL, XLCH, XLS
39A 31723—71A BRACKET, spark coilmounting ..................... Late 82 to * — XL; 83 to * — XLS, XLX
44 31727—72  PLATE, sparkcoilmounting . ....................... 79 to 81 — XL, XLCH, XLS; Late 82 to 84 — XL;
B3to* — XLS; 83 & 84 — XLX
31727—85  PLATE, sparkcoilmeunting . .. .................. ... 8510 * — XL, XLX
H 31983—71A CABLE, sparkplug—7" ... ... .. .. L. 79 to Early 84 — XL, XLCH, XLX; 79 10 82 — X15
31984—83  CABLE, sparkplug— 12" ... ... . ... ..., 83 to Early 85 — XLS
42 31986—65C CABLE, sparkplug— 20" ... ... . ...l 7910 * — XL, XLX; 79 to 82 — XLS
43 31995—83  CABLE, sparkplug—20"" .. ... ...t 8310 * — XLS
31996—83  CABLE, sparkplug—5-1/2" ............. ... .. ... Late 84 i0 * — XL, XLX; Late 85 to * — XLS
44 32301—78A SPARKPLUG, No.4-5(0.04gap)(2) ................ 79 — XL, XLCH, XLS
32301—80  SPARKPLUG, No. 4R5 (0.04 gap}) (resistor type) {2) .... 8010 * — XL, XL5, XLX
45 32342—58  GASKET, sparkplug(2)..........c.cooeiviiiini ot 79 0 * — XL, XLCH, XLS, XLX
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ELECTRONIC IGNITION SYSTEM (CONT’D) XL11-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

454 32399—84  IGNITIONMODULE. ..... ... .. oot 80 to 82 — XL, XLS

48 32400—80A SENSORASSEMBLY ... ....... ... .. 80 o 82; 84 to * — XL, XLS, XLX
32400—83A SENSORASSEMBLY ... ....... ... oo 83 — XL, XLS, XLX

47 32401—80 TRIGGERROTOR ...... .. .. ... e, 80 to 82 — XL, XLS
32402—83  TRIGGERROTOR ...... ... ... . oo, 83 to * — XL, XLS, XLX

48 32409—82  IGNITION MODULEPLATE ... ... ... .. iiiia 82 to * — XL, XLS, XLX

49 32410—83  IGNITIONMODULE. ... ... . . e 83 — XL, XLS, XLX
32410—84  [GNITIONMODULE. ... ... oo 84 to * — XL, XLS, XLX

50 32503—77  COVER ... .. . . 80 to B2 — XL, 82 — XLS

51 32504—80  INNERCOVER . ... . i 80 to * — XL, XLS, XLX

52 32505—78A ROTOR & WEIGHT ASSEMBLY (Teflon coated) ......... 79 — XL, XLCH, XLS

53 32506—83  COVER, timer “*H-D Motor Co.”™ .............. ... ... 83 to * — XL, XLS, XLX
32591—=78  COVER ... .. ... . e 79 — XL, XLCH, XLS

54 32620—B0  COVER ... ... .. s 80 & 81 — XLS

55 32522—70  WEIGHT AND PIN, breaker assembly (2).......... N/A 79 — XL, XLCH, XLS
32522—80  WEIGHT AND PIN, use with 32625—80 (Teflon) (2) ... .. 79 — XL, XLCH, XLS

56 32591—80  GASKET,ignition ........... ... ..o 80 to * — XL, XLS, XLX

57 3259278  IGNITION MODULE ASSEMBLY ..................... 79 — XL, XLCH, XLS

58 32601—78  STUD, timerphate (2) . ... .. ..ot 79 — XL, XLGH, XLS

60 32602—78  TRIGEERROTOR ... ...... ... ... N/A 7% — XL, XLCH, XLS
32602—80  TRIGGER ROTOR, use with 32629—80 (Teflon) . ........ 79 — XL, XLCH, XLS

61 32604—78  TERMINAL, sparkecoil ............. ... . oot 81to* — XL, XLS, XLX

62 32605—70  SPRING, timerweight {(2). ... ................. ... 79 — XL, XLCH, XLS

62A 32606—82  STUD, timerplate(2)........ ..., 80 to * — XL, XLS, XLX

63 32610—78  PLATE fimer............... . ccooiiviin N/A 79 — XL, XLCH, XLS

64 32629—70  SHAFTANDPLATE ... .. ..........ccovi.... N/A 79 — XL, XLCH, XLS
32628—80  SHAFT AND PLATE (Tefloncoated) .................. 79 — XL, XLCH, XLS

85 61100—82  MOUNTING BRACKET, coil &gaslank................ Early 82 — XL; 82 — XLS

66 71774—77  INSULATOR, female spade terminal ............. N/A 79 — XL, XLCH, XLS

66A 72028—83  SOCKET, ignitionmodule {3) . .............o ottt 8310 * — XL, XLS, XLX

67 72051—77  CONNECTOR, 2 pin and 1 socket (2 — 82 & Earlier) ... .. 80 to * — XL, XLS, XLX
72051—83  CONNECTOR, 3 socket, ignitionmodule. . ............. 83 — XL, XLS, XLX

68 74521—77  CONNECTOR, 1 pin & 2 socket (2 — 82 & Earlier) . .... .. 80 to * — XL, XLS, XLX
74521—83  RECEPTACLE, sensor, 3pin ..............ccoviuenn 83 — XL, XLS, XLX

69 74536—77A PIN, ignitionmodule{2) ... ......... ... e 80 to 82 — XL, XLS

70 74539—77A  SOGCKET, ignition module (6; 3 — 83 & Later) . ......... 80 to * — XL, XLS, XLX

71 74539—83 PN, ignitionsensor (3) .............. il 83 to * — XL, XLS, XLX
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STARTER SHAFT AND HOUSING — 1979 & 1980 XL12

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2871W BOLT, 5/16-18x 1-1/4 hex. hd. {2 — XLCH} .. ... ... .. 79 & 80 — XL, XLCH, XLS
2 4017 BOLT, 5/16-18x1hex.hd.............. ... ...... 79& 80— XL, XLS
3 6316HW WASHER, 5/16 x5/8x1/18(2) . ................... 79 & 80 — XL, XLS
4 7041 LOCKWASHER, 5/16(2) ... ... Early 79 — XLCH
5 7127 LOCKWASHER, 5/16internaltooth .. ................ Early 79 — XLCH
6 T748W NUT, 5/16-18x1/4x1/2hex. (2) . ... ole e Early 73 — XLCH
7 9062 NEEDLE BEARING, motor housing . ............ ... .. 79 & 80 — XL, XLS
8 9063 NEEDLE BEARING, chalncover . .................... 79 & 80 — XL, XLS
9 11039 RETAININGRING . ....... .. .. e 79 & 80 — XL, XLS
10 31424—67  SHIFTLEVER, startergear. ..............ccouvvinnn. 79 & 80 — XL, XLS
1 31420—67  GEAR, startershaft ... ... ... ... ... ... 79 & 80 — XL, XLS
12 31443—65A STARTERDRIVEGEARUNIT .........cvieii.it 79 & 80 — XL, XLS
13 31461—70  GASKET, starter holecoverplate .................... Early 79 — XLCH
14 31462—67  HOUSING, starter motor {Prestolite}. . ................ 79 & 80 — XL
15 31471—B7A  GASKET,housing. ............. .. iiiiiiinnnnns 79 & 80 — XL, XLS
i6 31478—B67  PIVOT BOLT, shiftlever .. ...... ... ... .. ... .. ... 79 & 80 — XL, XLS
17 31483—8B7  STARTERSHAFT ... .. ... . e 79 & 80 — XL, XLS
18 31480—B7  SPACER,startershaft ............. .. ... ......... 79 & 80 — XL, XLS
19 31483—67  NUT,startershaft ... ... ... ... .. ... ... 79 & 80 — XL, XLS
20 31601—65 THRUSTWASHER . ....... .. ... . ot 79 & 80 — XL, XLS
21 31502—65 THRUSTWASHER ...... ... .. ... ... ...t 79 & 80 — XL, XLS
22 31503—65  SHIFTERCOLLAR . ... ... e 79 & 80 — XL, XLS
23 31504—79  HOUSING, starter motor (Prestolite). . ................ 79 & 80 — XLS
24 31550—79  COVERPLATE, starterhole .................... N/A Early 79 — XLCH
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STARTER MOTOR — 1979 & 1980 XL12A
RETALIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2682 SCREW, No. 10-32x 3/8Phillipshd. ................ 79 & 80 — XL, XLS
2 6703 WASHER, 1/4x5/8x4/16(2)..................... 79 & 80 — XL, XLS
3 7036 LOCKWASHER, 1/4{2) ...................ccou.. 79 & 80 — XL, X1S
4 7220 LOCKWASHER, No. 10 externaltooth ................ 79 & 80 — XL, %LS
5 7230 LOCKWASHER, 1/4 externaitooth (2) ................ 79 & 80 — XL, XLS
6 7676 NUT, 1/4-28 x 7/32x7/16hex. (2) . ................ 7% & 80 — XL, XLS
7 7588 NUT, 1/4-20x 7/32x7/16hex. (2) .. ............... 79 & 80 — XL, XLS
7A 9073 BALL BEARING, driveend . ........ ... ... ........ 79 & 80 - XL, XLS
8 31458—66A STARTERMOTOR ........... ... ... ... ... ... M/A 79 & 80 — XL, XLS
9 3148877  GASKET, starter motor mounting .. .................. 79 & 80 — XL, XLS
11 31534—66  SETOFBRUSHSPRINGS . ... ... ... ............... 79 & 80 — XL, XLS
12 31535—66  SETOFTHRU-BOLTS ... ... ... .. ..., N/A 79 & 80 — XL, XLS
13 31536—66  COVER ASSEMBLY, commutaterend. . ....... ... ... .. 79 & 80 — XL, XLS
14 31537—66  BRUSH PLATE AND HOLDER ASSEMBLY ......... N/A 79 & 80 — XL, XLS
15 31538—66  COVERASSEMBLY,driveend ...................... 79 & 80 — XL, XLS
17 31540—86  FRAME AND FIELD COILS, assembled ........... N/A 79 & 80 — XL, XLS
18 31541—66  SET OF BRUSHES, with terminals ................... 7% & 80 — XL, XLS
19 31542—66  ARMATURE ... ... .. o 79 & 80 — X1, XLS
20 31565—67 EMDGOVERKIT (chrome) ......................... 79 & B0 — XL, XLS
21 31566—80 ENDGOVER({black) ......... ... ... ... ... ....... 80 — XLS
22 31568—67  BRACKET,endcover ................. .. . ..cco.... 79 & 80 — XL, XLS
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STARTER MOTOR — 1981 & LATER XL12B
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 910 SCREW(R) . .. oo 81to * — XL, XLS, XLX
2 917 SCREW (2). ... 81to * — XL, XLS, XLX
3 3401 BOLT(2Y ... .o B1to* — XL, XLS, XLX
4 3402 MUT . 81to * — XL, XLS, XLX
5 3403 NUT 81to* — XL, XLS, XLX
6 6005 WASHER ... 81to* — XL, XLS, XLX
7 62368 WASHER, 1/4x1/2x3/32(2) . .................... 81fo * — XL, XLS, XLX
8 6443HwW WASHER, 13/32x 11/16x1/16 (2} .. ............... 81 1o 83 — XL, XLS, XLX
6812 WASHER, 3/8x 11/18x1/16(2)................... 84 to * — XL, XLS, XLX
] 7036 LOCKWASHER, 174{2) . ....... ... ..., 8t 1o * — XL, XLS, XLX
10 7041 LOCKWASHER, 5716 . ... ... e 81 in* — XL, XLS, XLX
11 B877 BALLBEARING ....... ... ... ... . . . . ... 8110 * — XL, XLS, XLX
12 8878 BALLBEARING ............ .. ..o i i 81 to * — XL, XLS, XLX
13 8879 BALL .. 8110 * — XL, XLS, XLX
14 9077 ROLLER, Dearing (5} .......covvvvii i, 8110 * — XL, XLS, XLX
15 11116 0-RING, starterhousing. ........covevo i 8110 * — XL, XLS, XLX
154 11171 O-RING(2) . ... 81t * — XL, XLS, XLX
31390—86  STARTER MOTOR ASSEMBLY, complete.............. 8110 * — XL, XLS, XLX
16 31488—81  GASKET, startermotor. ........ ..o oo . 8110 * — XL, XLS, XLX
17 31546—81  SWITCH ASSEMBLY, magnetic .. ................... 811to * — XL, XLS, XLX
18 31557—81  SPRING, compression ............................ 81to * — XL, XLS, XLX
19 31567—81  CLUTCH ASSEMBLY, starter ........ ............... 81to * — XL, XLS, XLX
20 31574—81  HOUSING,starter. .. .......... ... .. .............. 81to * — XL, XLS, XLX
21 31590—81  ARMATURE ASSEMBLY, withbearings ............... 8110 * — XL, XLS, XLX
22 31591—81  YOKEASSEMBLY, starter ......................... 81 to * — XL, XLS, XLX
23 +31592—-81  BRUSH HOLDER ASSEMBLY, with springs & brushes. ... 81to * — XL, XLS, XLX
24 31593—81  SPRING, brush(4)......... ..o 81 to * — XL, XLS, XLX
25 31994—81  CAP, starter terminal (rubber) ............. ... . 81 to 83 — XL, ALS, XLX
26 31595—81  FRAME, starterend ................ ... L. 81 to * — XL, XLS, XLX
27 31597—81  RETAINER,roller ............. ... i 81to * — XL, XLS, XLX
28 31598—81  PINION. ... ... 81 to * — XL, XLS, XLX
30 45995—73  SCREW, starter mounting —short .. .. ... ... ...... B1to * — XL, XLS, XLX
31 45999—81  SCREW, starter mounting—long ................... 81to * — XL, XLS, XEX
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KICK STARTER — 1979 XL13
RETAIL [INDEX PART
PRICE NC. NO. NAME USED ON
1 4371W SCREW, 3/8-16 x1-5/8sockethd. ................. 79 — XL, XLCH, XLS
2 6092 WASHER, 1/16x1-1/8x3/4 ...................... 79 — XL, XLS
3 6469HW WASHER, 7/16x3/4x1/8. . ...................... 79 — XL, XLCH, XLS
4 6802 WASHER, 3/4x1-1/16 x .007 steel (asreq’d.) ........ 79 — XL, XLCH, XLS
6 7926 NUT, 1/2-20x9/32x1-3/16hex. .................. 79 — XL, XLCH, XLS
7 8216 RIVET, 5/32x7/16x9/32 dia. ctsk. hd. {12) . ..... ... 79 — XL, XLCH, XLS
g 8860 STEEL BALL, pivot........... ... oo, 79 — XL, XLCH, XLS
10 9851 GREASE FITTING, sprocketcover ................... 79 — XL, ALCH, XLS
1 11031 RETAINING RING, pivotpin ... ... ... ............. 79 — XL, XLCH, XLS
12 11101 O-RING. . ... e e 79 — XL, XLCH, XLS
13 24577—68  PLUG, crankcase starter shafthole .................. 79 — XL, XLS
33058—79  KICKSTARTKIT .......... ... ... ..o ... .. N/A 79 — XL
14 33060—77  STARTERCRANK,only ........................... 79 — XL, XLCH, XLS
33063—79  KICKSTARTKIT. ... .. ... .. .. 79 — XLS
i5 33078—77  CLAMP, startercrank ............................ 79 — XL, XLCH, XLS
16 33084—41  SPRING, startercrank .......... ..o i, 79 — XL, XLCH, XLS
17 33085—74  SPRING, pivotball ............. .. .. ... . ....... 79 — XL, XLCH, XLS
18 33086—74  PIVOTPIN, sfartercrank .......................... 79 — XL, Xi.CH, XLS
19 33088—79  STUD,starterspring ..............cviinieenn.. 79 — XL, XLCH, XLS
20 33094—77A CRANKSHAFT,starter ............................ 79 — XL, XLCH, XLS
21 33099—52A BUSHING, crankshaft(2).......................... 79 — XL, XLCH, XLS
22 33110—54  THRUST PLATE, crankshaft. ... ................... 79 — XL, XLCH, XLS
23 33189—63 RUBBER,only ....... ... ... ... ... .. ... ........ 79 — XL, XLCH, XLS
24 33348—78  GEAR,startercrank..............coviveinininnn, 79 — XL, XLGH, XLS
25 33356—52  STOP,cramkgear...........c.coiiviiniinen .. 79 — XL, XLCH, X1§
26 33362—52  LOCKWASHER, crankgear .................ov.vnn. 79 — XL, XLCH, XLS
27 33379—71A BATCHET ...t 79 — XL, XLCH, XLS
28 33391—52 SPRING,ratchet............... .. ..o 79 — XL, XLCH, XLS
28 33432—73  GEAR, ratchet — w/bushing ....................... 79 — XL, XLCH, XLS
3o 33442—73  BUSHING, ratchetgear ........................... 79 — XL, XLCH, XLS
Y 33460—74  RATCHET GEARANDSPACER ...................... 79 — XL, XLCH, XLS
32 34869—79  SPROCKET COVER (painted) ................... N/A 79 — XLS
3488879  SPROCKET COVER (pelished) . ................. N/A 79 — XL
33 3489879  BUSHING, brake pivotshaft. ....................... 79 — XL, XLCH, XLS
34 34955—75  GASKET,chaincover..... ... .. .................. 79 — XL, XLS
35 37716—71A CLUTCHSPROCKET.......... ..ot ann.. 79 — XL, XLS
37717—79  CLUTCH SPROCKET ASSEMBLY, w/#7,27&35 . ...... 79 — XL3
36 37753—76  SPACER, clutchsprocket.......................... 79 — XL, XLS
37 37755—73  SPAGER,clutchsprocket.......................... 79 — XL, XLCH, XLS
38 69146—52  BOLT,5/16-24x3/4hex. hd....................... 79 — XL, XLS
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TRANSMISSION XL14-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 600 ROLL PIN, mainshaft thrustwasher . ............... .. 79 to Early 82 — XL, XLCH, XLS

2 857 SCREW, No. 10-24 x 3/8 knurled sockethd. .......... Late 84 to * — XL, XLS, XLX

3 901 SCREW, 1/4-20 x 2-1/2 Pozidriv fil. hd. {bfack) ... N/A 79 — XLS

4 902 SCREW, 1/4-20 x 1 Ppzidriv oval ctsk. hd. {black}.. N/A 79 — XLS

5 913 SCREW, 1/4-20 x 1-1/2 Pozidriv fil. hd. {black) (2) ... .. 79 — XLS

B 1305 SCREW, 1/4-20x 1 Pozidrivefil. hd, ........ ... . ... 79 — XL, XLS

7 1381 SCREW, 1/4-20 x 2-1/2 Pozidrivfil. hd. ... ... . ... 79 & 80 — XL, XLS

8 1797R SCREW, 1/4-20x 2 hex. sockethd. ..... ... ... ..... 81to™* — XL, XLS, XLX

9 2346W SCREW, 1/4-20x 1-1/2 Pozidrivfil. hd. (2) .. ... ... ... 79 & B0 — XL, XLS
10 2351W SCREW, 1/4-20x 2 Pozidrivfil. hd. ........... ... ... 80 to * — XL, XLS, XLX
11 2660 SCREW, 10-24 x 3/8 Pozidrivfil. hd. (4).............. 79 to Early 84 — XL, XLCH, XLS, XLX
12 3419 BOLT, 5/16-18x 2-1/4hex. hd. (2) ................. 80 fo * — XL, XLX; 80 fo 82 — XLS
13 3478 SCREW, 1/4-20x 2-1/2 hex. sockethd. ............. 81 to * — XL, XLS, XX

14 3481 SCREW, 1/4-20x 2-1/4 hex. sockethd, . ............ 81 to * — XL, XLS, XLX
15 6098 WASHER, 1/4x7/16x1/16(3) . ... ................ 8110 * — XL, XLS, XLX

16 6718 WASHER, 1/2x1-1/16x3/32. . ................... 80 to * — XL, XLS, XLX

17 7041 LOCKWASHER, 5/18 (2} ...... .. e B0 to * — XL, XLS, XLX
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TRANSMISSION (CONT’D) XL14-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
18 7069 LOCKWASHER, No. 10{4)......................... 79 to Early 84 — XL, XLCH, XLS, XLX
19 7742 LOCKNUT, 1/4-20x7/32x7/16hex. ............... 79 to * — XL, XLCH, XLS, XiLX
20 7844 LOCKNUT, 1/2-13x5/16x3/4hex. ....... ... ...... 80 to * — XL, XLS, XLX
21 7855W NUT, mainshaft, 3/4-16 x7/16x1-1/8hex. .......... Late 84 to * — XL, XLS, XLX
22 8888 BEARING, countershaftlowgear . ................... Late 84 to * — XL, XLS, XLX
23 9025A BALL BEARING, mainshaft. . ....................... 7910 * — XL, XLCH, XLS, XLX
24 9095 ROLLER, clutch gear bearing, standard (23) ........... 79 to Early 84 — XL, XLCH, X1S, XLX
9096 ROLLER, clutch gear bearing — 0.0004"* 0.5, (23) ..... 79 to Early 84 — XL, XLCH, XLS, XLX
9097 ROLLER, clutch gear bearing — 0.0008" 0.5, {23) ..... 79 to Early 84 — XL, XLCH, XLS, XLX
25 91138 BEARING, crankcase (outerracerollers) .............. Late 84 to * — XL, XLS, XLX
26 2851 GREASE FITTING, spracketcover ................... 79 — XLCH
27 11006 RETAINING RING, mainshaft ball bearing — outer .. .. ... Late 79; 85 to * — XL, XLCH, XLS
28 11180 RETAINING RING, mainshaft ball bearing — outer .. ... .. Late 84 to * — XL, XLS, XLX
29 12049 OILSEAL ... o Late 84 to * — XL, XLS, XLX
30 33088—71  STUD, kick starterspring .. ........ ... ... ..., 79 — XLCH
33088—79  STUD, kick starterspring . ........................ 79 — XL, XLS
31 33099—52A BUSHING, kick startershaft ....................... 79 — XLCH
32 34863—79  SPROGKETCOVER ... ... ... ... ... ........ N/A 79 — XL
34870—79  SPROCKETCGOVER .......... ... .. ..coieo... N/A 79 — XLS
34872—79  SPROCKETCOVER ............ccviiiiiinnn, N/A 79 — XLCH
33 34880—77B MOUNTINGSTUDKIT ... ..o 8010 * — XL, XLS, XLX
34886—82  MOUNTINGSTUD ... ... 8310 * — XL, XLS, XLX
34 34895—79 STUD, sprocketcover ..... ... ... ... ... .. ... ... 79 — XL, XLGH, XLS
35 34898—79  BUSHING, brakepivoishaft. ... ...... ... ... .. ... 79 — XL, XLCH, XLS
36 34899—79  SPROCKET COVER,imner.......................... 79 — XL, XLCH, XLS
37 34908—83A SPROCKET COVER (painted) ....................... 8310 * — XLX
34911—80  SPROCKET COVER (pelished) ...................... 80 — XL, XLS
34911—81A SPROCKET COVER (polished) ...................... 821to* — XL; 81, 83tc * — XLS
34912—81  SPROCKET COVER(black) ......................... 82 — XLS
34918—81A SPROCKET COVER (polished) ...................... 81 — XL
38 35036—84A  MAINSHAFT ... ... .. Late 84 to * — XL, XLS, XLX
38 35041—84  BEARING RACE, mainshaft ... ... ... ........... Late 84 to * — XL, XLS, XLX
40 35046—71A  MAINSHAFT ... .. ... 79 to Early 84 — XL, XLCH, XLS, XLX
41 35047—71A NUT, malnshaft ... ... ... ... ... ... ... ... .. 79 to Early 84 — XL, XLCH, XLS, XLX
42 35050—52  LOCKWASHER, mainshaft ......................... 7910 * — XL, XLCH, XLS, XLX
43 35105—52  BEARING RAGE, mainshaft .. ... ................... 79 to 83 — XL, XLCH, XLS, XLX
35105—83  BEARING RACE, mainshaft ... .................... Early 84 — XL, XLS, XLX
44 35112—52  RETAINING RING, mainshait ball bearing — inner
(Z—Eary79) ... . 79 to Early 84 — XL, XLCH, XLS
35112—84  RETAINING RING, mainshaft ball bearing — inner ... .. .. Late 84 — XL, XLS, XLX
45 35113—52  RETAINING RING, mainshait roller bearing ............ 79 1o Early 84 — XL, XLCH, XLS
46 35150—52  OIL SEAL AND RETAINER, mainshaft. ................ 79 to Early 84 — XL, XLCH, XLS, XLX
47 35151—524 QILSEAL, malnshaft ........ ... ... ... ... ... ... 79 fo Eariy 84 — XL, XLCH, XLS, XLX
48 35154—52  RETAINER, mainshaftoilseal .. ..................... 79 to Early 84 — XL, XLCH, XLS, XLX
49 35169—52  GASKET, mainshaftoilseal ......... .............. 79 to Early 84 — XL, XLCH, XLS, XLX
50 35208—84  TRANSMISSION SPROCKET — 21T ................. Late 84 to * — XL, XLS, XLX
51 35216—79  THRUST WASHER, mainshait —0.212".............. Late 79 to * — XL, XLS, XLX
52 35277—52A MAINSHAFT LOWGEAR — 27 T.......... ... ... ... 79to * — XL, XLCH, XLS, XiLX
53 35296—56A MAINSHAFT SECOND GEAR—23T............ ... ... 79 to * — XL, XLCH, XLS, XLX
54 35305—56A MAINSHAFT THIRD GEAR — 20T. ......... ... ... .. 79 to * — XL, XLCH, XLS, XLX
55 35337—56  RETAINING RING, mainshaft thirdgear ............... 79 to * — XL, XLCH, XLS, XLX
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TRANSMISSION (CONT’D) XL14-3
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
56 35327—73  THRUST WASHER, countershaft low gear 0.025'" .. .. ... 79 1o * — XL, XLCH, XLS, XLX
35328—73  THRUST WASHER, countershaft low gear 0.035' .. .. ... 79 to * — XL, XLCH, XLS, XL.X
35320—73  THRUST WASHER, countershaft low gear 0.045" ... .. .. 79 to * — XL, XLCH, XLS, XLX
57 35326—73  THRUST WASHER, mainshaft, right 0.080°* ........... 79 — XL, XLCH, XLS
35343—-73  THRUST WASHER, mainshaft, right 0.030°" ........... 79 — XL, XLCH, XLS
35344—73  THRUST WASHER, mainshaft, right 0.040°" ........... 79 — XL, XLCH, XLS
35348—52  THRUST WASHER, mainshaft, right 0.050"* ........... 79 — XL, XLCH, XLS
35350—52  THRUST WASHER, mainshaft, right 0.055°" ........... 79 — XL, XLCH, XLS
35351—52  THRUST WASHER, mainshaft, right0.060"" ........... 79 — XL, XLCH, XLS
35352—52  THRUST WASHER, mainshaft, right 0.065"" .. ......... 78 — XL, XLCH, XLS
35353—52  THRUST WASHER, mainshaft, right0.070"" ... ..., .... 79 — XL, XLCH, XLS
35354—52  THRUST WASHER, mainshaft, right 0.075"" ........... 79 — XL, XLCH, XLS
35355—72  THRUST WASHER, mainshaft, right 0.085"" .. ... .. N/A 79 — XL, XLCH, XLS
35357—82  THRUST WASHER, mainshaft, right 0.098 ............ 79 to Early 84 — XL, XLCH, XLS, XLX
35358—82  THRUST WASHER, mainshaft, right 0.107 ............ 79 to Early 84 — XL, XLCH, XLS, XLX
35358—82  THRUST WASHER, mainshaft, right 0.116 ............ 79 to Early 84 — XL, XLCH, XLS, XLX
35360—82  THRUST WASHER, mainshaft, right0.125 ............ 79 to Early 84 — XL, XLCH, XLS, XLX
58 35361—56  THRUST WASHER, mainshaft, left 0.232"" ............ Early 79; Late 84 to * — XL, XLCH, XLS, XLX
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TRANSMISSION (CONT’D) XL14-4
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

59 35363—52  WASHER, mainshaft roller bearing. .................. 79 to Early 84 — XL, XLCH, XLS, XLX

60 3536456  WASHER, mainshaft thirdgear ..................... 7910 * — XL, XLCH, XLS, XLX

61 3538084  THRUST WASHER, mainshaft — right 0.0965" ... .. ... Late 84 to * — XL, XLS, XLX
35381—84  THRUST WASHER, mainshaft — right 0.0905"" ... ..... Late 84 to * — XL, XLS, XLX
35382—84  THRUST WASHER, mainshaft — right 0.0845"" ........ Late 84 to * — XL, XLS, XLX
35383—84  THRUST WASHER, mainshaft — right 6.0795"" ..... ... Late 84 to * — XL, XLS, XLX
35384—84  THRUST WASHER, mainshaft — right 0.0725"" . ... ... Late 84 to * — XL, XLS, XLX
35386—84  THRUST WASHER, mainshaft — right 0.0675"" ........ Late 84 to * — XL, XLS, XLX

62 35613—58  COUNTERSHAFT . .......... ... ... ... .. ........ 79 to Early 84 — XL, XLCH, XLS, XLX
35613—84  COUNTERSHAFT ....... ... .. . .. ... Late 84 to * — XL, XLS, XLX

63 35631—73  OILERPLUG, countershaft......................... 79 to * — XL, XLCH, XLS, XLX

64 35695—58  COUNTERSHAFTDRIVEGEAR —27T. ............... 79 t0 * — XL, XLCH, XLS, XLX

65 35709—548 COUNTERSHAFTTHIRD GEAR—23T. ............... 7910 * — XL, XLCH, XLS, XLX

66 35750—58A COUNTERSHAFT SECONDGEAR—20T. ............. 79 %0 * — XL, XLCH, XLS, XLX

67 35760—73  COUNTERSHAFTLOWGEAR —17T. ................ 79 to Early 84 — XL, XLCH, XLS, XLX
35760—84A COUNTERSHAFTLOWGEAR — 17T ..... . .......... Late 84 to * — XL, XLS, XLX

68 35787—72  BUSHING, countershaftlowgsar.................... 79140 * — XL, XLCH, XLS, XLX

69 35809—58  SPACER, countershaftgear ........................ 79 f0 * — XL, XLCH, XLS, XLX

70 35818—72  THRUST WASHER, countershaft low gear 0.020"'....... 79 fo * — XL, XLCH, XLS, XLX
35819—72  THRUST WASHER, countershaft low gear 0.030"'....... 7910 * — XL, XLCH, XLS, XLX
35820—52  THRUST WASHER, countershaft low gear 0.050"'....... 7910 * — XL, XLCH, XLS, XLX
35821—52  THRUST WASHER, countershait low gear 0.055"'....... 7910 * — XL, XLCH, XLS, XLX
35821—72  THRUST WASHER, countershaft low gear 0.040"'....... 79 fo * — XL, XLCH, XLS, XLX
35824—52  THRUST WASHER, countershaft low gear 0.060"" .. .. ... 7910 * — XL, XLCH, XLS, XLX
35825—52  THRUST WASHER, countershaft low gear 0.065"" .. .. ... 7910 * — XL, XLCH, XLS, XLX
35828—52  THRUST WASHER, countershaft low gear 0.070"" .. .. ... 7910 * — XL, XLCH, XLS, XLX
35829—52  THRUST WASHER, countershaft low gear 0.075'' ... .. .. 79 1o * — XL, XLCH, XLS, XLX

71 35836—55  THRUST WASHER, countershaft low gear, left 0.075' ... 79 fo Early 84 — XL, XLCH, XLS, XLX
35838—55  THRUST WASHER, countershaft low gear, left 0.085"' ... 79 fo Early 84 — XL, XLCH, XLS, XLX
35839—55  THRUST WASHER, countershaft low gear, left 0.100” ... 79 fo Early 84 — XL, XLGH, XLS, XLX
35840—52  THRUST WASHER, countershaft low gear, left 0.065"" ... 79 fo Early 84 — XL, XLCH, XLS, XLX

72 35841—58  THRUST WASHER, secondgear ......... ........... 79 to * — XL, XLCH, XLS, XLX

73 35845—84  THRUST WASHER, countershaft low gear — left 0.047"' . Llate 84 to * — XL, XLS, XLX
35846—84  THRUST WASHER, countershaft low gear — left 0.056"' . Late 84 to * — XL, XLS, XLX
35847—84  THRUST WASHER, countershaft low gear — |eft 0,066"' . Late 84 1o * — XL, XLS, XLX
35848—84  THRUST WASHER, countershaft low gear — left 0.080'' . Late 84 to * — XL, XLS, XLX

74 35960—54  NEEDLE BEARING, countershaft {closeend) ........... 79 t0 * — XL, XLCH, XLS, XLX

75 35961—52  NEEDLEBEARING (2 — 791084} ................... 79 to * — XL, XLCH, XLS, XLX

76 37448—71 CLUTCHGEAR . .. ... ... Barly 79 — XL, XLCH, XLS
37448—73 CLUTCHGEAR............ ... ... .. ... ... ....... Late 79 to Early 84 — XL, XLS, XLX
37448—84A CLUTCH GEAR, includes index nos. 51&75(2) ........ Late 84 10 * — XL, XLS, XLX

77 37458—52  BUSHING, clutchgear............................ 79 10 * — XL, XLCH, XLS, XLX

78 42450—80  BOLT, sprocket cover mounting. . ................... 80 1o * — XL, XLS, XLX
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SHIFTER XL15
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 350 PIN, pawl lifterarm{2). .. .......... .. .ot 7910 * — XL, XLCH, XLS, XLX
2 2551W BOLT, 1/4-20xtThex.hd........... ... ... ........ 79 to * — XL, XLCH, XLS, XLX
3 3854 BOLT, 7/16-1dxThex. hd.......... ..ot Late 84 to * — XL, XLS, XLX
4 4621 BOLT, 7/16-24 x 1-1/8hex. hd. ....... ... ..., 79 to Early 84 — XL, XLCH, XLS, XLX
5 6242W WASHER ... .. 8510 * ~ XL, XLS, XLX
6703 WASHER, 1/4x5/8x1/16.. .. .................... 79 to 84 — XL, XLCH, XLS, XLX
B 9260 PIN, camsupport (2) ....... ... ... .. ... ........ 79 fo * — XL, XLCH, XLS, XLX
7 11036 RETAINING RING, shifterpawls (2) .................. 7910 * — XL, XLGH, XLS, XLX
8 29980—84  SPRING, shiftercamfollower ., ..................... Late 84 to * — XL, XLS, XLX
9 34008—75A SHIFTER CAM ASSEMBLY .. ... ... .. ............ 79 to Early 84 — XL, XLCH, XLS, XLX
10 34012—75B SHIFTERCAMANDSHAFT .. ... ... oottt 79 to * — XL, XLCH, XLS, XLX
11 34035—52  SEAL, shifter shait {in chaincover) .................. 7910 * — XL, XLCH, XLS, XLX
12 3403752  BUSHING, shifter shaft (inchaincover)............. .. 79 to * — XL, XLCH, XLS, XLX
13 34040—52  RETAINING RING, shiftercam . ..... ... ... ... ..... 79 to * — XL, XLCH, XLS, XLX
14 34062—52  SHIFTERCAMFOLLOWER ... ..................... 79 to Early 84 — XL, XLCH, XLS, XLX
34063—84  SHIFTERCAMFOLLOWER......................... Late 84 to * — XL, XLS, XLX
15 34065—52  RETAINER, camfollower ..... ... ... ... ............ 7910 * — XL, XLCH, XLS, XLX
16 34067—52  LOCK, shiftercamretainer......................... 7910 * — XL, XLCH, XLS, XLX
17 34068—52A SPRING, camfollower ............................ 79 to Early 84 — XL, XLCH, XLS, XLX
18 34069—71  LOCK, shiftercambolt . ...... ... .. ... ... ......... 79 10 * — XL, XLCH, XLS, XLX
19 34141—52A SHAFT,shifterfork .. ............ ... ............. 79 to Early 84 — XL, XLCH, XLS, XLX
34141—84A SHAFT, shifterfork ........... .. ................. Late 84 to * — XL, XLS, XLX
20 34168—52  ROLLER, shifter finger{(2) ..................... ... 7910 * — XL, XLCH, XLS, XLX
21 34291—52C SHIFTERFORK(2) . ..... ... oot 79 to * — XL, XLCH, XLS, XLX
34292—72A SHIFTERFORK, 0.0201longer . ......... ..ol ot 79 to * — XL, XLCH, XLS, XLX
34294-—-84  SHIFTER FOBK, 0.01longer ....................... Lale 84 to * — XL, XLS, XLX
34295—84  SHIFTERFORK, 0.01shorter. ...................... Late B4 to * — XL, XLS, XLX
34296—84  SHIFTER FORK, 0.005longer ...................... Late B4 to * — XL, XLS, X1LX
34297—84  SHIFTER FORK, 0.005shorter. . .................... Late 84 to * — XL, XLS, XLX
22 34461—72  SPACER, shifterpaw! (2) ... ... ... . ... ... ....... 79 to * — XL, XLCH, XLS, XLX
23 34476—72  SHIFTERPAWL(2) ....... . ... ... ... ... ... ... 7% to * — XL, XLCH, XLS, XLX
24 34485—52  PLUG, carrier spriing retainer{2) .................... 79 to * — XL, XLCH, XLS, XLX
25 34494—74C PAWLCARRIER ..... ... ... ... . ... .. ... ... ...... 79 to * — XL, XLCH, XLS, XLX
26 34500—52A PAWL CARRIERSPRING (2}........................ 79 to * — XL, XLCH, XLS, XLX
27 34506—52A PAWL LIFTERARM, lower ... ..................... 7910 * — XL, XLCH, XLS, XLX
28 34507~52A PAWLLIFTERARM, upper......................... 7910 * — XL, XLCH, XLS, XLX
29 34514—76A PAWL CARRIERSUPPORT ... ......... .. ... ....... 7810 * — XL, XLCH, XLS, XLX
30 34606—75  SHIFTLEVER,only ......... ... ... oo .. 7% 10 * — XL, XLCH, XLS, XLX
3 34611—65  RUBBER, shiftlever.............. ... 79 t0 * — XL, XLCH, XLS, XLX
32 34628—75  SEAFT,shifterlever......... ... . ... . oo .. 79 to * — XL, XLCH, XLS, XLX
33 35336—74  THRUST WASHER, shiftercam ................... .. 79 to * — XL, XLCH, XLS, XLX
34 35404—74  THRUST WASHER, shifter levershaft ................ 79 to * — XL, XLCH, XLS, XLX
35 35891—66  SHIM, pawlcarriersupport .. ........ ... ... .. .. 79 to * — XL, XLCH, XLS, XLX
36 37222—52  SPRING, shifierpawls ... ... ... ... . .. ... ... ... 79 to * — XL, XLCH, XLS, XLX
7 40520—63  BUSHING, shifter shaft (in right crankcase) ........... 79 to * — XL, XLCH, XLS, ¥LX
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CLUTCH — 1979 TO EARLY 1984 XL16
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
i 5895 SPACER, stud (standard — 1.530{(8) ............... 79 to Early 84 — XL, XLCH, XLS, XLX
5996 SPACER, stud (L040)(B) .......................... 79 to Early 84 — XL, XLCH, XLS, XLX
5997 SPAGER, stud (.0B0Y(B) . ...... ...l 79 to Early 84 — XL, XLCH, XLS, XLX
2 6860 WASHER, 1x2%1/8....... ... 79 to Early 84 — XL, XLCH, XLS, XLX
3 7130w LOCKWASHER, 3/8internaltooth ................... 79 to Early 84 — XL, XLCH, XLS, XLX
4 7686 LOCKNUT, 1/4-20x 6/16x7/16hex. (B) ............ 79 to Early 84 — XL, XLCH, XLS, XLX
5 7803 NUT, 3/8-24 x 1/4x13/16hex. ................ ... 79 to Early 84 — XL, XLCH, XLS, XLX
6 8216 RIVET, 5/32x7/16x8/32dia. ctsk. hd. (12) . .... .. .. Early 79 — XLCH
7 8860 BALL, 5/16dia. (3) ... ... 79 to Early 84 — XL, XLCH, XLS, XLX
8 9073 BALLBEARING ... ... ... e 79 to Early 84 — XL, XLCH, XLS, XLX
g 11005 RETAINING RING, adjusting screw . ................. 79 to Early 84 — XL, XL.CH, XLS, XLX
10 11052 RETAININGRING . ... ..o 79 to Early 84 — XL, XLGH, XLS, XLX
11 11053 RETAINING RING, driveplate . ...................... 79 to Early 84 — XL, XLGH, XLS, X1LX
12 33162—67  STARTERRINGGEAR .............. ... ... ... N/A 79 & 80 — XL, XLS
13 33379—71A STARTERRATGHET ... ... ... e Early 79 — XLCH
14 34920—71  COUPLING, clutchcable. ............. ... . ..o .ot 79 1o Early 84 — XL, XLCH, XLS, XLX
15 37202—71A RAMPASSEMBLY,inner . .........covirnnenn ... 79 to Farly 84 — XL, XLCH, XLS, XLX
16 37203—71A RAMP ASSEMBLY, outer........coovnevineaoa ... 79 to Early 84 — XL, XLCH, XLS, XLX
17 37527—67  MUT,clutchhub. .. ... ... . . . i 79 to Early 84 — XL, XLCH, XLS, XLX
18 37533—52A LOCKWASHER, clutch hubnut ......... ... ... .. ... 79 to Early 84 — XL, XLCH, XLS, XLX
19 37561—71  CLUTCHHUB. .. .. ... .. .. .. e, 79 to Early 84 — XL, XLCH, XLS, XLX
20 37701—71A  CLUTCH SPROCKET ASSEMBLY ................ N/A Early 79 — XLCH
21 37716~—71A CLUTCH SPROCKET ASSEMBLY .................... 79 — XL; 79 & 80 — XLS
377i6—81  CLUTCGH SPROCKET ASSEMBLY .................... 81 to Early 84 — XL, XLS, XLX
37717—79  CLUTCH SPROCKET ASSEMBLY .................... 79 — XL, XLS
22 3772271  BALLBEARING ........ ... ... ... .. ..ol 79 to Early 84 — XL, XLCH, XLS, XLX
23 37878—74  RELEASINGDISG ......... ... . ... .. ... ... N/A 79 to Early 84 — XL, XLCH, XLS, XLX
24 37879—71  COLLAR, thrustbearing........................... 79 to Early 84 — XL, XLCH, XLS, XLX
25 3798571  DRIVEPLATE{B) ...... ..o 79 to Early 84 — XL, XLCH, XLS, XLX
26 37987—71 DRIVEPLATE, outer............. ..., 79 to Early 84 — XL, XLCH, XLS, XLX
27 37892—71A DRIVENPLATE{B) ... ... oot 79 to Early 84 — XL, XLCH, XLS, XLX
28 38005—74  BACKINGPLATE ..... .. ..ot 79 to Early 84 — XL, XLCH, XLS, XLX
29 38079—72  SPRING, oUEET ..., . o0t 79 to Early 84 — XL, XLCH, XLS, XLX
30 38080—71 SPRING, iNRer ... oo e 79 to Early 84 — XL, XLCH, XLS, XLX
Ky 38130—71  ADJUSTINGSCREW.... ... .. ..o i, 79 io Early 84 — XL, XLCH, XLS, XLX
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CLUTCH — LATE 1984 & LATER XL16A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 3583 BOLT, clutch ramp lockplate{3) .................... Late 84 to * — XL, XLS, XLX
2 5707 SPACER, clutchhub. ............................. Late 84 to * — XL, XLS, XLX
3 8873 BALL, rampassembly (3} .......... ... ... L Late 84 to * — XL, XLS, XLX
4 8885 BEARING ........ Late 84 to * — XL, XLS, XLX
5 11045 RETAINING RING, guide. . ............... ... .. ... Late 84 to * — XL, XLS, XLX
B 11046 RETAINING RING, clutch adjusting screw ............. Late 84 to * — XL, XLS, XLX
7 11164 RETAINING RING, clutch hub bearing ................ Late 84 to * — XL, XLS, XLX
8 11730 NUT, well-type, clutch adjustingscrew . .............. Late 84 to * — XL, XLS, XLX
9 11735 ADJUSTMENT SCREW, clutch...................... late 84 to * — XL, XLS, XALX
10 25408—84  RAMP,inner ... ... .. .. e Late 84 to * — XL, XLS, XLX
11 25409—84A RAMP&COUPLINGKIT ............ociiiinint, Late 84 o * — XL, XLS, XLX
12 25448—84  LOCKPLATE, clutchramp............. ... .. ........ Late 84 fo * — XL, XLS, XLX
14 36715—84  SPRING, clutch adjustment ........................ Late 84 to * — XL, XLS, XLX
36720—84  CLUTCHASSEMBLY ... ... ... .. ..., Late 84 1o * — XL, XLS, XLX

15 36730—84  GUIDE,bearing ........ ... ... ... ..., Late 84 to * — XL, XLS, XLX
16 36785—84 CLUTCHHUB.......... ... ... ... . . . coiiiii.. Late 84 to * — XL, XLS, XLX
17 36786—84  PRESSUREPLATE ...... ... ... ... ... ... ..., Late 84 to * — XL, XLS, XLX
18 36787—84  DRIVENPLATE(R) ...... ... ... i, Late 84 to * — XL, XLS, XLX
19 36788—84 DRIVEPLATE(7) ........ o i Late B84 to * — XL, XLS, XLX
20 36789—84  SPRINGPLATE,center...............c.ccoovvainn.. Late B4 to * — XL, XLS, XLX
21 36791—84  CLUTCH SHELL & SPROCKET, with starter ring gear. . . .. Late 84 fo * — XL, XLS, XLX
22 36792—84  SPRING, pressureplate . ....... ... ... ... ... ... .. Late 84 to * — XL, XLS, XLX
23 36793—84  SEAT, spring—center ..... ... ... .. .. ... .. .... Late 84 to * — XL, XLS, XLX
24 36794—84  SEAT.spring—immer ............ ... ..o iiianns Late 84 to * — XL, XLS, XLX
25 36795—84  RETAININGRING, clutch hub....................... Late 84 to * — XL, XLS, XIX
26 36796—84  SEAT,spring—outer ............ . ... Late 84 o * — XL, XLS, XLX
27 36797—84  RETAINING RING, pressureplate. ................... Late 84 to * — XL, XLS, XLX
28 36798—R4  RETAINING RING, clutchhub........... .. ... ...... Late 84 fo * — XL, XLS, XLX
29 36799—84  BEARING.clutch ............ ... ... ... .. .. ... .. Late 84 to * — XL, XLS, XLX
30 36802—84  LOCKPLATE, well-type, fillerplug ................... Late 84 to * — XL, XLS, XLX
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CLUTCH CONTROL XL17
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2695W SCREW, No. 10-24 x 1-1/8 Pozidriv fil. hd. (4)......... 79 to 81 — XL, XLCH, XL§
2 2808 SCREW, No. 8-32 x 3/8 Pozidrivpanhd. ............. 80 to * — XL, XLS, XLX
3 4015 SCREW, 1/4-20x7/8hex. socketrd. nd. (2) . ........ 82 to * — XL, XLS, XLX
4 6099 WASHER, 1/4(2) ... ... 82 1o = — XL, XLS, XiLX
5 6316HW WASHER, 5/16x5/8x1/16....................... 7910 * — XL, XLCH, XLS, XLX
6 7744 NUT, 5/16-24x3/16x1/2hex..................... 79 10 * — XL, XLCH, XLS, XLX
7753 NUT, 5/16-24 x 1/4x1/2hex...................... late 84 10 * — XL, XLS, XLX
7 10031 CLAMP, clutchcable .........................o0t. Late 81 — XL, XLS
8 11036 RETAINING RING, handlever pivotpin ................ 79 to 81 — XL, XLCH. XLS
g 11143 RETAININGRING . ...... ... oo Lo 82t — Xi, XIS, XX
10 38608—72  BRACKET, handlever(black) ....................... Late 79 to 81 — XL, XLCH, XLS
38608—73  BRACKET, handlever (polished). .. .................. Early 79 — XLGH

12 38608—82B
13 38619718
3861984
14 38712—68
15 38623—68
16 38626—778
38626—84
17 45017824
18 45024—65A
19 45031—65
20 45032—82
21 45044-—82
22 45036—68
23 45036—82
24 45039—68

~ CABLE, clutch control, 47-5/16"'

BRACKET, clutchlever.............. ... ... ... ...
CABLE ASSEMBLY, 46-3/4"

CLAMP, clutchcable ............. ... ... ... ....
BRACKET, clutchcable ............. ... ..........
CABLE ASSEMBLY, 41-3/4 ... ... ... ... .....
CABLE, clutch control, 42-5/18"" ...................
HANDLEVER,only......... ... . it
HAND LEVER; with pins and nyion bushings ...........
PIWVOTPIN, handlever. . ........ ... . ... ... .......
PIMOTPIN .. e
CLAMP, clutch control
PIN, clutch cable
PIN, clutchcable ... e
BUSHING, clutchcablepin{2)......................

82 to * — XL, XLS, XLX

79 to Early 84 — XL, XLCH; 81 to Early 84 — XLS
Late 84 to * — XL, XLS

80 to Early 81 — XL, XLS

82 to * — XL, XLS, XLX

79 & 80 — XLS; 83 & Early 84 — X1X
Late 84 to * — XLX

B2 1o * — XL, XLS, XLX

79 to 81 — XL, XLCH, XLS

79 to 81 — XL, XLCH, XLS

B2 to * — XL, XLS, XLX

82 to * — XL, XLS, XLX

7910 81 — XL, XLCH, XLS

82 to * — XL, XLS, XLX

79 to * — XL, XLCH, XLS, XLX
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CHAINS AND SPROCKETS XL18
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 857 SCREW, No. 10-24 x 3/8 knurled sockethd. ......... Late 84 to * — XL, XL5, XLX
1A 2587 SCREW, No. 10-32 x 5/8 Pozidrivpan(2)............ 80 to * — XL, XLS, XLX
2 3250 ADJUSTING SCREW, 5/16-18x 2 socketend ...... ... 7% 0 * — XL, XLCH, XLS, XLX
3 3771 BOLT, 7/16-14x1-1/2hex.hd. . ............... ... 7910 * — XL, XLCH, XLS, XLX
3A 6016 WASHER, 11/32x 11/16x1/16................... 84 to * — XL, XLS, XLX
4 6033 WASHER, 3/8x9/16x1/16...................... 79 & Early 80 ~ XL, XLCH, XLS
5 B316HW WASHER, 5/16x5/8x1/16...................... 79 to B3 — XL, XLCH, XLS, XLX
B B379W WASHER, 3/8x5/8x3/64(steel) ................. Late 80 to 83 — XL, XLS, XiEX
6812 WASHER, 3/8x 11/18x1/16..................... 84 to * — XL, XLS, XLX
7 7032 LOCKWASHER, 7/16(5) . ........covi i, 79 to * — XL, XLCH, XLS, XLX
8 7738 LOCKNUT, 5/16-18x11/32x1/2hex. ............. 79 fo * — XL, XLCH, XLS, XLX
9 7775 LOCKNUT, 3/8-24x7/16x9/16hex. ............ .. 79 fo * — XL, XLCH, XLS, XLX
9A 7855W JAM NUT, 3/4-16x7/1Bx1-1/8hex. .............. Late 84 to * — XL, XLS, XLX
10 35197~52  TRANSMISSION SPROCKET — 18T............ ...... Early 79 — XL, XLCH
35188--52  TRANSMISSION SPROCKET — 20T................. Early 79 — XL, XLCH
35205—52A TRANSMISSION SPROCKET — 21 T................. Early 79 — XL, XLCH
35205—79A TRANSMISSION SPROCKET — 21 T................. Late 79 to Early 84 * — XL, XLS, XLX
35208—84  TRANSMISSION SPROCKET— 21T ................ Late 84 to * — XL, XLS, XLX
11 39966—80  PAD, frontchainadjuster . ........................ Late 80 to * — XL, XLS, XLX
1A 39967—77A CHAIN ADJUSTERKIT, w/#4,6,9,14,16&18..... .. 79 to * — XL, XLCH, XLS, XLX
14 30975—86  FRONTCHAINADJUSTER ........................ Late B0 to * -~ XL, XLS, XLX
15 40005—57  FRONTCHAIN ......... .. ... ... ... cciiiii.. 79 to * — XL, XLCH, XLS, XLX
16 40018—77  STUD, chainadjuster............................ 79 to * — XL, XLCH, XLS, XLX
18 40019—80A SPRING, chainadjuster .............c......oov0t. 79 t0 * — XL, XLCH, XLS, XLX
19 40028—15E  REAR CHAIN (Duckworth; 110 pitch)................ 84 to * — XL, XLS, ¥LX
40029—15E REAR CHAIN (Diamond; 110 pitch} ................. 84 to * — XL, XLS, XLX
20 40052—65  CONNECTING LINK, rear chain (Diamond; press fit} ..... 7910 * — XL, XLCGH, XLS, XLX
40053—65  CONNECTING LINK, rear chain (Duckworth; pressfit). ... 7910 * — XL, XLCH, XLS, XLX
21 40066—12  SPRING CLIP, rear chain link (Diamend) .......... ... 7910 * — XL, XLCH, XLS, XLX
22 40091—15  QFFSET REPAIR LINK, rear chain {Diamend) .......... 7910 * — XL, XLCH, XLS, XLX
40092—15  QFFSET REPAIR LINK, rear chain (Duckworth) ........ 79 to * — XL, XLCH, XLS, XLX
24 40235—74  ENGINESPROCKET —34T. ... ..oviiviien e, 7910 * — XL, XLCH, XLS, XLX
25 40387—~70  NUT, sprocketshaft. ... ... . ................... 79 to * — XL, XLCH, XLS, XLX
26 41470—73A SPROCKET, rear wheel — 51 T. {shot blast & chrome} ... 79 to 81 — XL, XLCH, XLS
41470—78  SPROCKET, rear wheel — 51 T. {polish & chrome) . .. .. 79 to 81 — XL, XLCH, XLS
41470--82  SPROCKET, rear wheel — 48 1. (shot blast & chrome) ... 82 to * — XL, XLS, XLX
27 - — See Clutch Section
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REAR WHEEL — CAST _ XL19

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON

1 377 BOLT 7/16-14x1-1/2hex. hd. (5) .. ................ 79 to * — XL, XLCH, XL§, XLX

1A B516HW WASHER(B) ... o Late 83 to * — XL, XLS, XLX

2 6653 WASHER ....... ... 82 to * — XL, XLS, XiX
67228 WASHER, 5/8x1-1/8x3/32 (steel} ................ 79 to 81 — XL, XLCH, XLS

3 7022 LOCKWASHER, 5/8................ ..o o. 79 i0 * — XL, XLCH, XLS, XiX

4 7039 LOCKWASHER, 7/16(5) .......................... 79 fo Early 83 — XL, XLCH, XLS, XLX

5 7986 NUT, 5/16-18x7/16x1-1/16hex. ................. 79 fo * — XL, XLCH, XL§, XLX

B 9052 ROLLER BEARING (2).............. it 79 t0 ™ — KL, XLCH, XLS, XLX

7 11027 RETAININGRING (2) ... 79 to 81 — XL, XLCH, XLS

9 40852—79  WHEEL ASSEMBLY - 18" with 41806—77 spacer .. N/A Early 79 — XL, XLCH

40953—79A WHEEL ASSEMBLY - 16" with 41606—80 spacer {black) 79 & 80 — XLS, 80 — XL
40955—81  WHEEL ASSEMBLY - 18" with 41606—77 spacer {black) 81 — XL, XL8

40983—83A WHEEL ASSEMBLY-18"" ........ .. ... ... ... .. ... 83 to * — XLS, XLX
41015—82A WHEEL ASSEMBLY-16" ....... ... ... ... ..... 82 — XLS; 82to * — XL, XLX; 84 to * — XLS
gA 41123—79  VALVEGAP .. ... . 84 10 * — XL, XLS, XLX
10 41196—73  SPACER,ouierright....... ... ... ... ... ........ late 79 to 81 — XL, XLCH, XLS
11 41202—79  SPACER, bearing —outerleft, 1" . ..... ... ... ... 79 to 81 — XL, XL.CH, XLS
12 41203—79  SPACER, bearing — outer right, 1-1/2" ... ......... .. Early 79 — XL, XL.CH, XLS
13 41470—73A SPROCKET, rear wheel — 517, (shot blast & chrome) .. .. 79 to 81 — XL, XLCH, XLS
41470—78  SPROCKET, rear wheel — 51T. (polish & chrome). . ... .. 79 to 81 — XL, XLCH, XLS
41470—82  SPROCKET, rear wheel — 48T. (shot blast & chrome) . ... 82to ™ — XL, XLS, XLX
14 MB63—77  AXLE ... 79 fo * — XL, XLCH, XLS, XLX
15 41806—77  SPACER ... ... .. . .. 79 & Early 80 — XLS; 82 to * — XL, XLS, XLX
41606—80  SPACER .. ... . ... late 80 & 81 — XL, XLS
16 41791—79A DISC,brake ... ... ... ...l 79 fo * — XL, XLCH, XLS, XLX
16A 43150—83  VALVE STEM, tubeless tire (as required) ............. 84 to * — XL, XLS, XLX
43157—83A VALVE STEM, fubeless tire {asrequired) ............. 84 to * — XL, XLS, XLX
17 4355973  WASHER, bearingspacer{2)....................... 79 to 81 — XL, XLCH, XLS
18 43567—79  SCREW, brakedisC(8) ...... .ccovuiev .. 79 to * — XL, XLCH, XLS, XLX
19 43601—78  SPAGER, hetwesn bearings — 4.420 {(with flanges) ... .. Early 82 — XL, XLS
43602—78  SPAGER, between bearings — 4.434 (with flanges) . . ... Early 82 — XL, XLS
43603—78  SPACER, between hearings — 4.448 (with flanges) . .. .. Early 82 — XL, XLS

43604—78  SLEEVE, bearing spacer — 4.420 (w/o flange) (orange). . Late 82 to * — XL, XLS, XLX
43605—78  SLEEVE, bearing spacer — 4,434 (w/oflange) (yellow) . . Llate 82 to * — XL, XLS, XLX
43606—78  SLEEVE, bearing spacer — 4.448 (w/o flange) white) ... Late 82 to * — XL, XLS, XLX

43620—78  SPAGER, between bearings — 3.937 (red) .......... .. 79 to 81 — XL, XLCH, XLS
43621—78  SPAGER, between bearings — 3.951 (green) ........ .. 79 to 81 — XL, XLCH, XLS
43622—78  SPACER, between bearings — 3.923 {biue) ........... 79 to 81 — XL, XLCH, XLS

20 43654—86A SPAGER(2) ... ... o, 82 to * — XL, XLCH, XLS

21 47519—72  SEAL(2) ... .. 79 10 83 — XL, XLCH, XLS, XLX
47519—83A SEAL(2) ... . . 8410 * — XL, XLS, XLX

22 95584—84  WHEEL WEIGHT, 1/20z. {black).................... 79 to * — XL, XLCH, XLS, XLX
95595—84  WHEEL WEIGHT, 1/20z. (silver). .. ................. 84 10 * — XLS, XLX
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REAR WHEEL — LACED
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REAR WHEEL — LACED XL19A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3782 BOLT, 7/16-14 x 1-1/4 hex. hd. (5) ................. 81 to * — XL, XLS, XLX
3854 BOLT, 7/46-14x1(5) .. ... e 79 & 80 — XL, XLS
2 6653 WASHER ........... ... . L. 8210 * — XL, XLS, XLX
6722B WASHER, 5/8x1-1/8x3/32steei. ................. 7910 81 — XL, XLS
3 7022 LOCKWASHER, 5/8 .. ....... .. . i ieiiinnenn, 7910 * — XL, XLS, XLX
4 7038 LOCKWASHER, 3/8(8) ........... i, 7910 81 — XL, XLS
5 7039 LOCKWASHER, 7/16(58) ............ ... ...t 81 — XL, XLS
] 7515 JAMNUT, 7/16-14 x $1/18 x 1/dhex. (5) ............ 79 1o 81 — XL, XLS
7 7778 LOCKNUT, 3/8-16x 15/32x9/16hex. {(B) ........... 8210 * — XL, XLS, XLX
7783 NUT, 3/8-16x9/16x21/64(5).................... 79 1o 81 — XL, XLS
8 7827W LOCKNUT, 7/16-14x 29/64 x5/8hex. (B) ........... 8210 * — XL, XLS, XLX
9 7986 CNUT, 5/16-18x7/16x1-1/16hex. ............. ..., 7910 * — XL, XLS, XLX
10 9052 ROLLERBEARING{2). . ... ... it 7910 * — XL, XLS, XLX
11 11027 RETAININGRING(2) ..., 7910 * — XL, XiX
13 40951—82  WHEEL ASSEMBLY, 16" (chrome) . ................. 8210 * — XL, XLS, XLX
14 40952—82A HUBASSEMBLY,rear— 16" ...................... B2 to * — XL, XLS, XLX
16 41196—73  SPACER, outerright................. ... ... ..... Late 79 to 81 — XL, XLS
17 41202—79  SPACER, bearing —outerteft — 1" ... ............. 791081 — XL
i8 41470—73A SPROCKET —51T.(chrome) ...................... 79 t0 81 — XL, XLS
41470—78  SPROCKET, rear wheel — 51T. (polish & chroms). ... ... 79 to 81 — XL, XLCH, XLS
41470—82  SPROCKET, rear wheel — 48T, (shot blast & chrome) . ... 82 to * — XL, XLS, XLX
19 41883—77  AXLE ... 79t0 * — XL, XLS, XLX
20 416806—77 SPACER ........ . ... .. ... ... 79 to * — XL, XLCH, XLS, XLX
21 A7 =794 DISC,brake .. ... ... ... . . 79 to * — XL, XLS, XLX
22 43032—40B SPOKE AND NIPPLE, 16 rim(40}................... 7910 * — XL, XLS, X1L.X
23 43085—81  RIM, 18" (chrome) . ... ....... ... ... ... ... ..... 7910 * — XL, XLS, XiLX
24 43457—79  HUBASSEMBLY, 16 ...................ccoiiat. 790 81 — XL
25 43559—73  WASHER(Z) ... i 79 to 81 — XL, XLS
26 43567—79  SCREW, brakedise (9) .............. ...l 3 to * — XL, XLS, XLX
27 43601—78  SPACER, hetween bearings — 4.420 (with flanges) ... .. B2 10 * — XL, XLS, XLX
43602—78  SPACER, between bearings — 4.434 (with flanges) .. ... 82 to * — XL, XLS, XX
43603—78  SPACER, hetween bearings — 4.448 {with flanges) ... .. 82 to * — XL, XLS, XLX
43630—79  SLEEVE ASSEMBLY —3.937{red}.................. 79 to 81 — XL, XLS
43631—79  SLEEVE ASSEMBLY — 3.951(green) . ............... 79 to 81 — XL, XLS
43632—79  SLEEVE ASSEMBLY —3.923{blue} ................. 79 to 81 — XL, XLS
27A 43654—86A SPACER(Z) ........ .ot 82 to * — XL, XLS, XLX
28 43720—79  WHEEL ASSEMBLY, 16" {chrome) .................. Late 79 & 80 — XL, XLS
43720—81  WHEEL ASSEMBLY, 16" {chrome) .................. 81 — XL, XLS
29 47519—72  SEAL(2) .. ... . 79 to 83 — XL, XLS, XLX
47518—83A SEAL(2) .. ... . e 84 to * — XL, XLS, XLX
30 95578—41  WHEELWEIGHT, 1/202. . ........ ... ... ... ...... 79to * — XL, XLS, XLX
95581—47  WHEELWEIGHT, 3/d0z................ ... ... 79 t0 * — XL, XLS, XLX
95582—47  WHEELWEIGHT, 1oz.......... ..o, 79 to * — XL, XLS, XLX
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REAR BRAKE CALIPER
1979 TO 1981

REAR BRAKE CALIPER — 1979 TO 1981 XL20
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 7740 LOCKNUT, 5/16-18x 174 x1/2hex. (2) ............. 7910 81 — XL, XLS
40925—80  CALIPER ASSEMBLY, w/mounting bracket {black). ... .. 80 to 81 — XLS
2 40926—80  CALIPER, inner(black} ........................... 80 to 81 — XLS
3 40927—80  CALIPER ASSEMBLY, outer (black}.................. 80 10 81 — XLS
4 40929—80  BRACKET, caliper mounting, continuity with
bushing&bumper ............ ... .. . .. 80 t0 81 — XLS
40944—79  BRACKET, caliper mounting — with bushings & bumper, . 7910 81 — XL, XLCH: 79 — XLS
5 43395—80  PADSET. ... ... 7910 81 — XL, XLCH, XLS
44024—79  CALIPER ASSEMBLY, with mounting bracket .......... 79 to 81 — XL, XLCH; 79 — XLS
] 44108—72  LABEL caliper......... ... .. .. ... ... ... ... ..... 7% to 81 — XL, XLCH; 79 — XLS
7 44146—77  BLEEDERFITTING ......... ... ... iiiiint, 79 to 81 ~ XL, XLCH, XLS
8 44152—77  SEAL,piston ..... ... ... 79 to 81 — XL, XLCH, XLS
9 44175—77  SCREW, caliper mounting (short) ................... 7910 81 — XL, XLCH, XLS
10 44176—77  SCREW, caliper mounting{long) .................... 78 to 81 — XL, XLCH, XLS
11 44178—77  CALIPERASSEMBLY,outer........................ 79to 81 — XL, XLCH; 79 — XLS
12 44180—77  BOOT .. ... e 79 to 81 — XL, XLCH, XLS
13 44181—77A PISTONKIT ... .o 79 to 81 — XL, XLCH, XLS
14 44182—77  PLATE,omter ... ... ... . . . .. .. 7910 81 — XL, XLCH, XLS
15 44185—77  PLATE,INMer ... ... .. i 7910 81 — XL, XLCH, XLS
16 44186—77  PIN(2). ... ... 79 to 81 — XL, XLCH, XLS
17 44187—77  CALIPER,inner .......... .. . i 7910 81 — XL, XLCH; 79 — XLS
18 44188—77A WASHER .. ... ..o 79 to 81 — XL, XLCH, XLS
19 44189—77  BOLT ... e 79 to 81 — XL; XLCH, XLS
20 44192—77  BUSHING, caliper bracket (long) .................... 79 to 81 — XL, XLCH, XLS
21 44193—77  BUSHING, caliper bracket (short) ................... 79 to 81 — XL, XLCH, XLS
22 4419979  RUBBER BUMPER, caliperbracket .................. 79 to 8% — XL, XLCH, XLS
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REAR BRAKE CALIPER — 1982 & LATER

XL20A

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 40929—82  BRACKET, mounling, includes items 1A, 4&10 ..., ... 82 to * — XL, XLS, XLX
2 41665—82  ABUTMENTSHIM {2} ......... ... .. oo ... 82 to * — XL, XLS, XLX
3 44052—82A CALIPER BODY ASSEMBLY, includes items 3, 7 & 9
(hlack) . ..o 82 to * — XL, XLS, XLX
4 4414682  BLEED SCREW, withdusteover. .................... 82 to * — XL, XLS, XLX
5 AM97—T77  LABEL ... ... s 82 to * — XL, XLS, XLX
B 44198—82  RUBBER BUMPER, caliper brackel .................. 82 to * — XL, XLS, XLX
7 44200—82  PINBOOT(2) ... .o 82 to * — XL, XLS, XLX
8 44201—82  BOLT, mounting (2) ......... ... i, 82 to * — XL, XLS, XLX
9 44208--82  REBUILD KIT, brakecaliper. ....................... 82 to * — XL, XLS, XLX
10 44208—82  PADSET ... . e 82 to * — XL, XLS, XLX
11 44211—82  PADSPRING....... ... . 82 to * — XL, XLS, XLX
12 44212—82  GUIDEPINKIT, includes items5&6(2) .............. 82 to * — XL, XLS, XLX
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REAR BRAKE CONTROL — 1979 XL21
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2706 SCREW, No. 10-24 x 1 sockethd............. ... N/A 78 — XL, XLCH, XLS8
2 3419 BOLT, 5/16-18 x2-1/4hex. hd. (2) ................. 79 — XL, XLS
3424 BOLT, 5/16-18 x 2-1/4 hex. hd. (black) (2).. ... .. N/A 79 — XLS

3 3728 BOLT, 1/4-20x1/2hex. hd. . ... ..., Eatly 79 — XLCH

4 3802w BOLT, 1/4-20x7/8hex. hd... ... ... ............. 79 — XL, XLCH, XLS

5 4701 BOLT, 5/16-24x1-1/2hex. hd. .................... 79 — XL, XLCH, XLS

6 7036 LOCKWASHER, 1/4 ... ... ... ... . ... ... ... .... 79 — XL, XLCH, XLS

7 7041 LOCKWASHER, 5/16(4) ......... ..o e 79 — XL, XLCH, XLS

8 7507 ACOBN NUT, 5/16-18 x11/18x1/2hex. ............ 79 — XL, XLCH, XLS

9 768OW JAMNUT, 1/4-20x5/32x7/16hex. ................ 79 — XL, XLCH, XLS
10 7744 JAMNUT, 5/16-24 x 3/16x i/2hex. ................ 79 — XL, XLCH, XLS
11 7763W JAMNUT, 5/16-18x3/16x1/2hex. .............. .. 79 — XL, XLCH, XLS
12 10006 STRAP, brakehose ..........cooeiiiiiin ... 79 — XL, XLCH, XL8
13 320653—69  SPRING, brakereturn .. ... .. ... ... ... .. N/A 79 — XL, XLCH, XLS
14 34898—79  BUSHING, brake pivatshaft. ....................... 79 — XL, XLGH, XLS
15 41764—79  DUST BOOT, pushrod .. .............. U 79 — XL, XLCH, XLS
16 42329—79  HOSE,rearbrake................c ... 79 — XL, XLCH, XLS
17 42357—79  PIVOTARM,inner ........... . oo, 79 — X1, XLCH, XLS
8 42359—79  PIVOTSHAFT ... ... e 78 — XL, XLCH, XLS
19 42361—79 BRAKEROD ... . ... 79 — XL, XLCH, XLS
20 42364—79 CLEVIS,brakerod............. .. ... 79 — XL, XLCH, XLS
21 42367—79  ROD,mastercylinder .. ........ .. ... ... ... .. ..., 79 — XL, XLCH, XLS
22 42368—79  CLEVISPIN(3) ...t 79 — XL, XLCH, XLS
23 42369—79  RETAININGRING(3) ... ..o 79 — XL, XLCH, XLS
24 42372—79  PIVOTARM, outer ...... ... oo 79 — XL, XLCH, XLS
25 42374—778 REBUILD KIT, mastercylinder . ..................... 79 — XL, XLCH, XLS
26 42375—77  SCREW, mastercylindercover (2)................... 79 — XL, XLCH, XLS
27 42376—77A COVER, mastercylinder. .......... ... .ot 79 — XL, XLCH, XLS
28 42400—79  CLIP, returnspring ...t 79 — XL, XLCH, XLS
29 42490—75A BRAKEPEDAL ............... ... . ...0 ... N/A 7% — XL, XLCH, XLS
30 42415—79  MASTERCYLINDER............ .. . coeiiiiia.. 79 — XL, XLCH, XLS
3i 42455—80  GASKET, mastercylindercover ..................... 79 — XL, XLCH, XLS
32 42549—75  OQPERATING SHAFT, brakepedal .................... 79 — XL, XLCH, XLS
33 43307—78  ELBOW, mastercylinder ......... ... ... ... ... ..., 79 — XL, XLCH, XLS
34 44286—77 BRACKET,tee................... ........... N/A 79 — XL, XLCH, XLS
35 44287—77 TEE,brake .. ... ... ... ..l 79 — XL, XLCH, XLS
36 44437—77  TUBE, mastercylinder . ........... ... . ... ... .. 79 — XL, XLCH, XLS
37 72011—79  DBRACKET, braketee ............ ... ... .. .... N/A Early 79 — XLCH
38 72023—51A STOPLIGHT SWITCH, rearbrake .................... 79 — XL, XLCH, XLS

NOTE: See TRANSMISSION for covers and meunting hardware.
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REAR BRAKE CONTROL
1980 AND LATER

REAR BRAKE CONTROL — 1980 & LATER XL21A-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 515 COTTER PIN (used with 42460—80A) . ........... ... Late 80 to * — XL, XLS, XLX
853 SCREW, 5/16-24 x 2-1/4 socketrd. hd. (2) ........ ... 82 to * — XL, XLS, XLX
3 1797R SCREW, 1/4-20x 2 hex. sockethd, ................. 8110 * — XL, XLS, XLX
2351W SCREW, 1/4-20x 2 Pozidriv ....................... 80 — XL, XLS
4 2501 SCREW, No. 8-32x 3/8x 9/16 seff tapping (2) ...... .. 80 to * — XL, XLS, XLX
5 2608 SCREW, 5/16-18 x 1-1/2 hex. socket hd. (shouldered) .. Late 81 to * — XL, XLS, XLX
6 2661W SCREW, No. 10-24 x 1/2 self-tap. phil. hd. (2 - Late 81t083) 80 to 83 — XL, XLS, XLX
2662W SCREW, No. 10-24 x 3/8 self-tap. phil. hd. (2)....... .. 84 10 * — XL, XLS, XLX
7 3418 BOLT, 5/16-18x2-1/4hex. hd. (2) . ........... .. .. 80 1o 81 — XL, XL3
8 3993 BOLT, t/4-20x1-1/4hex. hd. . ......... ... ..., Early 80 — XL, XLS
9 4092 BOLT, 5/16-18x3/dhex. hd.. ..................... 8210 * — XL, %LS, XLX
10 6099 WASHER, 1/4x7/16x1/16....................... 810 * — XL, XLS, XLX
1 6702 WASHER, 5/18x 11/16x1/16. . ............. ... ... 82 fo* — XL, XLS, XLX
12 6716 WASHER, No. 10x1/2x3/64 ..................... 80 — XL, XLS
13 6718 WASHER, 1/2x1-1/16x3/32 .. ....... ... ... .. 80 to * — XL, XLS, XLX
14 7036 LOCKWASHER, 1/4. ... ............. ... ... ... ... 80 & 81 — XL, XLS
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REAR BRAKE CONTROL — 1980 & LATER(CONT’D) XL21A-2

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
15 7042 LOGKWASHER, 5/16{2) ... ... 82 to * — XL, XLS, XLX
7041 LOCKWASHER, 5/16(2) . ... ..o e 80 & 81 — XL, XLS
16 7531 NUT, 5/16-18x9/32x1/2hex. ... iinint 82 to * — XL, XLS, XLX
i7 7688 NUT, 1/4-20x7/32 x7/16hex. (2} .. ... ........... 80 & 81 — XL, XLS
18 7725 LOCKNUT, 5/16-24 x11/32x1/2 ... ... ... 80 & Early 81 — XL, XLS
7739 LOCKNUT, 5/16-18x 11/32x 1/2hex. .............. Late 81 — XL, XLS
19 7744 JAMNUT, 6/16-24 x3/16x1/2hex. ................ 8110 * — XL, XLS, XLX
20 7844 LOCKNUT, 1/2-13 x58/16x3/4hex. . ............... 80 to * — XL, XLS, XLX
21 7851W NUT, 3/8-24x7/32x9/16hex..................... 80 — XL, XLS
22 8102 NUT, Clip o 8210 * — XL, XLS, XLX
23 8a73 CLAMP . B0 & Early 81 — XL, XLS
24 10031 CLAMP, rearbrake hose (2) ......... ... . ... .. ..., Late 81 to * — XL, XLS, XLX
25 11093 RETAINING RING, footrest .. ... .o oo, 80 to * — XL, XLS, XLX
27 34880—77B STUD, mounting ....... ..o 82 to * — XL, XLS, XLX
34886—82 STUD,mounting .......... ...t 8310 * — XL, XLS, XLX
28 34905—82  STIFFENER, master cylinder (polished) .. ............. 82 & Early 83 — XL; Early 83 — XLS
34907—82  STIFFENER, master cylinder {vivid black} ............. 82 — XLS
34909—83  STIFFENER, mastercylinger ....................... Late 83 to * — XL, XLS; 83 to * — XLX
29 38712—88  CLAMP, rearbrakehose ............. ... ... ....... 80 & Early 81 — XL, XLS
29A 40918—82  WASHER, pistoncup . ....... . ... .. ool 82 to * — XL, XLS, XLX
30 40920—79  SPRING, brakereturn .. ...... ... ... ... il 80 to Early 84 — XL, XLS, XLX
40920—82  SPRING, brakereturn . ... ... .. oo Late 84 to * — XL, XLS, XLX
31 40921—79  WASHER, brakereturn .............. ... ol 80 & 81 — XL, XLS
32 4092279 BOOT,pushrod ...... ... . ... ... o iiiiiao. 80 to * — XL, XLS, XLX
33 41642—82  RUBBER BOOT, brakeswitch....................... B2 to * — XL, XLS, XLX
34 42318—72 TEE,rearbrake ... .. ... .. 80 to * —- XL, XLS, XLX
35 4236079  RETAINING RING, rearbrakepedal .................. B0 & 81 — XL, XLS
36 42374-—-77B  REBUILD KIT, mastercylinder . ............. ... ... 80 & 81 — XL, XLS
42374—82A REBUILDKIT, mastercylinder . ..............coovts 82 to * — XL, XLS, XLX
37 42375—77  SGREW, master cylindevcover. ..................... 80 & 81 — XL, XLS
42375—82  BOLT, GOVEI . ... oottt 82to* — XL, XLS, XLX
38 42376—-77A COVER, mastercylinder................. .. ... . ... 80 & 81 — XL, XLS
42378—-82  COVER, mastercylinder........................... 82 — XLS
42381--82  COVER, mastercylinder.................. ...t 8210 * — XL; 83 t0 * — XLS, XLX
39 42441—80  SHAFT, pivotrearbrake ... ... ... ... ... ..., 80to * — XL, XLS, XLX
40 42443—80  BUSHING, rear brakepedal . ............ ... ... ... 801to * — XL, XL3, XLX
41 42445—80A ROD,end ... .. .. ... ... ..o 80 to * — XL, XLS, XLX
42 4244780  PIN,rodend. ... .. ... ... . Eariy 80 -— XL, XLS
43 42448—80  PLUNGER, mastercylinder ........................ 80 & B1 — XL, XLS
43A 42448—82A PLUNGERKIT, mastercylinder ..................... 82to* — XL, XLS, XLX
44 42450—80  BOLT, sprocketcover ......... ... ... ... ...l 80 10 * — XL, XLS, XLX
45 42453—80A MASTERCYLINDER......... ... oo, 80 & 81 — XLS
42453—82A MASTER CYLINDER ASSY. (polished) .. .............. 8210 * — XL; 83 to * — XLS, XEX
42454—80A MASTERCYLINDER ... ... ... ... ... ... ..o it 80 & 81— XL
42454—82  MASTER CYLINDER ASSY. (black) .................. 82 — XL§
46 42455—80  GASKET, mastercylinder.......................... 80 & 81— XL, XLS
42455—82  GASKET,mastercylinder.......................... 82 to * — XL, XLS, XLX
47 42459—80B PEDAL ASSEMBLY, rear brake, consists of besides pedal,
clevis pin &rod end indexnos. 35&40............ ... 80 to * — XL, XLS, XLX
48 42460—80A CLEVISPIN (usewith515) ... .. .. ... . ... ... .. Late 80 to * — XL, XLS, XLX
49 42461—80  STUD, brakepedalstop .. ....... .. oovviriien. .. Late 80 to * — XL, XLS, XLX
50 42477—80 TUBE,rearbrake........... ... coiiiiiiiiinn. 80 — XL, XLS
42484—-81  BRAKE LINE, rear mastercylinder . .................. 8110 * — XL, XLS, XLX
51 42500—81  MOUNTING TAB, brakeline ........................ Late 81 to * — XL, XLS, XLX
52 44126—82  WASHER, brakereturnspring . ... ... coee it 82 to * — XL, XLS, XLX
53 44438—80 BRAKEHOSE,rear............. ... ..ol 80 & 81 — XL, XLS
53A 44438—82  BRAKEHOSE(singlepiece} ........................ 82 to * — XL, XLS, XLX
53B 5093¢—52  FOOTREST, withcover ...... ..o .. 80 to * — XL, XLGH, XLS, XLX
50940—52  GOVER(rubber) .............c.ocoiiiiiiniiin..on 80 io * — XL, XLCH, XLS, XLX
54 50970—52  BOLT,footrest ................ ... ... 80 & Early 81 — XL, XLS
55 72023—51A  STOPLIGHT SWITCH, rearbrake .................... 80 to * — XL, XLS, XLX
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FRONT WHEEL — CAST
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FRONT WHEEL — CAST XL22
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 36595 SCREW, 5/16-18x7/8panhd., Tone (100 .. .......... 84 to * — XL, XLS, XLX
3680 SCREW, 5/16-18 x 7/8 ctsk. flat socket hd. (10) ....... 79 to Early 81 — XL, XLCH, XLS
3795 SCREW, 5/16-18 x 7/8 flat socket hd. (w/lock patch) (10).. Late 81 to 83 — XL, XLS, XLX
2 6653 WASHER, 5/8x1-5/16%x3/32 . ... ... . ... ... 79 to * — XL, XLCH, XLS, XLX
3 7022 LOCKWASHER, 5/8 .. ... ... oo e 79to* — XL, XLGH, XLS, XLX
4 7813 NUT, 5/18-13x 9/16x5/1Bhex. . .................. 7910 * — XL, XLCH, XLS, XLX
5 9052 ROLLERBEARING {2). ... .. ...t 79 1o * — XL, XLCH, XLS, XLX
] 4112379 VALVEGAP .. .. ..o 84 to * — XL, XLS, XLX
7 43150—83  VALVESTEM, tubeless tire {as required) ............. 84 to * — XL, XLS, XLX
43157—83A VALVE STEM, tubsless tire (as required) ............. 84 to * — XL, XLS, XLX
8 43309—83  WHEEL ASSEMBLY, 19"’ — w/bearing, seals & spacer .. 83 — XLS
43338—83A WHEEL ASSEMBLY, 19"" (silver} ................... 8410 * — XLX
9 41814—76  HUBPLATE ....... ... e 84 to * — XLS, XLX, XLX
43358—83  SPACER, bearing ..o, 85 to * — XL, XLS, XLX
10 43488—77  SPACER, leftbearing ............ ... ... ... ... .. 79 to * — XL, XLGH, XLS, XLX
i 43617—83  WHEEL ASSEMBLY, w/bearings, seals & spacers (black} 72 to 83 — XL, XL.CH, XLX; 79 to 82 — XLS
i2 43623—78  SPACER, between bearings — 2.564 (violet). . ....... .. 79 0 * — XL, XLCH, XLS, XLX
43624—78  SPACER, between bearings — 2.550 {pink) ........... 79 to * — XL, XLCH, XLS, XLX
43625—78  SPACER, between bearings — 2.536 (gold) ........... 79 to * — XL, XLCH, XLS, XEX
13 43626—84  WHEEL ASSEMBLY, 19" (black) ................... 84 1o * — XLS, XLX
14 43883—77 FRONTAXLE ....... ... ... e, 79 to 83 — XL, XLCH, XLS, XLX
43883—84  FRONTAXLE ....... ... it 84 to * — XL, XLS, XLX
15 44436—84A DISC ... ... B4 to * — XL, XLS, XLX
15A AM3T—TTA DISC(2). . o 79 to 83 — XL, XLCH, XLS, XLX
16 47519—72  OILSEAL{2) ... ..o 79 t0 83 — XL, XLCH, XLS, XLX
47519—83A OILSEAL(2) . ... . . 84 to * — XL, XLS, XLX
17 95594—84  WHEEL WEIGHT, 1/20z. {black}.................... 79 to * — XL, XLCH, XLS, XLX
95595—84  WHEEL WEIGHT, 1/20z. (silver). .. ................. 84 to * — XLS, XLX

73



FRONT WHEEL — LACED

74



FRONT WHEEL — LACED XL22A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3655 SCREW, 5/16-18x 7/8panhd. Torx(B) ... .......... 84to* — XL, XLS
3680 SCREW, 5/16-18 x 7/8 ctsk. flat socket hd. (10) ... . .. 79 to Early 81 — XL, XLS
3785 SCREW, 5/16-18 x 7/8 flat socket hd. (w/lock patch) ... Late 81 t0 83 — XL, XLS
2 6653 WASHER, 5/8x%1-5/16x3/32 . ................... 7910 * — XL, XLS
3 7022 LOCKWASHER, 5/8..... . ... ..o, 7910 — XL, XLS
4 7813 NUT, 5/8-18x9/16x 15/16hex................... Tato ¥ — XL, XLS
5 9052 ROLLER BEARING(2). . ............ oo 7910 * — XL, XLS
] 43001—79  RIM, 197 (ChIOMB) . ..o e 9t0 * — XL, XLS
7 43024—73B  SPOKE AND NIPPLE, 19" rim, short (20} . ........... 7910 ¥ — XL, XLS
8 43025—73B SPOKE AND NIPPLE, 19" rim, long (20} ............. 310 — XL, XLS
9 43312—84  WHEELASSEMBLY, 19" ... ... ... ... .. ...... 84to* — XL, XLS
43321—79  WHEEL ASSEMBLY, 19" (chrome) ................. Late 79 to 83 — XL, XLS
10 43488—77  SPACER, leftbearing ........... ... . i 79t0 * — XL, XLS
11 43600—78  WHEEL HUB ASSEMBLY .......................... 791083 — XL, XLS
43619—84  WHEEL HUBASSEMBY ............... ... oot B4to* — XL
12 43623—78  SPACER, between hearings — 2.564 (violet). ......... 7910 * — XL, XLS
43624—78  SPACER, hetween bearings — 2.550 (pink} .......... 7910 — XL, XLS
43625—78  SPACER, between bearings — 2.536 (gold) .......... 7910 — XL, XLS
13 43883—77  FRONTAXLE ... o i 7910 83 — XL, XLS
43883—84 FRONTAXLE ........ ... B4 to* — XL, XLS
14 44136—84A DISC ... Bdto* — XL, XLS
14A 44137-77A DISC{2) ... ... 79 to 83 — XL, XLS
15 4751872  SEAL(2) ... e 79 to 83 — XL, XLS
47519—83A SEAL(2) ... o 84 to * — XL, XLS
16 95578—41  WHEELWEIGHT, 1/20z. ........... ... .. ... .. .. 7910 * — XL, XLS
95581—47  WHEELWEIGHT, 3/40z. .......... . c...coiiine, 7910 * — XL, XLS
95582—47  WHEELWEIGHT, 1oz........... ..ot 7910 * — XL, XLS
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FRONT BRAKE CALIPER

— 1979 TO 1983

FRONT BRAKE CALIPER — 1979 TO 1983 XL23
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 7740 NUT, 5/16-18x 1/2x 1/dhex. (2) .................. 79 10 83 — XL, XLS, XLX
44025—7%  CALIPEB ASSEMBLY, feft ......................... 79 to 81 — XL, XLCH; 79 — X8
4402580  CALIPER ASSEMBLY, left (black) ................... 80 to 83 — XLS; 82 & 83 — XL, XLX
44026—79  CALIPER ASSEMBLY, ¢ight ........................ 79 to 81 — XL, XLCH; 79 — XLS
44(26—80  CALIPER ASSEMBLY, right {black) .. ................ 80 to 83 — XLS; 82 & 83 — XL, XLX
2 44032-79  PADSET... ... ... 79 to 83 — XL, XLCH, XLS, XX
3 44108—72  LABEL, caliper......... ... i 79 to 81 — XL, XLCH; 79 — XLS
4 44121—77  CALIPER ASSEMBLY, outer —1left. . ................. 79 to 81 — XL, XLCH; 78 — XIS
44121—80  CALIPER ASSEMBLY, outer — left (black) ............ 80 tp 83 — XLS; 82 & 83 — XL, XX
5 44125—82  FOAMTAPE ... ... . . . 82 & 83 — XL, XLS, XLX
6 A44146—77  BLEEDERFTTING ... .. ... .. i, 79 to 83 — XL, XLCH, XLS, XLX
7 A4151—=77  SEAL,Diston ... ... 79 to 83 — XL, XLCH, XLS, XLX
8 A4153—77  BOOT ... 79 to 83 — XL, XLCH, XLS, XLX
9 4415777  PISTON ... 79 to 83 — XL, XLCH, XLS, XLX
10 44158—77  PLATE, OURBr . ... e 79 to 83 — XL, XLCH, XLS, XLX
11 44161~77  PLATE,INNEr ... oot i a s 79 to 83 — XL, XLGH, XLS, XLX
12 A1B2—TF7  PIN(2) ... 79 to 83 — XL, XLCH, XLS, XLX
13 44163—~77  CALIPER,inmer—teft ... ... ... ... .. ... ... ..., 79 to 81 — XL, XLCH; 79 — XLS
44163—80  CALIPER, inner — left{black) ...................... 80 to 83 — XLS; 82 & 83 — XL, XLX
44164—77  CALIPER,inmer—right .. ........... ... ... ...... 79 to 81 — XL, XLCH,; 79 — XLS
44164--80  CALIPER, inner — right (black) .. ................... 80 to 83 — XLS; 82 & 83 — XL, XLX
14 AMB5—-77  WASHER ... 79 to 83 — XL, XLCH, XLS, XLX
15 A972—TF7  BOLT .. 79 to 83 — XL, XLGH, XLS, XLX
16 44173—77  SCREW, caliper mounting(long) . ................... 79 to 83 — XL, XLCH, XLS, XLX
17 44174—77  SCREW, caliper mounting (short} ................... 79 to 83 — XL, XLCH, XLS, XLX
18 44195—77  CALIPER ASSEMBLY, outer —right . ................ 79 to 81 — XL, XLCH; 79 — XLS
44195—80  CALIPER ASSEMBLY, outer — right (black) ........... 80 to 83 — XLS; 82 & 83 — XL, XLX
19 44197—77  LABEL{2) ... ... . 80 to 83 — XLS; 82 & 83 — XL, XLX
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FRONT BRAKE CALIPER
— 1984 & LATER

FRONT BRAKE CALIPER — 1984 AND LATER

XL23A

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 855 SCREW, 3/8-16x 2 knurled sockethd................ 8410 * — XL, XLS, XLX
3517 SCREW, 10-32x1/2hex. washerhd. ............... 84 to * — XL, XLS, XLX
3 6019 WASHER, 3/8x29/32x1/16. ... .................. 84 to * — XL, XLX; 84 — XLS

6701 WASHER .........................

4 44020—83  PISTON REBUILD KIT, includes items 5- 7
5 44021—83  RETAINING RING, piston .............
6 44022—83  BUSTBOOT, piston .................
6A 44046—84  CALIPER ASSEMBLY, left ............
7 4404783  SEAL,pinton ............. ... ..
8 44048--83  BLEEDERFITTING ..................
g 44053—83  GUIDE PIN KIT, includes items 10 & 11
10 44054—83 PINBOOT.........................
1 44059—83  GUIDEPIN, {3).....................
12 44060—83  BRACKET, caliper mounting...........
13 44061—83  SPRINGCLIP ......................

14 44082—83
15 44063—83
17 44065—83

PAD SET — includes 3517 SCREW

18 44197—77 LABEL ...... .. ... ... .o

RETAININGPAD ... .................

CALIPER REBUILD KIT, includes items 4 & 8

............. 85t0 * — XLS
............ 84 to * ~— XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............... 84 to * — XL, XLS, XLX
............. 84 1o * — XL, XLS, XLX
............. 84 to * — XL, XLS, XLX
............. 84 10 * — XL, XL3, XLX
............. B4 to * — XL, XLS, XLX
............. 84 to * — XL, XL3, XLX
............. 84 to * — XL, XLS, XLX
........... B4 1o * — XL, XLS, XLX
............. 84 10 * — XL, XLS, XLX
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FRONT BRAKE CONTROL — 1978 TO 1981

XL24

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2628 SCREW, No. 8-32x7/16¢tsk. hd. (2) ............... 79 to 81 — XL, XLCH, XLS
2 2661W SCREW, No. 10-24 x 1/2 seli tapping phillips hd. . ... ... 81 — XL, XLS
3 4391 BOLT, 5/16-24x5/8hex. hd....................... 79 to 81 — XL, XLCH, XLS
4 6716 WASHER, No. 10x1/2x3/84 ..................... 81 — XL, XLS
5 B811W WASHER, 1/4x3/4x1/64(2).................. ... 79 to 81 — XL, XLCH, XLS
6 7041 LOCKWASHER, 5/16. . ... e 79 to 81 — XL, XLCH, XLS
7 9973 CLAMP, upperbrakehose ......................... 81 — XL, XLS
8 11015 RETAINING RING, handlever pivotpin ........ ... .. ... 79 10 81 — XL, XLCH, XLS
g9 11063 RETAINING RING, piston . ............. ... ... .... 79 to 81 — XL, XLCH, XLS
10 11137 O-RING, piston .. ... ..o 79 fo 81 — XL, XLCH, XLS
11 43306—78  MASTER CYLINDER ASSEMBLY, with handlever(polished) Early 79 — XL, XLCH
12 43307—78  TUBEFITTING(2) ......... ... ... .. 79 to 81 — XL, XLCH, XLS
13 44310—77  TEE,frontbrakehoses............................ Late 79 1o 81 — XL, XLCH, XLS
14 45011—77  MASTER CYLINDER ASSEMBLY, with handlever (black) . Late 79 — XL, XLCH, XLS
15 4501272  GASKET, COVEI........... ... iiiiiiannnn., 79 10 81 — XL, XLCH, XLS
16 45013—72  MASTER CYLINDER, with handlever {black) ........... 80 to 81 — XL, XLS
17 45016—72  HANDLEVER, frontbrake.......................... 79 to 81 — XL, XLCH, XLS
18 4502472  BODY, master cylinder (btack}...................... Late 79 to 81 — XL, XLCH, XS
19 45031—72  PIN,plunger ........ ... .. .. e 79 10 81 — XL, XLCH, XLS
20 4503272  PIN, handleverpivot. ............................. 79 10 81 — XL, XLCH, XLS
21 45037—73  BODY, master cylinder (polished) ................... Early 79 — XL, XLCH
22 45053—72  PISTON .. ... 79 to 81 — XL, XLCH, XLS
23 45054—72  DUSTWIPER ....... ... ... ... . .. 79 10 81 — XL, XLCH, XLS
24 4508b—72  PLUNGER... ... ... ... ... ... ... .. .. 79 10 81 — XL, XLCH, XLS
25 45056—77  PISTONGUP.......... .. .. .. .. 79 to 81 — XL, XLCH, XLS
26 45057—72  COVER ... ... 79 to 81 — XL, XLCH, XLS
27 45059—72 CUP,pistonspring............................... 79 to 81 — XL, XLCH, XLS
28 45061—72A SPRING, pisfonreturn ............................ 79 t0 81 — XL, XLCH, XLS
29 45063—72  REPAIRKIT,mastercylinder ....................... 79 to 81 — XL, XLCH, XLS
30 45071—72  SPRING, plunger .................. ... .. ... 79 t0 81 — XL, XLCH, XLS
32 45114—77  BRAKEHOSE,upper ............. ... ... ........ 79 — XLS
45114—79  BRAKEHOSE, upper ............ ... iiiivan, 80 — XIS
33 45121—77  BRAKE HOSE (3- 1979) (2 lower - 1980 & later) . ....... 79t 81 — XL
34 4512377  BRAKEHOSE, lower{2)........................... 79 t0 81 — XLS
35 45123—-79  BRAKEHOSE, upper .......... . ... ..o int. 80 — XL
4512581  BRAKEHOSE,upper .......... ... v iiviiiieen, 81 — XL, XLS
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FRONT BRAKE CONTROL — 1982 & LATER XL24A
RETAIL INDEX PART
PRICE NOC. NO. NAME USED ON
1 856 SCREW, 5/18-24 x 1 knwrled sockethd. .. ... ... ... .. Late 83 — XL, XLS, XLX
2 2579 SCREW, 8-32x 5/8 Pozidrivpan hd. {2) ............. 8210 * — XL, XLS, XLX
3 3444 SCREW, 1/4-20x 5/8 socket hd. (2 — 82 &83)........ 82t * — XL, XLS, XLX
4 4015 SCREW, 1/4-20x 7/8sacketrd. hd (2) .............. 84 to * — XL, XLS, XLX
5 4387 SCREW, 5/168-24 x 27/32 socketrd. hd. ............. Early 83 — XL, XLS, XLX
6 4391 BOLT, 5/16-24x5/8hex. hd, ........ .. ... .. ... .. §2 — XL, XLS
7 59658 SPACER . e 83 — XL, XLS, XLX
8 6099 WASHER, 1/4x7/16x1/16(2).................... 8210 * — XL, XLS, XLX
9 6703 WASHER, 1/4x5/8x1/16........................ 84 to * — XL, XLS, XLX
10 7042 LOCKWASHER, 5/16............ o . 82 & 83 — XL, XLS, XLX
11 10053 CLAMP. .. 8410 * — XL, XLS, XLX
12 11143 RETAINING RING, external . ........................ 8210 " — XL, XLS, XLX
13 41731—82  GASKET, master cylinder - 82 & 83; caliper - 84 & later (2) 82 1o * — XL, XLS, XLX
14 41739—84  BOLT, frontbrakehose ........................... 84 1o * — XL, XLS, XLX
15 41747—82  BOLT, frontbrakehose .............. ... .......... 82 1o Early 84 — XL, XLS, XLX
41747—82A BOLT, frontbrakehose ................ . ......... Late 84 to * — XL, XLS, XiLX
16 44311—80  TEE,frontbrakehoss....... ......... ... .......... 82 — XL, XLS
17 45004—85  COVER, mastercylinder........................... Late 85 to * — XL, XLS, XLX
18 45005—85  GASKET, mastercylindercover ..................... Late 85 to * —~ XL, XLS, XLX
46012—82  GASKET, master cylindereover ..................... 82 o Early 85 — XL, XLS, XLX
18A 45013—82A MASTER CYLINDER ASSEMBLY, with hand lever .. .. . .. 82 & 83 — XL, XLS, XLX
19 45016—82  HAND LEVER, frontbrake ........... ... ... ....... 8210 * — XL, XLS, XLX
20 45019—85  MASTER CYLINDER ASSEMBLY, with hand lever .. .. ... 84 10 * — XL, XLS, XLX
H 45031—82  PIN, stoplight switch & pushrod. ................ .. .. 82 to * — XL, XLS, XLX
22 45032—82  PIN, handleverpivot................ ... . ... .. ... 8210 * — XL, ALS, XX
23 45042—82  FLUIDLEVELWINDOWKIT ......... ... ..o ittt 82 to * — XL, XLS, XLX
24 45044—82  CLAMP, mastercylinder .......................... 82 to * — XL, XLS, XLX
25 45051—82  PUSH ROD, stoplight switch & master cylinder ......... 82 to * — XL, XLS, XLX
26 45067—82  COVER, mastercylinder........................... 82 to Early 85 — XL, XLS, XLX
27 45063—82A REPAIRKIT, mastercylinder ....................... 82 & 83 — XL, XLS, XLX
45069—84  REPAIRKIT, mastercylinder ....................... 84 to * — XL, XLS, XLX
28 45121—~77  BRAKEHOSE, fower (2)..............covvvnenn.. 82 — XL
4512377  BRAKEHOSE, fower (2} .. ...... ... .o oot 82 — XLS
29 4512183  BRAKELINE front . ........... ... oo .. B3 — XL
45122—83 BRAKELINE front................ ... ... ....... 83 — XLX
30 45121—84  BRAKELINE front............................... 84t0* — XL
45122—84  BRAKELINE front.......... .. .. ... . . .. .. 8410 * — XLX
31 45126—82  BRAKEHOSE, upper ... ot 82 — XL, XLS
32 45130—83  BRAKELINE, front. ... ... .. ... ... ... ... .c.co.n. 83 — XLS
33 4513084  BRAKELINE, front............................... 84 to * — XLS
34 45583—83  GASKET, mastercylinder(2) ....................... 84 1o * — XL, XLS, XLX
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FRONT FORK XL25-1

RETAIL INDEX PART

PRICGE NO. NO. NAME USED ON
1 854 SCREW, 3/8-24 x 1-1/2 knurled sockethd. (2) .. .. .... 83to* — XLX
1A 2823 SCREW, 5/16-18 x 3/8 Phillips hd. (2; 4 — XL} ........ 7910 * — XL, XLCH, XLS
2 4371W SCREW, 3/8-16 x1-5/8 sockethd. ................. 79 1o * — XL, XLGH, XLS, XLX
3 4411 BOLT, 3/8-24x1-3/4hex. hd. (2) .................. 79 10 83 — XL, XLCH, XLS
4724 BOLT, 3/8-24x1-1/2hex. hd. (2) .................. 84 to * — XL, XLS, XLX
4 6702 WASHER, 5/16x11/16x1/16(4).................. 7910 * — XL, XLCH, XLS, XLX
5 7041 LOCKWASHER, 5/16(4) ..........vee 79 to * — XL, XLCH, XLS, XLX
6 7748W NUT, 5/16-18x1/4x4/2(4) ... ... ... ... ... ..., 79 to * — XL, XLGH, XLS, XLX
7 45382—83  SPRING, dampertube(2).......................... 84 1o * — XL, XLS, XLX
7A 45386—83  SPACER,seal(2)......... ... .. ... ... .. .. ... ..., 84 to * — XL, XLS, XLX
8 45387—83  OILSEAL, slider(2)............ ... .. ... ... ... B4 to * — XL, XLS, XLX
9 45398—80  FORK SLIDER AND TUBE ASSY —right............... 801082 — XLS
9A 45399—80 FORK SLIDER ANDTUBEASSY. —leit ........ ...... 80 to 82 — XLS
10 45400—75  OQILSEAL,slider(2).............. ... ... .ovvus. 79 to 83 — XL, XLCH, XLS, XLX
11 45402—75  LOWERSTOP({2) ... .. ... . i, 79 to 83 — XL, XLCH, XLS, XLX
45403—84 LOWERSTOP(2) ... ... ... ... . .. ... 84 1o * — XL, XLS, XLX
13 45404—75  BOOT(2) .. ... e 79 to * — XL, XLCH, XLS, XLX
14 45405—75A SCREW & WASHER, dampertube (2) ................ 7910 * — XL, XLCH, XLS, XLX
15 45407—75 SHIDERTUBE(2) ... . 79 10 83 — XL, XLCH; 83 — XLS, XLX
45407—83  SLIDERTUBE (2} ...... ... ..o, 84 10 * — XL, XLS, XLX
16 45408—75  SPRING(2) ... ... i 79 — XL, XLCH
17 45409—75  DAMPERTUBE, complete (2)....................... 79 — XL, XLCH, XLS
18 4541075  AXLECAP leftslider .......... ... .. ... .. ....... 79 to 83 — XL, XLCH, XLS, XLX
45410—84  AXLECAP leftslider ........... ... ... .. .. ....... 84 to * — XL, XLS, XLX
19 45412—75  RING, dampertube{d).............. ... ... .. ..... 79 to * — XL, XLCH, XLS, XLX
20 45413—84  BUSHING, slidertube —upper ..................... 84 to * — XL, XLS, XLX
20A 45416—84  BUSHING, slidertube — lower . ... .. ........... ... 84 1o * — XL, XLS, XLX
22 455686—78  BEARING, steering head — complete (2).............. 79 10 81 — XL, XLCH, XLS
23 45597—78  DUST SHIELD, steering head bearing — upper .. ....... 79 to 81 — XL, XLCH, XLS
24 45619—79  SET OF FORK LEGS, complete, .. ............... N/A 79 — XLS
25 45642—77  AXLE CAP, left slider {painted} ..................... 79 to 83 — XLS
27 45644—77  SLIDERTUBE(2). . ...........covier o, 79 10 82 — XLS
28 45703—78 FORKSTEM ANDBRACKET ........................ 79 to 81 — XL, XLCH, XLS
29 45718—71  NUT,forkstem ................. .. ............ 7910 * — XL, XLCH, XLS, XLX
30 45736—788 BRACKET, upper (polished)........................ 7910 * — XL, ¥LCH, XLS
31 45751—-71A COVER, fork lower bracket. ... ..................... 79 fo * — XL, XLCH, XLS
32 45770—82  NAMEPLATE, "'Milwaukee™ ....................... 82 — XL
4577277  NAMEPLATE, “'Sportster” ... ... ... .............. 79 to 81 — XL, XLCH, XLS
45772—82  NAMEPLATE, "'Sporister’” ... ... .. ... ............. 21— XL
33 45782—72A SCREWINSERT(2) .. ...... ..., 79 to * — XL, XLCH, XLS
34 45784—79  NAMEPLATE, "'XLS” ... ... o 7910 81 — XLS
45784—82  NAMEPLATE, "Roadster’ ...........c.oooeenno. ... 82 & B3 — XLS
45784—84  NAMEPLATE, "'Roadster”......................... 8410 * — XLS
35 45790—80  DRAIN SCREW, withwasher(2) .................... 7910 * — XL, XLS, XLX
36 45900—80  FORK SLIDER AND TUBE ASSY. —right. ......... N/A 8010 83 — XL; 83 — XLS, XLX
45900—84A FORK SLIDER AND TUBEASSY. —right .............. 84 to * — XL, XLS, XLXx
¥ 45901--80  FORK SLIDER AND TUBE ASSY. —1left ............... 80 to 83 — XL, 83 — XLS, XLX
45901—84A FORK SLIDER AND TUBE ASSY. —left ............... 84 to * — XL, XLS, XLX
38 45903—80  FORK SLIDER AND TUBE ASSY.—right .. ............ 79 — XL, XLCH
39 45804—80  FORK SLIDER AND TUBE ASSY, —left ............... 79 — XL, XLCH
40 45906—80  SLIDER, complete —right , .. ...................... 79 to 83 — XL, XLS, XLX
45906—84  SLIDER, complete —right . ........................ B4 to * — XL, XLS, XLX
41 45807—80  SPRING(2) ......... ... i 80 to 83 — XL, 83 — XLS, XLX
45807—83  SPRING(2) ....... ... 84 to * — XL, XLS, XLX

83



FRONT FORK

84



FRONT FORK (CONT’D) XL25-2

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
42 45908—80  RETAININGRING, oilseal (2)............. ... ..., 7910 * — XL, XLCH, XLS, XLX
43 45910—80 DAMPERTUBE, complete (2)....................... 80 to 83 — XL, XLS, XLX
44 45911—80  BACKUPRING(2) ........ ..., 80 to 83 — XL, XLS, XLX
45 45912—80  SLIDER, complete—left .. .......... ... ... .. ..... 80 to 83 — XL, XLS, XLX
45912—84  SLIDER, complete—1left .......................... 84 to * — XL, XLS, XLX
45A 45313—84  DAMPER TUBE, includesitem19(2) ................. 84 to * — XL, XLS, XLX
46 45982—73  O-RING, slidertubecap(2) ........................ 79 to * — AL, XLCH, XLS, XLX
a7 4598777  SPRING{2) .........0 o 79 — XLS
48 45993—73  CAP,slidertube(2) ............. ... ... ... ....... 79 1o * — XL, XLCH, XLS, XLX
49 45994—77  AXLECGAP,rightslider............................ 79 1o 83 — XL, XLCH, XLS, XLX
45094—84  AXLECAP,rightslider............................ 84 to* — XL, XLS, XLX
50 4599773  WASHER, slidertubscap{2)....................... 790 * — XL, XLCH, XLS, XLX
51 45008—73  STUB{4) ... ... . 79 t0 * — XL, XLCH, XLS, XLX
52 46018—77  BUSHING, brake caliper —upper (2) ................ 79 to 83 — XL, XLCH, XLS
53 46019—77  BUSHING, brake caliper — lower (2)................. 79 t0 83 — XL, XLCH, XLS
53A 46020—84  BUSHING, brakecaliper ......................outt. 84 t0 * — XL, XLS, XLX
54 46027—77  SLIDER, complete —deft ... ...................... 79 — XL, XLCH, XLS
b5 48052—80  SPRING(2) ...... ... . i 80 to 82 — XLS
56 47693—81  FORK STEM AND BRACKET (black enamel) ............ 82 & 83 — XL, XLS
47693—84  FORKSTEMANDBRACKET ........................ 84 to * — XL, XLS
47694—83  FORK STEM AND BRACKET (black wrinkle). ........ ... 83 — XLX
47694—84  FORK STEM AND BRACKET (black wrinkle). ........... 84 to * — XLX
56A 47697—83A BRACKET, upper (black wrinkle) . ................... 83 to ¥ — XLX
57 48300—60  BEARING, steering head —complete (2) . ............. 82 to * — XL, XLS, XLX
57A 48315—60  BEARING CUP, steeringhead (2).................... 79 te * — XL, XLCH, XLS, XLX
58 48361—80  DUST SHIELD, steering head bearing — upper ......... 82te * — XL, XLS, XLX
59 48365—48A DUST SHIELD, steering head bearing — lower ......... 82 to * — XL, XLS, XLX
48370—78  DUST SHIELD, steering head bearing — lower ......... 79 to 81 — XL, XLCH, XLS

60 59254—72  REFLEGTOR (AMBEr} (2) - ..o ovveeeeeenees 7910 * — XL, XLCH, XLS, XLX

85



FRAME, REAR FORK
AND JIFFY STAND
1979 TO 1981

86




FRAME, REAR FORK AND JIFFY STAND — 1979 TO 1981 XL26
RETAIL INDEX PART
PRICE NO. NO, NAME USED ON
i 1198 SCREW, No. 10-24 x 1/2 Pozidrivfil. hd. ............. 79 to0 81 — XL, XLCH, XLS
2 17608 SCREW, No. i0-24x 3/8¢tsk. flathd. ............... 79 fo 81 — XL, XLCH, XLS
3 2808 SCREW, No. 8-32 x3/8 Pozidrivpanhd. ............. 79 to 81 — XL, XLCH, XLS
4 3010 SCREW, sidecover ............ ... ... ... ...... 79 — XL, XLCH, XLS
5 6324W WASHER, 5/16 X 11/16x3/32(2) ... ..... ... .. ... 79 to 81 — XL, XLCH, XLS
6 6560 LOCKWASHER. ......... ... ... .o, N/A 79 — XL, XLGH, XLS
7 7022 LOCKWASHER, 578 .. ... ... ... ... ... ...... 79 to 81 — XL, XLCH, XLS
8 7069 LOCKWASHER, No. 10 ..o, 79 to 81 — XL, XLCH, XLS
g8 7124 LOCKWASHER, 1/4 internaltoath . .................. 80 to 81 — XL, XLS
10 7605 SPEED NUT, sidecover .. ... .................. N/A 79 to 81 — XL, XLCH, XLS
11 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex. (2) ........... 79 to 81 — XL, XLCH, XLS
12 7737W ACORM NUT, 1/4-20x15/32x 7/16hex. ............ 80 to 81 — XL, XLS
13 8099 WELLNUT, 1/4-2042) ...... ... 80 to 81 — XL
14 10031 CLAMP, throttlecables{2). . ......... ... . .. Late 81 — XL, XLS
15 11406 GROMMET, sidecover(2} ... ............ccooeen.. 80 to 81 — XL, XLS
16 38712—68  CLAMP, tachometer & throttle cables (2) . ............. 79 to Early 81 — XL, XLCH, XLS
17 41570—77  ADJUSTER,rearaxle{2) .......................... 79 fo 81 — XL, XLCH, XLS
18 47265—79  FRAME. ... ... ... 79 — XL, XLCH, XLS
47265—80  FRAME. ... ... ... . 8010 81 — XL, XLS
19 47511~—52  PIVOTBOLT, rearfork .............cveenvnnn.nn. 79 to 81 — XL, XLCH, XLS
20 47512—74  NUT,pivothelt................ ... . .. . . 79 to 81 — XL, XLCH, XLS
21 47514—74  LOCKNUT, lefthearing.......... ... ... ... ... 79 to 81 — XL, XLCH, XLS
22 47515—74  LOCGKNUT, righthearing .......................... 79 to 81 — XL, XLCH, XLS
23 47517—74  SPACER, bearing—outer ... ...................... 79 to 81 — XL, XLCH, XLS
24 47518—52  SPACER, bearing—inner (2) ...................... 79 to 81 — XL, XLCH, XLS
25 47519—52  SHIELD, bearing (2}..... ... 79 to 81 — XL, XLCH, XLS
26 47521—74  BEARING, rearfork{2) .............. .. ... ... ..... 78 to 81 — XL, XLCH, XLS
27 47525—52  |.OCKPLATE, bearinglocknut. . ..................... 79 to 81 — XL, XLCH, XLS
28 47532—79A REARFORK, withbearings ........................ 79 to 81 — XL, XLCH, XLS
47473—80  REARFORK, withoutbearings ...................... 79 — XLCH; 79 to 81 — XL, XLS
29 47554—73  ENDCOVER, rearfork(2) ....... .. ... ... ... ..... 79 to 81 — XL, XLCH, XLS
30 48310—78  BEARING CUP, steeringhead (2) . . .................. 79 to 81 — XL, XLCH, XLS
31 48315—60 BEARINGCUP(2)......... ... .. ... ... ... ... 79 to 81 — XL, XLCH, XS
32 50006—77A JIFFYSTAND . ........ .. ... . .. 79 — XL, XLCH, XLS
50006—80 JIFFYSTAND . ........... ... .. ... ... 80 to 81 — XL, XLS
33 50011—30A SPRING, jiffystand ........... ... ... ... ... 79 to 81 — XL, XLCH, XLS
34 50048--56  BRACKET, jiffy stand (welded)...................... 79 to 81 — XL, XLCH, XLS
35 50080—77  PIN,jiffystandleg ....... ... ... . ..ol 79 to 81 — XL, XLCH, XLS
36 66021—77  RUBBER MOUNT, sidecover{2) .................... 79 — XL, XLCH, XLS
ar 66415—79  COVER, rightside (primed) .. ...................... 79 — XL, XLCH, XLS
38 66601—80  GOVER, right side (black wrinkle) ................... 80 to 81 — XL, XLS
39 66608—79  TRANSFER, side cover {**Made in USA" & striping) N/A 79 — XL, XLS
40 NOTE: See SWITCHES AND CIRCUIT BREAKERS.

87



FRAME, REAR FORK
AND JIFFY STAND
1982 AND LATER

88




FRAME, REAR FORK AND JIFFY STAND — 1982 & LATER XL26A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 855 SCREW, 3/8-16 x 2 knurled sockst hd. (2} ............ 83 to* — XL, XLS
2 1357W SCREW, 1/4-20 x 1 Pozidriv oval cisk. hd. {3) ......... Late 84 to * — XL, XLS, XLX
3 17608 SCREW, No. 10-24x3/8¢ctsk. flathd. ............... 82 to Early 84 — XL, XLS, XLX
4 2008 SCREW, ovalhead (3) .......... ... ............. 82 to Early 84 — XL, XLS, XLX
5 2808 SCREW, No. 8-32 x 3/8 Pezidrivpanhd, ............. 8210 * — XL, XL§, XLX
B 2882w BOLT, 5/16-18x5/8hex. hd.. .. ................... Late 84 1o * — XL, XLS, XLX
7 3787 BOLT, 1/4-20x3/4hex. hd. ... ................... Late 84 to * — XL, XLS, XLX
8 5716 SPAGER, pivotbolt. ... .......... ... .. ......... 8210 * — XL, XLS, XLX
9 6324W WASHER, 5/16x 11/16x3/32(2) .. ................ 82 t0 * — XL, XLS, XLX
9A 6702 WASHER . ... .. Late 84 to * — XL, XLS, XLX
0 6703 WASHER, 1/4x5/8x1/16........................ Late 84 to * — XL, XLS, XLX
10A 7041 LOCKWASHER . . ........ ... e Late 84 to * — XL, XLS, XLX
11 7045 LOCKWASHER, 3/8¢2) ......... ...ttt B3 o * — XL, XLS
12 7686 LOCKNUT, 1/4-20x5/16X7/16 ................... Late B4 to * — XL, XLS, XLX
13 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex. (2} ........... 82 to * — XL, XLS, XLX
14 8099 WELLNUT ..o Late 84 to * — XL, XLS, XLX
15 10031 CLAMP, throftlecables (2)......................... 82 to * — XL, XLS, XLX
16 10040 PLUG(plastic) ............. . .ccoiiiii i, 83to * — XLX
17 10062 CUSHION, jiffystand ........... ... ... ii..L. Late 84 to * — XL, XIS, XLX
18 41568—81A PIVOTBOLT,rearfork ....... ... ... .. .. ... ... 82 to * — XL, XLS, XLX
19 41570—77  ADJUSTER,rearaxle(2) .......................... 82 to * — XL, XLS, XLX
20 41579—81  DUST SHIELD, bearing (2)......................... 82 o * — XL, XLS§, XLX
21 41836—58  SPRING, jiffystand ... ... ... ... ... ... ... Late 84 — XL, XLS, XLX
41836—84  SPRING,jiftystand ..... ... .. ... . .. ... ... 8510 * — XKL, XLS, XLX
22 47082—81  BEARING, rearfork —right(2) ..................... 82 to * — XL, XLS, XLX
23 47083—81  BEARING, rearfork—left ... ... ... .............. 82 to * — XL, XLS, XX
24 47150—84  FRAME........ .. ... Late 84 to * — XL, XLS, XLX
47265—81A FRAME. ... ... ... .. . . e 82 — XL, XLS
47292—83  FRAME....... ... . i 83 & Early 84 — XL, XLS, XLX
25 47532—81  REARFORK, with bearings ........................ 82 — XL, XLS
47532—83  REARFORK, with bearings ........................ 83 to * — XL, XLS, XLX
26 47554—73  ENDCOVER,rearfork (2} ... ... .. ... ... .......... 8210 * — XL, XLS, XLX
27 48300—60  BEARING, steering head — complete (2} .............. 82 fo * — XL, XLS, XLX
48315—60  BEARING CUP, steeringhead (2) .. .................. 82 to * — XL, XLS, XLX
28 48361—80  DUST SHIELD, steering head bearing — upper . ........ 82 10 * — XL, XLS, XiX
29 48365—48A DUST SHIELD, steering head bearing —lower ......... 8210 * — XL, XLS, XLX
30 50006—80  JIFFYSTAND . .. ... 82 to Early 84 — XL, XLS, XLX
50006—84B JIFFYSTAND . .. ..o e, Late 84 to * — XL, XLS, XLX
A 50011—30A SPRING, Jiffystand .............................. 82 1o Early 84 — XL, XLS, XLX
3z 50038—84  CATCH jiffystand ......... ... . ... ... ... .. .. ... Late 84 to * — XL, XLS, XLX
33 50090—77  PIN,fiffystandleg .............. ... .. ... ... ... 82 1o Early 84 — XL, XLS, XLX
34 50615—83  FOOTREST BRACKET, passenger (2) ................. B3t ™ — XL, XLS
35 B2044—82  NUT(3) ... e 82 to Early 84 — XL, XLS, XLX
36 62123—66 BUMPER ... .. ... e, Late 84 to * — XL, XLS, XLX
37 66325—82  SIDE GOVER, ignition module {black)................. 82 o * — XL, XLS, XLX
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SEAT AND SISSY BAR XL27
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 g SCREW, 1/4-28 x 3/4 hex. socketnd. (4} ............ 82 — XLS; Late 83 to * — XL, XLS, XLX
2 1000 SCREW, 1/4-20x 1/2 Pozidriv pan hd. {chrome) ....... 80 to 83 — XL, XLS
3 1602 SCREW, 1/4-20x 3/4 Pozidriv flat ctskhd. ........... 82 — XLS
2607 SCREW, 1/4-20x 3/4 Pozidrivpanhd. {2} .......... .. 80 — XLS
4 2711 SCREW, No. 4-40 x 3/8 self-tappingpanhd. (2)...... .. 82 — XLS
5 2757W SCREW, 1/4-28x7/16 Phillipshd. (2) . .............. 79 to * — XL, XLCH, XLS, XLX
] 37678 BOLT, 1/4-20x5/8hex. hd. {2} .................... 7910 * — XL, XLCH, XLS
7 3974HW BOLT, 5/16-24x3/4hex. hd....................... 80 — XL, XLS
7A 3987 BOLT, 5/16-18x3/4hex. hd. (2} ................... 8310 * — XLX
8 3996 BOLT, 5/16-24x7/8hex. hd....................... 81 — XL, XLS
9 4092 SCREW, 5/16-18x 3/4sockefnd. (2) ............... 8210 * — XL, XLS
10 59268 SPAGER, passengerstrap . ........................ 81 — XL, XLS
11 6002 WASHER, 5/16x5/8x1/16 (black) (2).............. B2 to * — XL, XLS
11A 6410 WASHER, 1/4x9/16x 1/16, nylon (2} .............. Late 82 to * — XL, XLS, XLX
12 6702 WASHER, 5/1Bx11/16x1/16 (2-81;4-XLX) ... .... 80 & B1 — XL, XLS; 83 to * — XLX
13 7036 LOCKWASHER, 1/4(2) .............. ... .......... 79to * — XL, XLCH, XLS
14 7531 NUT, 5/16-18x9/32x1/2hex. (2) .. ............... 8210 * — XL, XLS
TT10W LOCKNUT, 5/16-18x 1/4x1/2hex. hd. {2) ...... .. .. 83t0* — XLX
15 33258—71  WASHER ... ... . . 80 to ™ — XLS
16 51187—84  PASSENGERSTRAP...... ... ... ... .. vt Late 84 to * — XLS
51191—83  PASSENGERSTRAP. ... ... .ottt B3to* — XL, XLS
51193—80A PASSENGER STRAP (black) (with hardware) ...... N/A 80 & 81 — XL, XLS
51193—82  PASSENGERSTRAP, ...............ooiiiivn.t, 82 — XLS
51194—80A PASSENGER STRAP (brown) (with hardware) . . . . .. N/A 80 — XL, XLS
17 51199—82  PASSENGER STRAP({black)........................ B2 — XL
18 51651—79  BRACKET, seatmounting.......................... 79 to 82 — XL, XLCH, XLS; 8510 * — XL
51652—83  BRACUKET, seatmounting.......................... B3 to * — XLS, XLX; 83 & 84 — XL
19 52099—80  SEAT(blackvinyl)............... ... ......... N/A 80 & 81 — XLS
52099—82  SEAT ... ... 82— XLS
20 52101—79A SEAT ASSEMBLY, low {blackvinyl) ............. N/A 7910 81 — XL, XLGH
52101—82A  SEAT, low (blackvinyt) ........................... 82to* — XL
21 52102—79A SEAT (blackvinyl). ... ....................... N/A 79 — XLS
22 52102—80  SEAT (brownvinyl) ....... ... ... ... .l N/A 80 — XL
52109—79A SEAT (brownvinyl) .. ...... ... .. ... ... ... N/A Late 79 — XL
52118—83  SEAT ... .. 83 — XS
52118—84  SEAT ... e 8410 * — XLS
224 52130—83  SEAT ... e 83 — XLX
S2131—83  SEAT ... B4 to* — XLX
23 52412—79A BACKREST ASSEMBLY, w/hardware {black vinyl) . ... .. 79 to 81 — XLS
23A 52437—79  BRACKET, backrestmounting ...................... 7910 81 — XL, XLS
238 52438—79  SPACER, backrestbracket. ... .................... 79 to 81 — XL, XLS
24 52482—80  BRACKET, backrest.............................. 80 & 81 — XLS
25 52544—84  BACKREST, accordianpleat. ....................... §2 — X15
26 52587—78  BRACKET KIT, backrest pad — includes index ng. 2 (2) .. 79 to 83 — XL, XLS
27 52730—83  SISSYBAR.......... .. 82 — XLS; Late 83 to * — XL, XLS, XLX
28 §2750—79  SISSYBAR, withnameplate. ....................... 7910 81 — XL, XLCH; 79 & 80 — XLS
52750—81  SISSY BAR, withoutnameplate . ................ N/A 81 — XLS
30 52751—82  SIDEPLATE, sissybar—left. . ..................... 82 — XLS
31 52756—79  NAMEPLATE, sissybar ........................... 79 to 81 — XL, XLCH, XLS
32 5276982  SIDE PLATE, sissybar—right .................. ... 82 — XLS
33 52771—82  BRACKET,backrest.............................. 82 — XLS
34 90840—80 POUCH,sissybar............. . .................. 80 & 81 — XLS
35 g1501—79  SISSYBAR ...... .. ... ... N/A 7910 81 — XL, XLGH
36 99013—82  NAMEPLATE, sissybar ........................... 82 — XLS
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FOOTRESTS X128
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 855 SCREW, 3/8-16x 2 knurled sockethd, (2 ... ........ 83t * — XL, XLS, XLX
2 2608 SCREW, 5/16-18 x 1-1/2 socket hd. (shouldered) (2) ... Late 81 fo * — XL, XLS, XLX
3 3945 BOLT, 3/8-24x2-/4hex. hd. (2) ................. 79 — XL, XLCH, XLS
4 4319 BOLT, 3/8-24x1hex. hd. ... ... ... ..._......... 82 — XL, XLS
5 4401W BOLT, 3/8-24x2-3/4hex. (2} ........... . ........ 80 & Early 81 — XL, XLS
4412 BOLT, 3/8-24x2-1/2hex. (2} .. ....... .. ... .... Late 81 — XL, XLS
6 4435W BOLT, 3/8-24x3-1/2hex. hd. (2) .. ... .. ... ... .. 8210 * — XL, XLS, XLX
7 4640 BOLT, 7/16-20x Thex. (2} . ...................... B0to* — XLS
8 474 BOLT, 3/8-16x1-1/2hex. hd. (2 — XL; 4 — XLS) ..... 79to 81 — XL, XLCH, XLS; 83 to * — XLX}
Late 84 to * — XLS
4724 BOLT, 3/8-24x4-1/2hex. hd. (2) ................. 821to* — XL, XLS
9 4729 BOLT, 7/16-20x1-1/4nex. hd. {2) ................ 79 — XLS
10 6235 WASHER, 5/16x3/4x1/16(2) . .. ................ 79 — XL, XLCH, XLS
i1 6334 WASHER, 7/16x15/16x1/16(4 —79,2) .......... 79, Late 84 to * — XLS
12 6701 WASHER, 3/8x13/16xt/16(2) .. ................ 82 to * — XL, XLS, XLX
13 6718 WASHER, 1/2xx1-1/16x3/32 . .................. 80 to * — XL, XLS, XLX
14 7038 LOCKWASHER, 3/8(2) . ... ... ... .. .. ........ 7910 * — XL, XLCH, XLS, XLX
15 7039 LOCKWASHER, 7/16{(2) ... ...................... 73t0 * — XLS
16 7045 LOCKWASHER, 3/8{(2) ... ........ ... ... ......... 83 1to0 * — XL, XLS, XLX
17 7068 LOCKWASHER, 1722} ... ... ... ... .. ... ... 79 to * — XL, XLCH, XLS, XLX
18 7531 LOCKNUT, 5/16-18x9/32x1/2hex.(2) ........... 83 to * — XL, XLS, XLX
19 7627 ACORN NUT, 1/2-13x3/4hex. (2) ................ 79to0 * — XL, XLCH, XLS, XLX
20 7725 LOCKNUT, 5/16-24 x11/32x1/2hex. (2) ...... ... . 79 to Early 81 — XL, XLGH, XLS
7738 LOCKNUT, 5/16-18x 11/32x1/2hex. (2) .......... Late 81 & 82 — XL, XLS
21 7742 LOCKNUT, 1/4-20x7/32x7/16hex. (2) ........... 79to * — XL, XLCH, XLS, XLX
22 7775 LOCKNUT, 3/8-24 x7/16x9/16 hex. (2) ........... 821to * — XL; 82 to Early 84 — XLS
7778 LOCKNUT, 3/8-16x7/16x9/16hex. {2) ........... 79 f0 81 — XL, XLCH, XLS; 83 1o * — XLX;
Late 84 to * ~ XLS
23 24751—75  STUD, rightfootrest. . ........ ... ... ... ........ 7910 * — XL, XLCH, XLS, XLX
24 24752—75  STUD, leftfootrest ..... ... ... ... ... ... ... ... .. 7910 * — XL, XLCH, XLS, XLX
25 33048—72  FOOTREST(2—XLi4—XLS) .................... 79 to * — XL, XLCH, XLS, XLX
26 33189—63 RUBBERPAD,only (2} .............cciiieinn 7910 * — XL, XLCH, XLS, XLX
27 42441—80  SHAFT, pivotrearbrake ......................... 80 to * — XL, XLS, XLX
28 42450—80  BOLY, sprocketcover ... ........... ... ... ... .. 80 to * — XL, XLS, XLX
30 49117—77  FOOTREST, withcaver (2) ........... .. .......... 7910 * — XLS
31 49118—77  BRACKET,right ... ... . ... .. ............... 79 to Early 84 — XLS
49118—84  BRACKET, highway —right....................... Late 84 to * — XLS
49121—77  BRACKET, left .. ... ... ... ... ... ... ... . ... .. 79 to Early 84 — XLS
49121—84  BRACKET, highway —left ................ ........ Lale 84 to * — XLS
32 50615—83  FOOTREST BRACKET, passenger(2)................ 83t * — XL, XLS, XLX
33 50656—80  CHAIN PROTECTOR, footrest ...................... 79 — XL, XLS
34 50880—69  FOOTREST END COVERKIT, large (chrome) .......... 7910 * — XL, XLCH, XLS, XLX
35 50912—72  SPRING WASHER, footrest {2 — XL; 4 — XLS) ........ 79 to * — XL, XLCH, XLS, XLX
37 50938—79  SUPPORT,footrest.............................. 79 — XL, XLCH, XLS
38 50939—52  FOOTREST, withcover{(2) ........................ 79 10 * — XL, XLCH, XLS, XLX
39 50940—52  COVER(rubben) {2) ........ .. ..o i . 7910 * — XL, XLCH, XLS, XLX
50943—82  CHAIN PROTECTOR, footrest .. .. .................. 82 — XL, XLS
40 50946—52  FOOTREST,only(2)..... ... ... ... iia... 790 * — XL, XLCH, XLS, XLX
41 50948—75  SUPPORT, leftfootrest . .......................... 7910 * — XL, XLCH, XLS, XLX
42 50949—75  SUPPORT, rightfootrest. . ........................ 79 — XL, XLCH, XLS
43 50970—52  BOLT, footrestpivat{(2) ................ ... ... .. .. 79 to Early 81 — XL, XLCH, XLS
44 52702—80A SUPPORT,footrest............ ... .. ... ......... 80 & 81 — XL, XLS
45 52706—82  SUPPORT.footrest...... ... ... ... .. ... ........ 82 — XL, XLS
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SHOCK ABSORBERS XL29
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 3820 BOLT, 1/2-13x2-1/4 hex. sockethd. (2) ............ 8210 * — XL, XLS, XLX
2 4081 SCREW, 1/2-20x1-3/4(2) ......... .. ... .. ...... 82 to * — XL, XLS, XLX
3 4411 BOLT, 3/8-24x1-3/4hex. hd. (4) .................. 79 10 81 — XL, XLCH, XLS
4 6113 WASHER, 1/2(2) ... ... 82 fo Eaily 84 — XL, XLS, XLX
6416 WASHER, 378(2) ... ... Late 84 1o * — XL, XLS, XLX
44 7680W ACORN NUT, 5/16-24(2) ....... ... ...t Late 84 to * — XL, XLS, XLX
5 7775 LOCKNUT, 3/8-24 x7/16x /16 hex. (3) ............ 79 to 81 — XL, XLCH, XLS
6 7776W LOCKNUT, 3/8-24 x 3/4x9/16hex. ................ 79 to 81 — XL, XLCH, XLS
7 7812W NUT, 1/2-20x3/4dhex. (2} ... ..ot 82 to * — XL, XLS, XLX
8 54468—79A SPRING ...... ... .. ... Late 79 — XL, XLCH
9 54469—79  DAMPER, onty — 13.5"" (black) .................... Early 79 — XL, XLCH
10 54471—79A DAMPER, only — 125" (black) .................... Late 79 to 81 — XL, XLS
54471—82  DAMPER(2). ... ... e 82 to * — XL, XLS, XLX
11 54472—79  SPRING .. ... e Late 79 to 81 — XL, XLS
54472—82  SPRING(2) ... ... . 82 to * — XL, XLS, XLX
12 54473—79  SEAT, sprng—upper. . ... Late 79 to * — XL, XLS, XLX
13 54474—79  ADJUSTER,Spring...... ... .o s, Late 79 to 81 — XL, XLCH, XLS
14 54475—79  SPRINGGUIDE fower ... ... ... ... ... ... . ... Late 79 to * — XL, XLCH, XLS, XLX
15 54476—82  ADJUSTER, spring{2) .. ....... ... ... civiinnn. 82 to * — XL, XLS, XLX
16 54523—79  BUSHING, shockabsorber(2)...................... 79 to 81 — XL, XLCH, XLS
54523—82  BUSHING, damper{4) ............................ 82 fo * — XL, ALS, X1X
17 54528—77  SHOCK ABSORBER, complete — 12.7°(2) ....... N/A Early 79 — XL, XLCH, XLS
18 54531—77  DAMPER, only — 12.7'" {chrome} .............. N/A Early 79 — XL, XLCH
19 B4533—77  SPRING . ... ... . . e N/A Early 79 — XL, XLCH, XLS
20 5454177  SEAT,spring—upper ....................... N/A Early 79 — XL, XLCH
21 454277  SEAT,spring—1lower. ......... ... ... ... ... N/A Early 79 — XL, XLCH
22 54565—7%  SHOCK ABSORBER, complete — 13,5 (2)............ Early 79 — XL, XLCH, XLS
23 5456777  RETAINER(D) ........ .. . s, N/A Early 79 — XL, XLCH
24 54366—798B SHOCK ABSORBER, with cover — 12,57 (2)........... Late 79 to 81 — XL, XLCH, XLS
54568—82  SHOCK ABSORBER, complete (2) ................... 82 1o * — XL, XLS, XLX
25 54700—67  COVER, shock absorber {(chrome)} . .................. 79 to 81 — XL, XLCH, XLS
54701—82  COVER, shock absorber (2) ........................ 82 to * — XL, XLS, XLX
26 54705—81  COVER, shock absorberstud (2) .................... 82 to * — XL, XLS, XLX
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HANDLEBAR AND THROTTLE CONTROL XL30

RETAIL INDEX PART :
PRICE NO. NO. NAME USED ON
1 853 SCREW, 5/16-24 x 2-1/4 socketrd. hd. (2) ........... 83 to * — XL, XLS, XLX
1A 916 SCREW, No. 8-32x5/8fil.hd. (2) .................. 81 — XL, XLS
1203 SCREW, No. 8-32x 7/8 Pozidrivfit. hd. (2) ........... 79 & 80 — XL, XLCH, XLS
2 3208 SET SCREW, Ne. 8-32x5/8sockethd. ... .. ... .. 79 & 80 — XL, XLCH, XLS
3 3431 BOLT, 1/2-13x3-1/4hex. hd. (2}. .. ............... 83to* — XLS
3450 BOLT, t/2-13x2-1/2hex. hd. (2) . ...ttt 79 & 80; 82 — X1S
3498 SCREW, 1/2-13x3hex.cap(2) . ... .ot Early 84 — XL, XLX
4 3778 BOLT, 1/2-13x3-3/4hex. nd. (2} .................. 7910 * — XL, XLCH; 81 & 82 — XLS
5 4816 SCREW, 5/16-18 x 1-5/16 socket hd. {4; 2 — 83 & later) .. 79 to * — XL, XLCH, XLS, XLX
5A 5736 SPACER, handlebar mounting (2} ................... 83to* — XL
6 7042 LOCKWASHER, 5/16{2; 4 —XL) ................... 83 to * — XL, XLS, XLX
6A 7068 LOCKWASHER, 1/2(2) ........ . ... ., 79 & 80; 82 to Early 84 — XLS
7 7740 LOCKNUT, 5/16-18x 1/4x1/2hex. (4} ............. 83 to * — XL, XLX
7748W NUT, 8/16-18x1/4x1/2hex. {4) .................. 79 to 82 — XL, XLS; Late 84 to * — XLX
8 7768W LOCKNUT, 1/2-13x19/32x 3/4hex. (2} ............ 79t0* — XL; 791to 82 — XLS
8A 10006 STRAP () .. e 85to * — XL, XLS, XLX
10007 CABLESTRAP(2) ... .o et 83 & 84 — XL, XLS, XLX
g 11155 RETAININGRING ... e 7910 * — XL, XLCH, XLS, XLX
9A 55800—79  CLAMP, handlebar —lowerright. ................... 79 & 80 — XLS
10 55802--79  CLAMP, handlgbar —lowerleft..................... 79 & 80 — XLS
11 55963—77  HANDLEBAR,only .......c..oviiiiiiiinnanns. 79 & 80 — XLS
12 56081—81  HANDLEBAR, only {buckhorn)...................... 81 — XL, XLS
56081—82  HANDLEBAR, buckhornpullback.................... 82t0* — XL 82 — XLS
56082—83  HANDLEBAR ........... ... ... . ot 83 to* — XLS
56083—74  HANOLEBAR, only (buckhorn}y...................... Late 79 & 80 — XL, XLCH
56083—77  HANDLEBAR,only ......... ... ... .. ... ... .. .... Early 79 — XL, XLCH
56085—83  HANDLEBAR, enly (black) ......................... 8310 * — XLX
12A 56105—84  STUD, hanmdlebar{2) ................civeiiiinn. Late 84 to * — XL, XLX
13 56115—79A CLAMP, handlebar —upper ................ .. ..... 79 to * — XL, XLCH, XLS, XLX
15 56116—77  CLAMP, handlebar — lower left {riser) ............... 79 to 83 — XL, XLCH, XLX; 81 & 82 — XLS
5611682  CLAMP, handiebar — lower left {riser) ............... 84 to * — XL, XLX
56117—77A CLAMP, handlebar — lower right (riser) .............. 79 to 83 — XL, XLCH, XLX; 81 & 82 — XLS
56117—82  CLAMP, handlebar — lower right (riser) ............ .. 8410 * — XL, XLX
56122—77  CLAMP, handiebar — lower left {riser) ............... 8310 * — XLS
56124—77  CLAMP, handlebar — lowerright (riser} .............. 83to* — XLS
16 56153—73  SPACER, handlebar mounting{2) ................... 79 to Early 84 — XL, XLCH, XLS, XLX
17 56158—73  RUBBER BUSHING, handiebar mounting(4) ........... 79 t0 * — XL, XLCH, XLS, XLX
18 56159—73  CUPWASHER, handlebar mounting {4; 2- XLS- 83 & Later) 79 to * — XL, XLCH, XLS, XLX
56160—83  CUP WASHER, handlebar mounting {2) . .............. 83to ¥ — XLS
19 56206—74  GRIP, lefthandlgbar........................... ... 79 & 80 — XL, XLCH, XLS
56206—81A HANDLEBARGRIP{rubber) .. ... ... ... ... ... ... 81 to * — XL, XLS, XLX
20 56220—74  GRIPWITH SLEEVE, throttie control .. .. .............. 79 & 80 — XL, XLCH, XLS
56220—81B GRIP AND SLEEVE, throttle ........................ 81to * ~ XL, XLS, XLX
21 56238—62  PLUG, handlebargrip(2) ... ................ .. ..... 79 1o Early 83 — XL, XLCH, XLS, XLX
22 56313—76  CONTROLWIREASSEMBLY ... .................... 79 & 80 — XL, XLCH, XLS
23 56323—81A [DLECONTROL ASSEMBLY ....... .. .. ... ... .... 8110 * — XL, XLX; 81 & 82 — XLS
56324—81A THROTTLE CONTROL ASSEMBLY ........ ... ....... 8110 * — XL, XLX; 81 & 82 — XLS
56333—83  THROTTLECONTROL ASSEMBLY ... ................ 83to* — XLS
56334—83  IDLECONTROLASSEMBLY ........ ... ... .. .. ... 8310 * — XLS
24 56392—77  UPPER CLAMP, throttlecontral ..................... 81 — XL, XLS
25 56393—74A CLAMP, throttle control —lower .................... 79 & 80 — XL, XLCH, XLS
26 56394—74  SPRING, adjustingscrew . ...............oovvn ... 7910 * — XL, XLCH, XLS, XLX
27 56395—74  CLAMP, throitle control —upper.................... 79 & 80 — XL, XLCH, XLS
28 56395—81  LOWER CLAMP, throttlecontrol . .................... 81 — XL, XLS
29 56396—74A  FRICTION SPRING, throttlegrip. .. .................. 79 to * — XL, XLCH, XLS, XLX
30 56397—74C  KIT, throttle adjusting screw, Includes items @, 26 & 30 .. 79 to * — XL, XLCH, XLS, XLX
304 56402—83A ADJUSTING SCREW, throttle . ...................... 79 to * — XL, XLCH, XLS, XLX
31 56500—79  THROTILE GRIP KIT, includes fitems 1A, 2, 20, 21, 25, 26,27 & 29 79 & 80 — XL, XLCH, XLS
32 56508—76 FERRULE{Z2 —Bi&later)......................... 79 to * — XL, XLCH, XLS, XLX
33 67009—72  SPACER, handlebar mounting (2) ................... 83 to * — XLS, XLX
34 70504—81  CLIP, throttlecables.............................. 8110 * — XL, XLS, XLX
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FRONT FENDER AND CHAIN GUARD XL32
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 919 BOLT, 1/4-28 x3/4 x 5/32 hex. sockethd. (2) ........ 82 — XL, XLS, XLX
2 2882W BOLT, 5/16-18x%5/8hex. hd. (4) . ... ............... 79 10 83 — XL, XLCH, XLS, XLX
3 3210 SCREW, 5/16-18x1-1/4 sockethd. {4).............. 84 1o * — XL, XLS, XLX
4 3953w BOLT, b/16-24x1/2hex.hd.. . ............. ....... 79 — XL, XLCH, XLS
5 3974HW BOLT, 5/16-24x3/4hex.hd.. ..................... 82 — XL, XLS, XLX
6 4081 BOLT, $/2-20x1-3/4hex. hd. .................... 82 to * — XL, XLS, XX
4411 BOLT, 3/8-24x1-3/dhex. hd. ... .................. 79 to 81 — XL, XLGH, XLS
7 6702 WASHER, 5/16x 11/16x1/16(5-79,6) ............ 70 to 83 — XL, XLCH, XLS, XLX
8 7036 LOCKWASHER, 1/4(2) ... .. .. ... .. i 82 — XL, LS, XLX
9 7041 LOCKWASHER, 5/18¢5) ............ ... ...oiae. 79 — XL, XLCH, XLS, XLX
10 7045 LOCKWASHER . ... ... ... e 83to* — XL, XLS, XLX
11 7531 LOCKNUT, 5/16-18 x9/32x1/2hex. (4) ............ 84 to * — XL, XLS, XLX
12 7611 SPEEDNUT . ... 82 — XL, ALS
13 7T76W LOCKNUT, 3/8-24 x3/4x9/18hex. ................ 79 to 81 — XL, XLCH, XLS
7812W NUT, 1/2-20x3/4hex. . ......... ... i 82 to * — XL, XLS, XLX
i4 8306 RIVET, scuff pad — chainguard (2} ................. 82 — XL, XLS
i5 11431 GROMMET, speedometer cable quide ................ Late 7910 * — XL, XLCH, XLS, XLX
17 38622—73  GUIDE, speedomstercable .................... N/A Early 79 — XL, XLCH
38622—78  GUIDE, speedemeter cable {grommet type) . ........... Late 79 to * — XL, XLGH, XLS, XLX
19 45995—73  SCREW, chainguard ............. ccvvnneno..n. 830 * — XL, XLS, ALX
20 h9007—73B FRONT FENDER (prime}............oonevrionnonn. 79 t0 83 — XL, XLCH, X1.S
59007—84  FRONT FENDER (prime)........... ... covviiiven.. 8410 * — XL, XLS
50031—83  FRONT FENDER (prime}.........ccovviiiivronenns 83 to * — XLX
21 59111—74  FENDERBRACE(2} ..... ...t 79 to * — XL, XLCH, XLS
22 60304—82  CHAIN GUARD, front (black) ....................... 82 — XL, XLS
23 60316—82  SCUFFPADKIT, chainguard .. ... .............. ... 82 — XL, XLS
24 60319—83 BUMPER ........ ... 83 to * — XL, XLS, XLX
25 60366—82 CHAINGUARD,lower................ . ... ...c.on. 82 — XL, XLS
26 60375—79 CHAINGUARD ......... ... 79 to 81 — XL, XLCH, XLS
60375—81  GHAINGUARD(black) ........... ... ... o ... 82 — XL, XLS
27 60375—83  GHAINGUARD{black) .........cooviviii 83 to * — XL, XLS, XLX
28 99031—82  MEDALLION, frontfender ........... ... ... ... 82 — XL, XLS
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REAR FENDER XL32A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
i 2757TW SCREW, 1/4-28 x 7/16 Phil. truss hd. (chrome)........ 79 to * — XL, XLCH, XLS, XLX
2 2774 SCREW, 1/4-20x 5/8 Pozidrivpanhd. {3) .... ... ..... 79 to * — XL, XLCH, XLS, XLX
3 3765 BOLT, 1/4-28%x5/8XF/16 ... ... . 82 to * — XL, XLS, XLX
4 3685 SCREW, 5/16-18x 1 hex. socket (2)................. 82 to * — XL, XLS, XLX
5 J7678B BOLT, 1/4-20x5/8hex. .. .......... v ann. 82 to * — XL, XLS, XLX
] 3rsi SCREW, 5/16-18x1-1/d4 hex. socket (2) .......... ... 82 1o * — XL, XLS, XLX
7 3960W BOLT, 5/16-24x1hex. hd, (2}..................... 79 to 81 — XL, XLCH, XLS
8 4036 BOLT, 5/16-24 xi-1/2hex. hd. (2} ................. 79 to 81 — XL, XLCH, XLS
9 5403B CARRIAGE BOLT, 1/4-20x1/2 ... .. ... ... . ..... 80 to * — XL, XLS, XLX
9A 6026 WASHER, 3/8x7/8x7/64(4) . ... ... ... ... ... ... 82 to * — XL, XLS, XLX
10 6192 WASHER, No. 8x 7/16x3/64(3} ............... ... 8410 * — XL, XLS, XX
10A 6410 WASHER, 1/4x9/16x 1/16 (nylany ............. ... Late 82 to * — XL, XL.CH, XLS, XLX
1 6702 WASHER, 5/16 x 11/16x 1/16 (5; 6- 80 & Later) ... ... 7910 * — XL, XLCH, XS, XLX
12 6703 WASHER, 1/4x5/8x1/16(4:5—83 & Later)........ 79 1o * — XL, XLCH, XLS
13 6717 WASHER({7; 4 —B4&Laten)) ......... ... ....... 82 to * — XL, XLS, XLX
i4 7036 LOCKWASHER, 1/4(4) ... ... i, 79 t0 * — XL, XLCH, XLS, XLX
15 7041 LOCKWASHER, 5/18{(5) ... ........ it 79 to * — XL, XLCH, XLS, XX
15A 7230 LOCKWASHER, 1/4{2) . ... ... 8310 * — XL, XLS, XLX
16 7531 NUT, 5/16-18x9/32x1/2hex, (4} .. ............... 82 to * — XL, XLS, XLX
17 7676 NUT, 1/4-28x 3/16x7/16Mex..................... 79 — XL, XLCH, XLS
18 7686 LOCKNUT, 1/4-20x5/16X7/16hex. ............... 8210 * — XL, XLS, XLX
19 7688 NUT, 1/4-28X7/32x7/18hex. (3} .............. ... 79 to * — XL, XLCH, XLS, XLX
20 7689W NUT, 1/4-20x5/32x7/16hex. .. ... .. ... ... ..., 80 o * — XL, XLS, XLX
21 7736 ACORNNUT, 5/1B-24(4) ... ... .. i 79 to 81 — XL, XLCH, XLS
22 8483 RIVET(7;4—84&Later) ......................... 79 to * — XL, XLCH, XLS, XLX
23 8685 RIVET (3] ot e e e B4 to * — XL, XLS, XLX
23A 8692 RIVET(7:4—84&Later) ...................oe.... 7910 * — XL, XLS, XLX
24 9952 CLIP(AY .o 82 to * — XL, XLS, XLX
244 52754—79  SUPPORT, rearfender —right...................... 79 to 81 — XL, XLCH, XLS
52755—79  SUPPORT, rearfender—left . ...................... 79 1p 81 — XL, XLCH, XLS
25 57034—71  SPACER(B;2—XLS) .. ... o 79 to 81 — XL, XLGCH, XLS
26 58500—82  SPLASHGUARD, rearfender .. .. ................... 82 to * — XL, LS, XLX
27 §9263—79  REFLECTOR({red){2).......... . ccoeei i iin. 79 to * — XL, XLCH, XLS, XLX
28 59590—79  INSERT, fendersupport........ ... .. ... e, 79 to 81 — XL, XLCH
29 59594—82  FENDER EXTENSION — includesitem26.............. B2 to * — XL, XLS, XLX
30 59606—82  BRACKET, fenderextension....... . ............... 82 — XL, XLS
L) 59622—79  SPLASHGUARD........ ... ..o 79 to 81 — XL, XLCH, XLS
32 59674—79A REARFENDER(prime)......... ..., 79 to 81 — XL, XLCH, XLS
33 50674—81A REARFENDER(prime) . ...... ... ... covevion -. 82 1o * — XL, XLS; 83 to * — XLX
4 59942—83  SUPPORT, rearfender—right................. ... .. 83 to * — XLX
58943—83  SUPPORT, rearfender—left . ...................... 83to * — XLX
50050—81  SUPPORT, rearfender—1Ieft ... .................... 821to * — Xk, XLS
59951—81  SUPPORT, rearfender —right...................... 82 to * — XL, XLS
35 59983—75  BRACKET ASSEMBLY, licenseplate ................. 79to * — XL, XLCH, ¥LS, XLX
36 59984—73  BRACKET, licenseplate . ......... ... ..o, 7910 * — XL, XLCH, XLS, XLX
37 59986—75  SUPPORT, license plate bracket. . . .................. 7910 * — XL, XLCH, XLS, XLX
38 59988—72  REFLECTOR, license plate bracket. . ................. 7910 * — XL, XLCH, XLS, XLX
39 60001—55  CLAMP, license plate bracket ........ ... ... ... ... 7910 * — XL, XLCH, XLS, XLX
40 60002—55  CLAMPBOLT, license plate bracket. . ................ 79 — XL, XLCH, XLS
42 B2044—82  NUT,withretainer . ........... ... e, . 82 to * — XL, XLS, XLX
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FUEL TANK — XL, XLCH, XLX; XLS — 1979 to 1982 XL33

RETAIL [INDEX PART

PRICE NO. NO. NAME USED ON
1 2551W BOLT, 174-20%1(2) .. ..o 80 & 81 — XLS
2 2667 BOLT, b/16-18x2x1/2hex. hed. . ......... ... ... .. Early 82 — XL; 82 — XLS
3 3419 BOLT, 5/16-18x2-1/4x1/2hex. hd. {3} ........ .. .. 82 — XLS
4 4068 BOLT, 5/16-18x2-1/2x1/2hex. hd. ... ............ 82 & Early 83 — XL; Early 82 — XLS
5 4391 BOLT, 5/16-24 x5/8x 13/64hex. hd. (2) . ........... Early 82 — XL
6 4723 BOLT, 5/16-24x2-1/2hex. hd. ........... .. ... . ... 70 to 81 — XL, XLGH, XLS
7 4725 BOLT, 5/16-24x2-3/dhex. hd. .. .................. 7% t0 81 — XL, XLCH, XLS
10 6220W WASHER, 21/64x1(2). ... ... 82 — XLS; Early 83 — XL, XLX
1 6702 WASHER, 5/16x 11/16x1/16(3) . ... .............. 790 * — XL, XLCH, XLX; 79 to Early 82 — XLS
12 6703 WASHER, 1/4x5/8x1/16(8).................ot. 80 & 81 — XLS
13 7531 LOCKNUT, 5/16-18x9/32x1/2hex. (3} ............ 82 & Early 83 — XL, XLX; 82 — XLS
14 7686 LOCKNUT, 1/4-20x7/16x6/16 ................... 82 — XLS
15 7725 LOCKNUT, 5/16-24 x11/32x1/2hex. (2) ........... 79 to 81 — XL, XLCH, XLS
16 8099 WELLNUT(2) oo e 80 & 81 — XLS
i7 10014 CLAMP, fuelhose (2)........ ... . coiiiniians. 79 to * — XL, XLCH, XLX; 79 to 82 — XLS
21 4050363  SPRING, tankmounting . ........... ... ... ... ..., 80 & 81 — XLS
22 60976--80  FUELTANK(prime).................. .. ...... N/A 80 & 81 — XLS
23 61004—82  STRAP, fueltank .......... ... .. ... ... ... 82 — XLS; 83 to * — XL, XLX
24 61007—82  BRACKET, fueltank, rear.......................... 82 — XLS; Early 83 — XL, XLX
25 61021—82  BRACKET, fuel tank support —rear. ................. 82 — XLS; Early 83 — XL, XLX
27 61023—83A FUELTANK{prime) ... ... .. i .. 83 & 84 — XL, XLX; 85to * — XL, XX
61033—81  FUELTANK (prime). ... ... ... ccoeiiiii... N/A 82 — XL
28 61036—82A BRACKET, fueltankmount —front .. ................ B2 — XLS; Early 83 — XL
29 61038—82  STRAPEND, fueltank ........ ... ................. 82 — XLS; Early 83 — XL, XLX
31 61097—79  FUELTANK(prime}.......... ..o ot N/A 7910 81 — XL, XLCH; 79 — XLS
32 61100—82  MOUNTING BRACKET, tank &coll . .................. Early 82 — XL; 82 — XLS
33 61102—73  FILLER CAP, fueltank ........................ N/A 7910 82 — XL, XLCH, XLS
61102—83A FILLERCAP, fueltank ........... ... .. covio.on. 83t0* — XL, XLX
35 61111—77  GASKET fillercap ..... . ... ..ot 79 1o 82 — XL, XLCH, XLS
36 61135—52A SPACER, tank mounting (2)............... ... .. ... 79 to 81 — XL, XLCH; 79 — XLS
37 61139—73  GUSHION, tank mounting ......................... 80 to 82 — XLS
38 61152—65P RUBBER MOUNT, fueltank (2) ........... .......... 82 — XLS; Early 83 — XL
a9 61215—83  FUELTANK({prime) ....... ... ... ... . . ... ....... B2 — XLS
48 61546—74  CLIP, fueltankmounting .. ............ ... ... ... .. 80 & 81 — XLS
47 61630—81  BUMPERSTRIP, fueltank ......................... 82 & Early 83 — XL
48 61631—81 RUBBER SUPPORT, fueltank{2) .................... 82 — XLS; Early 83 — XL
51 62123—66  SUPPORT, fueltank{2) ........................... 82 — XLS; Early 83; Late 84 to * — XL, XiLX
52 62161—75 NUT,fuelvalve ........... ... ... .. oo i 7910 * — XL, XLCH, XLX; 79 to 82 — XLS
53 62162—75  FILTER, fuelvalve ............... ... ............ 79 & 80 — XL, XLCH, XLS
54 62164—76  FUEL VALVE, without nut&filter . ... ................ 79 & 80 — XL, XLCH, XLS
55 62166—81  FILTER, fuel valve — with reservetube ............... B1to* — XL, XLX; 81 & 82 — XLS
56 62167—81  FUEL VALVE, without nut, filter & reservetube ......... B1to* — XL; 81 & 82 — XLS
62169—81  FUEL VALVE, includesitem58 ..................... B3 to * — XLX
57 B2171—77 FUELVALVEKIT ... ... ... .. e, 80 — XiS
58 62172—75  GASKET,fuelvalve ................... ... ........ 7910 * — XL, XLX; 79 to 82 — XLS

NOTE: Hose is sold only in bulk length under the following part number. Cut to required length.
58 $3501—68  HOSE, 1/4 1.0 x 1/2 0.D. reinforced rubber (25 fi. long) . 79 to * — XL, XLCH, XLX; 79 to 82 — XLS

103



GAS TANK — XLS
1983 & LATER

104



FUEL TANK — XLS — 1983 & LATER XL33A

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 807 SCREW (w/lock patch) (5) ......... ... ... ... ..., 83t0* — XLS
919 SCREW (2} . ..o e 8310 * — XLS
2A 2551W BOLT, 1/4-20x1hex.hd.......................... Late 83 to * — XLS
3 3651 SCREW ... . e 8310 * — XLS
3A 4391 BOLT(2) ... e 83to* — XLS
4 5734 SPACER, front fusl tank mounting (2} ................ 8310 * — XLS
4A 5735 SPACER, rear fuel tank mounting{(2) . ................ 8310 * — XLS
5 63368 WASHER, 5/16x 15/16x3/16..................... Late 83t0 * — XLS
5A 6701 WASHER, 3/8x13/16x1/16 (asvequired) .. ......... Late 83 to * — XLS
6 8703 WASHER, 1/4x5/8x1/16(2)..................... Late 83to * — XLS
7 67459 WASHER (nylon) {(B) ......... ... ot 83t * — XLS
9 7686 LOCKNUT, 1/4-20x5/16 x7/16hex. (2) ............ 8310 * — XLS
10 10014 CLAMP fuethose(2)........... ..., 83t0* — XLS
14 47091—83  MOUNTING S8TUD, front—3"long.................. 83f0* — XLS
15 47096—83  MOUNTING STUD, rear-2-7/8"1ong..............t. 83to* — XLS
16 60949—83  BRACKET,fueltank ............. ... .. iveuienit, 83fo* —XLS
17 61004—82  STRAP fueltank .................... ... ... ... Early 83 — XLS
61030—83  STRAPfueltank ....... ... ... ... ... .ol Late 83 tp * — XLS
18 61026—83A FUELTANK(prime) . ...... ... ..o vrveiniin. s, 83to* — XLS
19 61038—82  STRAPEND, fueltank .............ccviviini.ns. 83t " — XS
20 61100—82  MOUNTING BRAGKET, tank &coil ................... 83 — XS
21 61102—83A FILLERCAP, fueltank ............................ 83 fo ™ — XLS
22 61112—82  GASKET fillercap ........... ... ... ... i vie.. B3 to * — XLS
22A 61115—=82  TRIM(2) ... .. i e 83 & Early 84 — XLS
61163—84  TRIM(2) ... ... o Late 84 to * — XLS
24 61321—80  PLATE, sendingunithole.......................... 83 to * — XLS
25 B1322—80A GASKET, sendingunithole ........................ 83to * — XLS
26 61409—83  TRIM, consgle (@luminum finish) .. .................. 83to * — XLS
27 61410—83  CONSOLE, fuel tank (black) . ....................... 83t0 * — XLS
28 61630—81  BUMPER STRIP, fueltank ......................... 8310 * — XLS
29 62044—82  NUT, withretainer — 1/4-28(2) .................... 8310 * — XLS
a0 62123—66  SUPPORT, fusltank(2) ........................... 83t0* — XLS
3 62144—83  RUBBER MOUNT, fueltank (4) ..................... 83 to* — XLS
32 62161—75 NUT fuelvalve .......... .. ... ... .. ..o o.... 83t0* — XLS
33 62166—81  FILTER, fuet valve — with reservetube . .............. 83 to* — XLS
34 62167—-81 FUELVALVE,only ............... ... ... ...t 83 to* — XLS
35 62172—75  GASKET,fuelvalve .............................. 83to* — XLS

NOTE: Hose is sold only in bulk langth under the follewing part number. Cut to required length.
36 63501—88  HOSE, 1/4 1.D. x1/2 0.D. reinforced rubber (25 ft. fong). 83 to * — XLS
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FUEL TANK TRIM XL33B
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 14004—82  DECAL, fuel tank (silver & black) (2)................. 82 & 83 — XL, XLS
14005—82  DECAL, fuel tank (gold & black}(2) .. ................ 82 & 83 — XL, XLS
14006—82  DECAL, fuel tank (gold & brown) {2) ................. 82 & 83 — XL, XLS
1A 14007—82  DECAL, fuel tank (red, gold &black)(2) . ............. 79 & 80 — XLS
2 14028—83  DECAL, fuel tank — *"Harley-Davidson XLX'' (white) (2) . 83 to * — XLX
3 14058—84  DECAL, fuel tank (red & white) (2)...... . ............ 84to* — XL
14059—84  DECAL, {uel tank (black & white) (2) ................. Bdto*— XL
14080—84  DECAL, fuel tank (rose metailic & silver) (2} ........... 841to0* — XL
4 14070—84  DECAL, tuel tank — '*Harley-Davidson XLX (black) {2)... 8510 * — XLX
5 14072—84  DECAL, fuel tank — right {gold & black) .............. 85 to * — XLS
14073—84 - DECAL, fuel tank — left {gold &black) ............... 85to * — XLS
7 61255—82  DECAL, fuel tank (black & white) (2) ................. 8210 * — XL
8 61296—81A DECAL, fueltank (red & gold}(2) ................... 82 to 84 — XL, XLS
9 61318—79  DECAL, fuel tank, stripe — left{gray) . ........... N/A 79 — XL, XLGH
61319—79  DECAL, fuel tank, stripe — right (gray)...... ... N/A 79 — XL, XLCH

10 61320—79

11 61405—80A
61406—80

12 61899—381A
61908—81A
61309—81

DECAL, fuel tank (black & white) (2) .................
DECAL, fuel tank (gold &black} (2)............... ...
DECAL, fuel tank (silver & black) (2) .................
DECAL, fuel tank (gold & black)(2)..................
DECAL, fuel tank (red & black) (2)...................
DECAL, fuel tank (silver & black) (2) . ................

79 — XL, XLCH
80 & 81 — XL
80 & 81 — XL
82 — XLS

81 & 82 — XLS
81 — XLS
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OIL TANK & FILTER XL34

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 704 DRAINPLUG ... ... ... ... i, 79 to 81 — XL, XLCH, XLS
2 706A DRAIN PLUG, 1/2-20x 1/2x7/8hex. hd. ............ 82 to * — XL, XLS5, XLX
3 3987 BOLT, 5/16-18x3/4hex. hd................... ... 80 to 81 — XL, XLS
4 3996 BOLT,5/16-24x7/8hex.hd. (3)................... 79 to 81 — XL, XLCH, XLS
4391 BOLT, 5/16-24x5/8Bhex. hd. (2) .~ ................ 82 to * — XL, XLS, XLX
5 4392 BOLT, 5/16-18x3-1/4hex. hd. (28) .. ............... late 84 to ™ — XL, XLS, XX
6 6016 WASHER, 11/32x 11/16x1/16(2) .. ............... Late 84 to * — XL, XLS, XLX
7 6645 WASHER, 1/4x1x1/8(3}........ ..ot 79 to 81 — XL, XLCH, XL8
8 6700B WASHER, 5/8x13/116x1/32..... . ... ... ....... 79 t0 82 — XL, XLCH, XLS
9 6702 WASHER, 5/16x11/16x1/16.................. ... 80 to * — XL, XLS, XLX
10 7041 LOCKWASHER, 1/4x21/64 (4} ... ... ... .. ... 82 o0 ¥ — XL, XLS, XLX
1 7686 LOCKNUT, 1/4-20x5/16 x 7/16hex, (8) ............ 82 to * — XL, XLS, XLX
7688 NUT, 1/4-20x7/16x7/32(4) ... .. ... i . 82 to * — XL, XLS, XLX
12 7740 NUT, 5/16-18x1/4x1/2hex.. . ................ ... 80 to 81 — XL, XLS
13 10014 CLAMP, oil venthose (2) ............coooin it 79 10 * — XL, XLCH, XLS, XLX
14 10049 CLAMP, gildraw hose (2} ................coviiee. 83 to ¥ — XL, XLS, XLX
15 10080 CLAMP, cilhoses (6) . ..............cvivin... 7910 * — XL, XLCH, XLS, XLX
15A 26205—84  MOUNTINGBRACKET ....... ... ... ... ... .... Late 84 to * — XL, XLS, XLX
16 26856—82  UMBRELLACHECKVALVE ... ... ............... Late 84 to * — XL, XLS, XLX
17 26916—84  CAP, breatherbaffle. .. ....... ... ... ... ........... Late 84 to * — XL, XLS, XLX
18 26917—84  TUBE, breatherbaifle. . ........................... Late 84 to * — XL, XLS, XLX
19 33115—79  ADAPTOR, oilfilter .......... ... ... ... ... ... .... Late B4 to * — XL, XLS, XLX
20 47311—77  SPACER, oiltank(3) ........... ..o oii it 79 to 81 — XL, XLCH, XLS
21 62449—79  OILTANK(prime) ......... ... ... ... N/A 78 — XL, XLCH, XLS
22 62475—81A OILTANKASSEMBLY ......... ... o it 82 — XL, XLS
62475—83  OILTANKASSEMBLY ............ ... ... ... ... .... 83 to * — XL, XLS, XLX
23 62561—77 GROMMET(3) ...... ... ... i 79 to 81 — XL, XLCH, XLS
24 62563—65  MOUNT (rubber) (4) .....................vii... 82 to * — XL, XLS, XLX
25 62587—80  OIL TANK ASSEMBLY (black wrinkle) ................ 80 to 81 — XL, XLS
26 62595—82A FILLER CAP, withdipstick .. ....................... 82 to * — XL, XLS, XLX
62599—79  FILLER GAP, withdipstick ......................... 79 — XL, XLCH, XLS
62625—80  FILLER CGAP, withdipstick . ........................ 80 to 81 — XL, XLS
27 63504—83  HOSE,qildraw........... ... .. ... .ol 83 & 84 — XL, XLS, XLX
63504—84  HOSE,ofldraw........... ... ... ..ciiiiiiains 85 to * — XL, XLS, XLX
28 6353341  FITTING, oflline....... .. ... . i, Late 84 to * — XL, XLS, XLX
29 6354062  FITTING, cilline. ... .. ... oo it Late 84 to * — XL, XLS, XLX
30 63782—80  OILFILTER (chrome) ........ ..o iienns 80 to * — XL, XLS, XLX
63801—79  OILFILTERKIT (chrome}. ................... .. N/A 79 — XL, XLCH, XLS
63805—80 OILFILTER......... oot Late 84 to * —~ XL, XLS, XLX
63810—80A OILFILTER(black). ... ......... ... . ... ... . ...... 80 to * — XL, XLS, XLX
31 B6279—80 BRACKET,baftery ............................... 80 to 81 — XL, XLS
32 66308—80  CUSHIONSTRIP, 1 x8 ... ... ... ... ......oi.es Late 80 — XL, XLS
33 66607—79  TRANSFER, cil tank "*MadeinUSA™.............. ... 79 — XL, XLCH, XLS
34 67065—80  CUSHION STRIP, 1-3/8" X 7" ... ... ... .......... 80 to 81 — XL, XLS
35 67067—76  CUSHION STRiP (dealer cut into two pieces) ........... 79 — XL, XLCH, XLS
NOTE: Heses are sold only In bulk length under the following part numbers. Cut to required length,
36 63500—68  HOSE, 3/81.D.x5/8 0.D. reinforced rubber (25ft. 19.}.. 79 fo * — XL, XLCH, XLS, XLX
37 63501—68  HOSE, 1/41.0D.x1/2 0.D. reinforced rubber (25ft. lg.).. 7910 * — XL, XLCH, XLS, XLX
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BATTERY

BATTERY XL34A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 618 ROLL PIN .. o e 82 to * — XL, XLS, XLX
2 4391 BOLT(2) ..o 82 to * — XL, XLS, XLX
3 6220W WASHER .. ... . Late 82 to * — XL, XLS, XLX
4 6702 WASHER(2) ... .. i, 80 to * — XL, XLS, XLX
5 7682 LOCKNUT . .. e Early 82 — XL, XLS
6 7688 NUT o e Late 82 to * — XL, XLS, XLX
10067 CLAMP, batteryventhose .....................c.... 82to * — XL, XLS, XLX
7 47403—75  PAD,rear....... ... 83 to * — XL, XLS, XLX
8 65991—75C BATTERY(Ory). ... ... et 79 to 81 — XL, XLCH, XLS
B5991—82A BATTERY ... ... i 82 to * — XL, XLS, XLX
9 66000—80 BATTERYTERMINALKIT.......................... 7910 * — XL, XLS, XLX
1 66042—78A LABEL, '‘warning, disconnect battery, etc.”” .......... 79 t0 * — XL, XLCH, XLS, XLX
12 66103—74A PAD battery........... ... .. ... il 82 to * — XL, XLS, XLX
13 66106—77 STRAP battery ................................. 79 — XL, XLCH, XLS
14 66191—81A CARRIER, battery.............. ... ... ... .. .... B2 — XL, XLS
66191—83  CARRIER, battery................... .. ..ol 83 fo* — XL, XLS, XLX
15 66277—80 PAD baftery .......... ... ... ... ..l N/A 80 to 81 — XL, XLS
66280—77 PAD baftery............. ... 79 — XL, XLCH, XLS
16 66352—65  PAD bafterycover............................... 82 to * — XL, XLS, XLX
17 66359—80  COVER, battery —top(black) ...................... 83to * — XLX
§6367—73  COVER, battery — top {chrome}..................... 8210 * — XL, XLS
19 66476—73A STRAP,battery ...................... ... ........ 82 to * — XL, XLS, XLX
20 99353—82Z TRIM,baftery............ .. ... ... ..., 82 to * — XL, XLS, XLX
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EXHAUST SYSTEM — 1979 QA

EXHAUST SYSTEM — 1979 XL35
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2871W BOLT, 5/16-18x1-1/4hex. hd. (4) . ................ 79 — XL, XLCH, XLS
2 3789A SCREW, 1/4-20x3/4s0ckethd. (2} ................ 79 — XL, XLCH, XLS
3 4014W BOLT, 5/16-24x 1-1/4hex. hd. (3} .. ........ ... ... 79 — XL, XLCH, XLS
4 4719W BOLT, 3/8-16x2-1/2hex. hd. {4) ... ............ ... 79— XL, XLGH, XLS
5 6228W WASHER, 1/4x1/2x1/16(2) .. ........... ... .. .. 79 — XL, XLGH, XLS
6 6324W WASHER, 5/16x11/16x3/32(3) .. .........ooiatt 79 — XL, XLGH, XLS
7 7036 LOCKWASHER, 174 (2) ........... ... ... oiinns 79 — XL, XLCH, XLS
8 7041 LOCKWASHER, 5/16 (3} ............. ot 79 — XL, XLGH, XLS
9 7633 LOCKNUT, 3/8-16x5/16x8/16hex_ (4) ............ 79 — XL, XLCH, XLS
11 7740 LOCKNUT, 5/16-18x1/4x1/2hex. {4) ............. 79 — XL, XLCH, XLS
12 7753 NUT, 5/16-24 x1/4x1/2hex. (3) .................. 79 — XL, XLCH, XLS
12A 50884—69  FLANGE NUT, exhaustportclamp (2) ............ N/A 79 - XL, XLCH, XLS
13 65276—62  CLAMP, exhaustpipe{d)................... ... .. 79 — XL, XLCH, XLS
14 65304—77  SUPPORT, leftmuffler ........................ N/A 79 — XL, XLCH, XLS
15 6530577  SUPPORT, rightmuffler....................... N/A 79 — XL, XLCH, XLS
16 65326—79  MUFFLER,right ... ... ... ............... N/A 79 — XL, XLCH, XLS
17 65454—79  SHIELDKIT, exhaust. ........................ N/A 79 — XL, XLCH, XLS
18 65484—79 MUFFLERfeft .. ... ... ... ... ool 79 — XL, XLCH, XLS
19 65486—79  EXHAUSTPIPE left.......................... N/A 79 — XL, XLCH, XLS
20 65487—79  EXHAUSTPIPE, right ................ ... ... N/A 79 — XL, XLCH, XLS
21 65519—52B CLAMP, exhaustport(2) .............. ... ... .. ... 79 — XL, XLCH, XLS
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EXHAUST SYSTEM
— 1980 & LATER —

112




EXHAUST SYSTEM — 1980 & LATER XL35A
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. {2) .......... 80 — XL, XES
3210 SCREW, 5/16-18x 1-1/4 sockei fil. hd. {(2) ........... 811to * — XL, XLS, XLX
3789A SCREW, 1/4-20 x 3/4 socketfil. hd. (2) .............. 80 — XL, XLS
3 3991 BOLT, 5/16-18x7/8hex. hd....................... 80 to * — XL, XLS, XLX
4 4014W BOLT, 5/16-24 x 1-1/4hex. hd. (2) ................. 81 — XL, XLS
5 a7 BOLT,5/16-18x1hex. hd.. ....................... Late 81 — XL, XLS
4036 BOLT, 5/16-24x1-1/2hex. hd. (2) .............. ... 82to * — XL, XLS
6 4380W BOLT, 3/8-24x2hex. hd. (2)...................... 82 to * — XL, XLS, XLX
4721 BOLT, 3/8-16x1-1/2hex. hd. ..................... 80 & 81; 83 to * — XL, XLS, XLX
7 6109 WASHER, 5/16x 11/16x1/8(2)................... 8110 * — XL, XLS, XLX
6228W WASHER, 1/4x1/2x1/16(3).. .. ................. 80 — XL, XLS
8 6701 WASHER, 3/8x13/16x1/16(4) ................... 82 to * — XL, XLS, XLX
9 7041 LOCKWASHER, 5/16{3) .......................... 80 to * — XL, XLS, XLX
10 7069 LOCKWASHER, No. 10(2)...................... ... 80 & Early 81 — XL, XLS
8 7531 LOCKNUT, 5/16-18x9/32x1/2hex. (2) ............ 8110 * — XL, XLS, XLX
i2 7620W NUT, No. 10-24 x1/8x3/8hex. {(4)............... .. 80 & Early 81 — XL, XLS
13 7633 NUT, No. 10-24 x1/8x3/Bhex. (2)................. 80 & 81 — XL, XLS
14 7740 NUT, 5/16-18x1/4x1/2 hex. (2; 3—Late 81} ... .... 81 — XL, XLS
15 7742 LOCKNUT, 1/4-20x 7/32x7/16hex. (2) ............ 80 - XL, XLS
16 7748W NUT, 5/16-18x1/4x1/2hex...................... 80 to * — XL, XLS, XLX
17 7753 NUT, 5/16-24x1/4x1/2hex. (2) ... ... ............ 80 to * — XL, XLS, XLX
18 7775 LOCKNUT, 3/8-24 x7/16x9/1Bhex. ............... 82 to * — XL, XLS, XLX
19 8955 CLAMP, heatshield (5; 2 —XLX) ................... 80 to * — XL, XLS, XLX
20 5964 CLAMP heatshield ........................... ... Late 81 — XL, XLS
21 10048 CLAMP, heatshield(2) ................coivutnt, 8210* — XL, XLS
21A  61090—82 PAD .. e 83 to * — XL, XLS, XLX
22 65276—62 CLAMP, muifler (chrome) (2} ...................... 80 to * — XL, XLS; 84 & Early 85 — XLX
65280—83  CLAMP, muffler (black) (2) ................ccoenns 8310 * — XLX
23 65411—75 CLAMP, crossover pipe heat shield —rear ............ 80 & Early 81 — XL, X1S
24 65412—75 CLAMP, crossover pipe heat shield —front. ...... . .... 80 & Early 81 — XL, XLS
25 65415—75 HEAT SHIELD, crossoverpipe...........ovve... N/A Early 80 — XL, XLS
65419—80 HEAT SHIELD, crossover pipe(black).......... .. N/A Late 80 — XL, XLS
26 65419—381 HEAT SHIELD, crossover pipe {black) ................ Late 81 — XL, XLS
27 65420—80 EXHAUSTPIPE, front .. ........... oo 80 & 81 — XL, XLS
28 £5425—80 EXHAUSTPIPE, rear ............................. 80 & 81 — XL, XLS
29 65519—52B  CLAMP(2)........ ... .. . i 80 to * — XL, XLS, XLX
30 65532—82 HEAT SHIELD, crossover pipe — w/clamps (black) . . ... 82 — XL, XLS
65532—82A  HEAT SHIELD, crossover pipe — w/clamps (black) ... .. 8310 * ~ XL, XLS, XLX
31 65540—81 HEAT SHIELD, rear — w/clamps (chrome) ............ 8110 * — XL, XLS; 84 & Early 85 — XLX
32 65568—82A EXHAUST PIPE, rear (chrome} . ..................... 8210 * — XL, XLS; 84 & Early 85 — XLX
33 £5569—82A  EXHAUST PIPE, front {chrome) ..................... 8210 * — XL, XLS; 84 & Early 85 — XLX
34 65599—80A  SUPPORT, rearmuffler............................ 80 to * — XL, XLS, XLX
35 65605—82 MUFFLER, fromt. . ... o 82 — XL; 82 to * — XLS
85606—83A  MUFFLER, front{chrome) ................. ... ... .. 83 to * — XL; 84 & Early 85 — XLX
65611—80 MUFFLER, front......... . ... 80 & 81 — XL, XLS
36 65607—83 MUFFLER, rear (black) . .......................... 83t0* — XLX
65613—80 MUFFLER, rear ............ ... oo, .. 80 t0 82 — XL; 80 to * — XLS
65613—83 MUFFLER, rear(chrome).......................... 83 to * — XL, 84 & Early 85 — XLX
37 B5702—68B HEAT SHIELD, rear ~— w/clamps.................... 80 — XL, XLS
38 65713—61 CLAMP, frontheatshieid . ................... ... ... 80 — XL, XLS
39 65714—83 EXHAUST PIPE, front (black}.................... ... 8310 * — XLX
40 65716—83 EXHAUST PIPE, rear (black) ....................... 83 to * — XLX
85717—83 HEAT SHIELD, rear — w/clamps.................... 831" — XLX
41 6b718—83A  MUFFLER, front(black}...................... .. ... 83to* — XX
42 65719—81 HEAT SHIELD, front —w/clamps ............... N/A 82 — XL
65719—83 HEAT SHIELD, front —w/clamps ... . ............... 83to* — XLX
65728—66B  HEAT SHIELD, front — w/ciamps (chroms)............ 80 & 81 — XL, XLS; 84 & Early 85 — XLX
43 65781—82 BASKET . ... 82 to * — XL, XLS, XLX
44 65782—82 WASHER ... ... 8210 * — XL, XLS, XLX
45 67729—48 SCREW, shield (2) . .............................. 80 — XL, XLS
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SPEEDOMETER AND TACHOMETER — XL, XLCH — 1979 TO 1983; XLS — 1979 TO 1882 X136

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 3991 SCREW, 5/16-18x7/8hex. hd. (2} ............... 0 79 & 80 — XLS
2 7042 LOCKWASHER, 5/16(2) ... 79 &80 — XLS
3 34500—78  SPRING, tachometercable . ........................ 80 — XL, XLS
4 67007—79A SPEEDOMETER, mile — with mounting bracket...... ... 79 & 80 — XLS
67008—79  SPEEDOMETER, kilometer — with mounting bracket . . . .. 79 — XLS
67008—79A SPEEDOMETER, kilometer — with mounting bracket . . . . . 80 — XLS
5 67012—80  BRACKET, speedometermounting . . ................. 79 & 80 — XLS
6 B7020—74B SPEEDOMETER,mile .......... oo, 79 — XL, XLCH
67020—750 SPEEDOMETER, mile ..............ccovieieaa. ... 80 to 83 — XL; 81 & 82 — XLS
7 67022—80  BRACKET, tachometer mounting .................... 7910 82 — XLS
8 67043—74B SPEEDOMETER, kilometer. .................... N/A 79 — XL, XLCH
67043—75C SPEEDOMETER, kilomefer . ........................ 80 to 83 — XL; 81 & 82 — XLS
9 67051—74  CABLE ASSEMBLY, speedometer ................... 791083 — XL
B7060—79A CABLE ASSEMBLY, speedometer ................... 79 to B2 — XLS
11 67127—73  DRIVEUNIT, speedometer . ........................ 79 to 83 — XL, XLCH; 79 to 82 — XLS
12 67142—52  WASHER, tachometer driveunit. ............ ... .. ... 79 & 80 — XL, XLCH, XLS
13 67309—80  CORE, speedometercable ...................... ... 79 to Early 81 — XL3
14 B7310—74  ACORNNUT(2) ... ... e 79 to 83 — XL, XLCH; 79 to 82 — XLS
15 B7311—74  WASHER(2) ....... ... ... ... .. . .. 79 to 83 — XL, XLCH; 79 to 82 — XLS
16 67312—74 LOCKWASHER{2) ............ .. ... ... co.et. ... 791083 — XL, XLCH; 79 to 82 — XLS
17 67313—74 LOWERCOVER............. .. ... o oiiieannn... 79 to 83 — XL, XLCH; 79 to 82 — XLS
18 67314—74  GROMMET{black)(2) ............. ... .cuiee... 79 to 83 — XL, XLGH; 79 to 82 — XLS
19 67317—74  GASKET {(foamrubber). ... ... ... ... ... ... ..... 79 to 83 — XL, XLCH; 79 1o 82 — XLS
20 67318—74  SOCKET,withwire(3) .......... ...cviiieiinn., 79 to 83 — XL, XLCH; 79 to 82 — XLS
22 67325—76  RESET KNOB, with screw -— speedometer............. 79 to 83 — XL, XLCH; 79 to 82 — XLS
23 71080—64 BULB{3) ... 79 to 83 — XL, XLCH; 79 to 82 — XLS
24 72038—71  SOCKET, pinterminal (3}.............cooiiiiinn 79 to 83 — XL, XLCH; 79 to 82 — XLS
25 82051—750 TACHOMETER ....... ..ottt i 79 & 80 — XL, XLCH
B2051—81A TACHOMETER, electronic ......................... 811083 — XL: 81 & 82 — XLS
82053—79A TACHOMETER, with mounting bracket ............... 79 & 80 — XLS
26 92065—74  CABLE ASSEMBLY, tachomeater (w/spring) ........... 79 & 80 — XL, XLCH, XLS
27 92073—81  PLUG, lowercover .........o..ovivreiinneinnanan, 82 & 83 — XL, 82 — XLS
28 92075—77  BRACKET, speedometer & tachometer support . ..... ... 791083 — XL, XLCH,; 81 & 82 — XiS
29 92097—71  DRIVEUNIT, tachometer ........................ .. 79 & 80 — XL, XLCH, XLS
30 92118—74  WIRE, tachometercable. .......................... 79 & 80 — XL, XLCH, XLiLS
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SPEEDOMETER AND TACHOMETER
XL — 1984 & LATER
XLS, XLX — 1983 & LATER
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SPEEDOMETER & TACHOMETER — XL — 1984 & LATER; XLS, XLX — 1983 & LATER  XL36A

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
6261 WASHER, 1/4x3/4x3/32(rubber) ................ 84 to * — XL, XLS, XLX
1A 53439—79  BULB,asrequired ........... ... .. ... ool 83to* — XLS; 84to* — XL
56073—83  RETAINER, speedometercable ..................... 8410 ¥ — XL, XLS, XLX
3 B7010—83  SPEEDOMETER, kilometer —complete ............... B3to * — XLX
67016—83  SPEEDOMETER, mile —complete ................ ... 83 & 84 — XLX
67016—85  SPEEDOMETER, mile —complete ................... 8510 * — XLX
67037—83  SPEEDOMETER, mile —w/wiring ................... Early 84 — XL
67037—85A SPEEDOMETER, mile —w/wirlng ................... Late 84 to * — XL; 85 to * — XLS, XLX
3A 67048—83  CABLE ASSEMBLY, speedometer ................... Late 84 to * — XLS
B7052—78A CABLE ASSEMBLY, speedometer ................... 83t — XL 841> — XL
4 B67053—83  BRACKET, speedometer.............covvieioins. 8310 * — XLX
5 67054—83A CABLE ASSEMBLY, speedometer ................... 83 — XALS
6 B7061—83  SPEEDOMETER, mile —w/wiring ......... ... ...... 84 — XLS
67062—83  SPEEDOMETER, kilometer — w/wiring ... ... .. e Late 83 to * — XLX; 84 to * — XLS
7 67063—83  BULB & SOCKET, with terminals — spesdomster .. ... .. 84 — XLS
8 67085—83  TRIM, tachometer ....... ... ... ... ... ............ 84t0* — XL
9 67099—84  TACHOMETER & SPEEDOMETER ASSEMBLY, complete .. Early 84 — XL
67099—85  TACHOMETER & SPEEDOMETER ASSEMBLY, complete .. late 84 to * — XL
10 67100—83  SPEEDOMETER, mile — complete ................... 83 &84 — XLS
67100—85  SPEEDOMETER, mile — complete ................... 8510 * — XLS
67101—83  SPEEDOMETER, kilometer — complete ............ ... 83t0* — XLS
11 67102—-83  BRACKET, speedometer mounting {black}............. 83t0o* — XLS
12 67103--83  TRIM, speedometer .............................. 83 to * — XLS, XLX; 8410 * — XL
13 67104—83  CUSHION (rubber) ........ ... oo 8310 * — XLS, XLX; 84 t0o* — XL
14 67105—83  COVER, spsedometer — lower (black)................ B3to * — XLS, XLX; Bd4to* — XL
15 67106—83  ACORNNUT (chrome}(2) ......................... 83 to* — XLS, XLX; 8410 * — XL
16 67107—83  BULB & SOCKET, with terminals — speadometer .. ... .. 83; 85 to * — XLS; 84 10 * — XL, XiX
17 67108—83  KNOB, odometer reset {(chrome) .................... 83; 8510 * — XLS; 84 10 * — XL, XLX
19 67110—83  BRACKET, speedometer & tachometer support ......... B4to* — XL
20 67111—83  TACHOMETER, w/wiring (1985 — k.p.h. kit) .. ........ 84t0 " — XL
67111—85  TACHOMETER, w/wiring.......................... 8hto* — XL
21 67112—83  COVER, tachometer — lower (black) ................. 84to * — XL
22 67127—73  DRIVE UNIT, speedometer .. ....................... 83 — XLS, XLX
67127—84A DRIVE UNIT, speedometer ......................... 84 to * — XL, XLS, XLX
23 67239—83  CABLE GUIDE, speedometercable (2} ................ 83to " — XLX
24 70497—83  WIRE ASSEMBLY, tachometer {w/terminals) .......... 8310 * — XLS
25 72038—71  SOCKET, pinterminal (4).......................... B3to* — XLS; 8410 * — XL
26 72039—-71 PIN, socketterminal (2) ............... ... ..... ... B3to * — XLS
27 72040—71  HOUSING, 3 socketterminal ....................... 8310 * — XLS
28 92059—83  TACHOMETER, includes 92078—83 {1985 — k.p.h. kit) . 83 to * — XLS
92059—85  TACHOMETER, includes 92078—83 ................. 85t0 * — XLS
29 92060—83  TACHOMETER, complete — w/bracket (1985 — k.p.h, kif) 83 to * — XLS
92060—85  TACHOMETER, complete — with bracket. .. ........... 85te * — XLS
30 92081—83  CUSHION (rubber) . ... it 83to * — XLS
3 92068—83  RETAINING RING, tachometer ...................... 83 to * — XLS
32 92077—83  BRACKET, tachometer ............................ 83to * — XLS
33 92078—83  BULB AND SOCKET, tachometer .................... 83 to * — XLS
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HEADLAMP AND MIRROR
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HEADLAMP AND MIRROR XL37

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1203 SCREW, No. 8-32x 7/8 Pozidrivfil, hd. (2) ........... 7% to * — XL, XLCH, XLS, XLX
2 2871W BOLT, 5/16-18x1-1/8hex. hd. {2} ................. 78 to * — XL, XLCH, XLS, XiX
2A 6261 WASHER, 1/4x 3/4x3/32(rubber) ................ 84 to * — XL, XLS, XLX
3 7041 LOCKWASHER, B/16(2) ... ... 7910 * — XL, XLCH, XLS, XLX
4 7068 LOCKWASHER, 1/2 ... o e 79 to * — XL, XLCH, XLS, XLX
5 7880 NUT, 1/2-13x7/16x3/4hex. ,.................... 79 to * — XL, XLCH, XLS, XLX
6 11429 GROMMET, headlamp bracket (2) . .................. 79 & 80 — XiLS
G6A 14047—83  TRIM, headlamp bracket . ........... ... ... .. ...... 8310 * — XLS
7 h6073—83  RETAINER, speedometercable ..................... 84 io * — XL, XLS, ALX
7 67698~81A SEALEDBEAM, halogen .......................... 82 to * — XL, XLS, XLX
8 67705—-74  HEADLAMP, compiete (without wiring} ... ............ 79 fo 81 — XL, XLCH, XLS
g B7717—65A SEALEDBEAM ... ... ... . ... . ... ... 79 fo 81 — XL, XLCH, XLS
10 67719—63  MOUNTING RING (rubber) . ........................ 7910 * — XL, XLCH, XLS, XLX
11 6772563  MOLDINGRING, outer ............................ 79to * — XL, XLCH, XLS, XLX
12 67743—75  HOUSING, headlamp ............................. 79 to 83 — XL, XLCH, XLS, XLX
67743—84  HOUSING, headlamp ................. e 84 to * — XL, XLS, XLX
13 67744-75  MOLDINGRING, inner .. .......................... 7910 * — XL, XLCH, XLS, XLX
14 67761—79  BRACKET, headlamp — withcableholes .. ............ 79 & 80 — XLS
15 67809—75 BRACKET,hsadlamp ............................. 79 to * — XL, XLCH; 81 to * — XLS, XLX
16 67815—h9A WASHER, headlamp mounting. .. ................... 7910 * — XL, XLCH, XLS, XLX
17 67830—59  PLUG, headlampbracket ... ... ................. .. 7910 * — XL, XLCH, XLS, XLX
18 67834—83  TRIM, headlamp bracket .. .. .. ................... 83 1o * — XLS, XLX
67835—75  TRIM, headlampbracket .......................... 79 to 83 — X1, XLCH; 79 to 82 — XLS
19 91875—70B  MIRROR KIT, 5" rectangular — complete (chroms) ... .. 79 to 83 — XL, XLCH, XLS
91875—82  MIRRORKIT,complete ........................... 85 — XL, XLS, XLX
91878—77A MIRRORKIT, 5" rectangular — complete (black) .. ... .. 79 to 81 — XL, XLCH, XLS
91896—83  MIRRORKIT, 5°" rectangular — compiete (black) ....... 83to* — XX

119



TAIL LAMP, TURN SIGNALS AND INDICATOR LAMPS XL38-1

RETAIL INDEX PART

PRICE  NO. NO. NAME USED ON
1 2698 SCREW, 5/16-24 x5/8 sockethd. (2) ... .. ... .... 79 to * — XL, XLCH, XLS, XLX
2 3418 BOLT, 3/8-24 x1-1/2 hex. hd. (w/lock patch) (2) ... ... 79 to 82 — XL, XLCH, XLS, XLX
3 3430 BOLT, 5/16-24x5hex. hd. {2) . ....... ... ... . ... Early 83 — XLS
4 37678 BOLT, 1/4-20x5/8hex. ................. ... ... 83 fo * — XL, XLS, XLX
5 4089 SCREW, 1/4-20% 3/4 hex, sockethd. (2) ............ 8210 * — XL, XLX; 82 — XLS
6 4070 SCREW, 5/16-24 x 2-1/4 hex, sockethd. (2) .. .. ... ... 82 to * — XL, XLX; 82 — XLS
BA 4391 BOLT, 5/16-24 x5/8hex. hd. (2).............. ... .. Late 83 to * — XLS
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TAIL LAMP, TURN SIGNALS AND INDICATOR LAMPS XL38-2
RETAIL [NDEX PART
PRICE NO. NO. NAME USED ON
7 4724 BOLT, 3/8-24x1-1/2hex. hd.................... .. 8310 * — XL, XLS, XLX
7A 5731 SPACER(2) ... . i e Early 83 — XLS
8 5732 SPACER(Z) ... Early 83 — XLS
9 7041 LOCKWASHER, 5/16{2) ............ ... ... ... 79 & 80; 82 & Early 83 — XLS
10 7042 LOCKWASHER, 5/16(2) . .......... ... .. ......... 79 to * — XL, XLCH, XLS, XLX
11 7127 LOCKWASHER, 5/18internalteoth (8} ............... Late 8310 * — XLS
12 7130w LOCKWASHER, 3/8(2) ........... ... ..., 83 to * — XL, XLS, XLX
13 7220 LOCKWASHER, No. 10 externaltoeth ................ 7910 * — XL, XLCH, XLS, XLX
14 7230 LOCKWASHER, 1/4ext. tooth(2) ................... 83 to * — XL, XLS, XLX
15 7501 SPEED NUT, 1/4 x 1/4x 7/16 hex. self threading (2).... 79to * — XL, XLCH, XLS, XLX
16 7614 SPEED NUT, 1/2 dia. stud size(2) .................. 7910 * — XL, XLGH, XLX; 79 to 82 — XLS
17 7686 LOCKNUT, 1/4-20x5/16x7/16hex. .............. 83 to * — XL, XLS, XLX
18 7753 NUT, 5/16-24 x 1/4x1/2hex. {2) .. ................ 79 & 80; Late 83 to * — XLS
19 8519 RIVET, flasherclip........... ... ... ..o il 79 to * — XL, XLCH, XLS, XLX
20 9952 CLIP, flasher ......... ..o i, 79 to * — XL, XLCH, XLS, XLX
21 10007 STRAP, anchorcable (2} ... ... ... ... ... ... .. 83to* — XLS
22 11449 GROMMET, rightclamp ..... ..................... B2 to * — XL, XLX; 82 — XLS
11442 GROMMET, leitclamp ... ... ... ... ... . .... 82t0 * — XL, XLX; 82 - XLS
23 30013—71  BOLT, 5/16-24x3-1/4hex. hd. (2) . ..... ... .. ..... Late 83 to * — XLS
24 68008—73A TAILLAMPASSEMBLY ................ ... ....... 7910 * — XL, XLCH, XLS, XLX
25 68025—73  GASKET, talllamplens ............... ... .. ...... 79 t¢ * — XL, XLCH, XLS, XLX
26 68026—73  SCREW, tail lamplens(2) ............civvvnnnns. 79 to * — XL, XLCH, XLS, XLX
27 68034—77 LENSfaillamp ...... ... ...l 79 te * — XL, XLCH, XLS, XLX
28 68123—73  GASKET, taillampmouniing ....................... 7910 * — XL, XLCH, XLS, XLX
29 68160—64 BULB.faillamp ........ ... ... .. .. ... ... ... ... 7910 * — XL, XLCH, XLS, XLX
30 6843584  LAMP WITH WIRE (amber) {4; 2 — XLS - rear & Late 85) . 84 to * — XL, ALS, XLX
31 6846083  CLAMP, handlebar(2)............................ Early 83 — XLS
32 68464—83  SUPPORT BRACKET, indicatorlamps . .. .............. 8310 * — XLS
33 68466—84  INDICATORLAMP ... ... ... .. . .. c.oiiiin. Late 84 to * — XL, XLS, XLX
34 68476—73A CLAMP, handlebar(2)............................ 7910 81 — XL, XLS
35 68477—73  BRACKET(2) ..... ... i 7910 * — XL, XLCH, XLS, XLX
36 68478—73  SCREW, handlsbar clamptotamp (2} ................ 79 to 81 — XL, XLS
37 68479—73  SCREW, handlebarclamp(2)....................... 79 to 81 — XL, XLS
38 68480—73  SUPPORT, rear turn signalfamp (2). . ................ Late 83 to * — XL, XLS, XLX
39 68481—73  GASKET, turnsignallens.......................... 78 to * — XL, XLCH, XLS, XLX
40 68482—73  SCREW, turnsignailens(2) ....................... 79 to * — XL, XLCH, XLS, XLX
41 68483—73  LENS,turnsignal......... ... ... ... 79 to * — XL, XLCH, XLS, XLX
42 68484—79A SUPPORT, rearturn signal lamp (2).................. 79 to Early 83 — XL, XLGH, XLS, XiX
43 68486-82A  CLAMP, handlebartosignal(2}..................... 831p * — XLX; 82to * — XL; 82 — XLS
44 68487—82  CLAMP, inner, handlebar tosignal .................. 82 to * — XL; 82 — XLS
45 68489—83  INDICATOR LAMP, oil pressure ...............counnn 83t0 * — XL, XLX
46 68495—83  INDICATOR LAMP, generator.... .................. 83 & Early 84 — XL, XLX
68502—83  INDICATOR LAMP, generator....................... 83 & Early 84 — XLS
47 68503—83  INDICATOR LAMP, oilpressure .. ................... B3to ™ — XLS
48 68504—83  CLAMP, directional mounting{2).................... late 83 to * — XLS
49 68514—73  LAMP WITH WIRE (amber) (4; 2 - XLS - front - 81 to Early
B e 79 te 83 — XL, XLCH, XLS, XLX
68515—77A LAMPWITH WIRE, front (amber}(2) ................. 79 & 80; Late 83 to * — XLS
50 68528—77A STUDWITHSPACER(2) ......... ... it 79 & 80 — XLS
51 68531--78  SPACER(Z) ...... ... i Late 83 to * — XLS
52 68536—75  INDICATOR LAMP, generator & ofl pressure (2)......... 7910 82 — XL, XLCH; 79 to 82 — XLS
53 68543—64B FLASHER, turnsignals ... ........................ 79 to * — XL, XLCH, XLS, XLX
54 68567—84 LAMPWITHWIRE{amber) (2)...................... Late 85 to * — XL, XLX
55 68572—64A BULB, turnsignal ............. ... ... . ... 7910 * — XL, XLCH, XLS, XLX
56 68506—83  INDICATOR LAMP, highbeam ...................... 83 — XLS
68597—83  INDICATOR LAMP, highbeam ...................... 83 — Xb, XLX
57 68608—83  SPEEDNUT, 3/8dia.size(3)....... .. ... ... ...... 83 to * — XLS, XLX
58 70021—83  INDICATOR LAMP, highbeam ...................... Bdto * — XL, XLX
70021—84  INDICATOR LAMP, highbeam ...................... 8410 " — XLS
59 70503—83  BOOT, indicatorlamps ............. ccoeev ..., 83to * — XLS
60 72038—71  SOCKET, pinterminal (3} . .........ovvevin it 76 to * — XL, XLCH, XLS, XLX
61 72044—71  CONNECTOR, single socket —rear(2) ............... 7910 * — XL, XLCH, XLS, XLX
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HORN XL39
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 1719W SCREW, No. 8-32 x'5/8 Phillipshd. {(3) .............. 79 to * — XL, XLCH, XLS, XLX
1A 6701 WASHER, 3/8x13/16x1/16....... ... ... ... ..... B4 to * — XL, XLS, XLX
2 7015 LOCKWASHER, No. 8 ................. .. ... .. ... 7910 * — XL, XLCH, XLS, XLX
3 7036 LOCKWASHER, 1/4(2) .. .......... ... . ... .... 79 to * — XL, XLCH, XLS, XLX
3A Ti145W LOCKWASHER, 3/8 externaltooth. . ................. 84 fo * — XL, XLS, XLX
4 7608 NUT, No.B-32x1/8x11/32hex. .................. 7910 * — XL, XLGH, XL5, XLX
5 7688 NUT, 1/4-20x 1/4%x1/2hex. () ................... 7910 * — XL, XLGH, XLS, XLX
6 7775 LOCKNUT, 3/8-24 x7/16x9/16hex.” ... ............ 7910 * — XL, XLCH, XLS, XLX
7 8125 SPEEDNUT, hornGover. ...t 79to* — XL, XLCH, XLS, XLX
7A 11428 BUMPER, horn bracket . ...... ... ... ... ... .. ... Late 81 to * — XL, XLS, XLX
8 62563—65  RUBBER MOUNT, 1/4-20threads ........... ........ 79 to * — XL, XLCH, XLS, XLX
g 69000—76 HORN,lownote ...............c. oo iiiinn.. 79 to Early 85 — XL, XLCGH, XLS, XLX
69016—76  HORN, highnote ................ ...t Lale 85 to * — XL, XLS, XLX
10 69011—76 COVER, horn{black) ............................. 80 to 82 — XLS
6901776  COVER, horn{chrome)............................ Late 85 to * — XL, XLS, XLX
1 69041—73  BRACKET, hernbumper........................... 7910 * — XL, XLCH, XLS, XLX
12 69117—~71A PLATE, hornmounting . ............oovuine ., 7910 * — XL, XLCH, XLS, XLX
13 69129—72B BRACKET, hornmounting ......................... 79to * — XL, XLCH, XLS, XLX
14 69140—76  COVER,horn{chrome)..... ............ ... .. ..... 79 to Early 85 — XL, XLCH, XLX;
83 to Early 85 — XLS
15 68149—65  NUT, hornmounting ............................. 7910 * — XL, XLCH, XLS, XLX
16 70016—65A GROUNDSTRAP. ... ... ... . 7910 * — XL, XLCH, XLS, XLX
TWIN HORN KIT
B9003—76  TWINHORNKIT ... . . 7910 * — XL, XLCH, XLS, XLX
Consists of;
17 1719W SCREW, No. 8-32 x 5/8 Phillips hd. {6)
18 32068 SET SCREW,No.8-32x3/16 socket hd.(2)
19 7015 LOCKWASHER, No. 8 (4)
20 7041 LOCKWASHER, 5/16 {4)
21 7608 NUT, No. 8-32 x 1/8 x 11/32 hex. {4)
22 77A8W MUT, 5/16-18 x 17/64 x 1/2 hex. (4)
22A 9898 INSULATOR, flag terminal (2)
23 10006 CABLE STRAP (5)
24 10026 CLAMP, twin horn (2}
25 69016—76 HORN, high note
26 69017—76 COVER, high nate hern
27 69117—65 MOUNTING BRACKET, only {2)
28 69125—65 RUBBER MOUNT, 5/16-18 threads (2)
29 69140—76 COVER, low note harn
30 69144—65 SPACER, horn cover
H 69149—85 MOUNTING NUT, horn
32 70016—65A  HORN GROUND STRAP (braided} (2}
33 70318—70 CABLE ASSEMBLY, twin horn
34 70576—88 WIRE CONNECTOR
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WIRING AND MISCELLANEOUS ELECTRICAL XL40-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2662w SCREW, No. 10-24 x 3/8 self-tapping Phil. rd. hd. ..... 7%t0 * — XL, XLCH, XLS, XLX
2 7220 LOCKWASHER, No. 10 externaltooth ................ 7910 * — XL, XLCH, XLS§, XLX
3 9856 WIRE TERMINAL, ring type, No. 6 hole, #16-22 wire .... 79to * — XL, XLCH, XLS, XLX
9857 WIRE TERMINAL, ring type, No. 10 hole, #16-22 wire ... 7910 * — XL, XLCH, XLS, XLX
9858 WIRE TERMINAL, ring type, 1/4 dia. hole, #16-22 wire .. 7910 * — XL, XLCH, XLS, XLX
9859 WIRE TERMINAL, ring type, 5/16 dia. hole, #16-22 wire . 79 — XL, XLCH, XLS
0862 WIRE TERMINAL, ring type, No. 10 hole, #14-16 wire ... 79to * — XL, XLCH, XLS, XLX
9863 WIRE TERMINAL, ring type, 1/4 dia. hole, #14-16 wire .. 79 to * — XL, XLCH, XLS, XLX
9864 WIRE TERMINAL, ring type, 5/16 dia. hole, #14-16 wire. . 79 to * — XL, XLCH, XLS, XLX
9866 WIRE TERMINAL, ring type, No. 10 hole. #10-12 wire ... 7910 * — XL, XLCH, XLS, XLX
9868 WIRE TERMINAL, ring type, 5/16 dia. hole, #10-12wire . 7910 * — XL, XLCH, XLS, XLX
4 9875 WIRE TERMINAL, female spade type, 5/16 slot, #1622 wire. 79 to * — XL, XLCH, XLS, XLX
5 9885 WIRE TERMINAL, female spade type, 13/64 slot. . ....... 83 to * — XL, XLS, XLX
] 9898 WIRE TERMINAL, female spade type, 1/4 slot, #14-16wire . 84 to * — XL, XLS, XLX
7 9900 WIRE TERMINAL, female spade type, 3/16 slot, #18-22wire 81 to * — XL, XLS, XLX
8 9904 WIRE TERMINAL, female spade type, 1/8 siot, #16-20wire . . 79 fo * — XL, XLCH, XLS, XX
9931 WIRE TERMINAL, female spade type, 3/16 slot, #16-20wire . 79 to * — XL, XLCH, XLS, XI.X
9937 WIRE TERMINAL, female spade type, 1/4 slot, #14-18 wire .. 81 — XL, XLS
9 9945 TERMINAL, ring type,5/16 dia. hole, #10-12wire .. ...... 790 * — XL, XLCH, ALS, XLX
10 10006 STRAP (black plastic) ............................ 7910 * — XL, XLCH, XLS, XLX
10007 STRAP (whiteplastic) ............................ 79to * — XL, XLGH, XLS, XLX
11 56062—73  CLIP, handlebarwires ....................ccoonn.. 79 & 80 — XL, XLCH; 79 — XLS
12 56070—81 CLIP, handisbar wiras (4) ........... .. ... ......... g2 & 83 — XL, XLS
56073—83  CLIP, handlebarwires (4) ....... ... ... .......... B83t0* — XLX; 8410 * — XL, XLS
13 67839—74  BOOT, headlampConnector .......... ... .......... 7910 * — XL, XLCOH, XLS, XLX
14 69628—75  CABLE, battery pos. tosolenold ................ N/A 81— XL, XLS
14A 70000—84  WIREASSEMBLY (black) ......... ... ... ... .. Early 84 — XL, XLS, XLX
15 70001—75  MAINWIRING HARNESS ... ... ... ... ... . ... Early 78 — XLCH
70006—79  MAINWIRINGHARNESS .. ....... ... ... .......... 79 — XL, XLS
70006—80  MAINWIRINGHARNESS .......................... 80 — XL, XLS
70006—81  MAINWIRINGHARNESS .......................... 81 — XL, XLS
70006—B82  MAINWIRINGHARNESS .......................... 82 to Early 84 — XL, XLS, XLX
70135—84  MAINWIRINGHARNESS .......................... Late 84 to * — XL, XL§, XLX
15A 70003—83  WIRE, instrument connection (orange) ............... 84 to * — XL, XLS, XLX
16 70011—84B WIRE, batteryground. .............oo i 81 to * — XL, XLS, XLX
17 70016—65A STRAP, hornground ....... ... .. oo inn, 79 to * — XL, XLCH, XLS, XLX
18 70018—77  WIRE, starter refaytosolenoid...................... 7910 ¥ — XL, XLS, XiX
19 70022—83  WIRE, fo front Jeft handlebar switch (violet) . ........... B4 to * — XL, XLS, XLX
70027—83  WIRE, to front right handlebar switch (brown) . ......... 84 to * — XL, XLS, XLX
20 70069—658 CABLE, baltery positivetosolenoid .................. Early 82 — XL, XLS
70083—82  CABLE, battery positive to solenoid (2 — 83 & Later) .... 821to* — XL, XLS, XLX
70097—75  CABLE (XL, XLS, battery - 2 & solenoid - 1}
{XLCH, batterypos. - 1) . ........... ... ..., 7910 * — XL, XLCH, XLS, XLX
70129—79A  WIRE, battery positive 1o circuit breaker .............. 7910 82 — XLCH; 78 to * — XL, XLS, XLX
70161—79  WIRE, batteryground. .. ........... ... ... .oo... Early 78 — XLCH
21 70165—78  WIRE, with diode {orange) (inside headlamp) .......... 7910 84 — XL, XLGH, XLS, XLX
22 701689—70  WIRE, starter relaytoground . .. .................... 7910 * — XL, XLCH, XLS, XLX
23 70191—-73A  WIRE, handlebarground . ............ ... ... ... .. 79 to * — XL, XLCH, XLS, XLX
24 70551—69  CONDUIT, 1/81.D. x 10 #t. Ig. black vinyl (hi-temp) .. ... 79 1o * — XL, XLCH, XLS, XLX
70552—69  CONDUIT, 3/81.0. x 104t lg. black vinyl . ............ 79 to * — XL, XLCH, XLS, XLX
70553—69  CONDUIT, 7/161.D x 104t §g. black vinyl . ............ 79 to * — XL, XLCH, XLS, XLX
70054—69  CONDUIT, 1/4 L.D. x 10 ft. |g. black vinyl . ............ 7910 * — XL, XLCH, XLS, XLX
70555—69  CONDUIT, 1/4 1.D. x 10 ft. Ig. black vinyl (hi-temp) .. ... 7910 * — XL, XLCH, XLS, XLX
70556—71  GONDWNT, 5/161.D. x 101, ig. black vinyl .. ....... ... 7910 * — XL, XLCH, XLS, XLX
70558—71  CONDUIT, 1/21.D. x 10 4t. ig. black vinyl . ......... ... 79 to * — XL, XLCH, XLS, XLX
70559—71  CONDUIT, 1/81.D. x 101t ig. black vinyl ... .......... 79 t0 * — XL, XLCH, XLS, XLX
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WIRING AND MISCELLANEOUS ELECTRICAL (CONT’D) XL40-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

25 70576—68  WIRECONNECTOR............... ... . ... ... ..... 7910 * ~ XL, XLCH, XLS, XLX
26 70581—73  CONNEGTOR — #16-22wire ....................... 79 to Early 84 — XL, XLCH, XLS, XLX
27 72028—83  SOCKET, ignitionmodule ... .......... ... ... ....... 83 to * — XL, XLS, XLX
28 72034—71  CONNECTOR, doublesocket ... .................... 79 to 81 — XL, XLCH, XLS
29 72035—71  CONNECTOR, doublepin ... ... ... ... ... ........ 79 to * — XL, XLOH, XLS, XLX
30 72036—71  CONNEGTOR, 3terminal .......................... 830 * — XLS
kY| 72037—71  CONNECTOR, six socketterminals................... 79 to * — XL, XLCH, XLS, XLX
32 72038~71  SOCKET, pinferminat. ............. ... ... ......... 7310 * — XL, XLCH, XLS, XLX
33 72038—71  PIN, socksetterminal.. ... ... ............. .. ..... .. 79 t0 * — XL, XLCH, XLS, XLX
34 72041—71 CONNECTOR, six pinterminals ..................... 7910 * — XL, XLCH, XLS, XLX
35 72043—71  CONNECTOR, singlepin........................... 79 to * — XL, XLCH, XLS, XLX
36 72044—71  CONNECTOR, singlesocket . ....................... 7910 * — XL, XLCH, XLS, XLX
37 72046—73  HOUSING SOCKET, sfartervrelay .. .................. 80 to * — XL, XLS, XLX
38 72047—71  INSULATOR, spade terminals — headlamp wiring

harness . ... ... ... . 7910 * — XL, XLCH, XLS, XLX
39 72081—77  RECEPTACLE, regulatorplug....................... 79t0 * — XL, XLCH, XLS, XLX
40 72051—83  CONNECTOR,3socket............................ 83t0 * — XL, XLS, XLX
41 72275—74  CONNECTORTAB, 2 terminal (3 — Late 84 & Later} .. ... 79 to * — XL, XLCH, XLS, XLX
42 7227674  HOUSING, pinterminal ........................... 79t * — XL, XLCH, XLS, XLX
43 72277—74  CONNECTOR TAB, 3terminal (3 — Late 84 & Later) ... .. 79 to * — XL, XLCH, XLS, XLX
44 72278—74  HOUSING, secketterminal. ... ..................... 79140 * — XL, XLCGH, XLS, XLX
45 72501--74  BUSHING, straight . . ................ ... ... ..... 7910 * — XL, XLCH, XLS, XLX
46 72502—74  BUSHING, rightangle ................ ... ... ..... 79 10 81 — XL, XLCH, XLS
47 74521—77  PLUG, regulator wiringharness . ............. vl 7910 82; B4 to * — XL, XLCH, XLS, XLX
48 74521—83  RECEPTACLE, sensor, 3pin ................... ..., 83 — XL, XLS, XLX
49 74536—77A PIN, reguiatorconnector{2) ............ ... ... ... .. 7910 * — XL, XLCH, XLS, XLX
50 74539—77A  SOCKET, regulatorconnector. . ..................... 79 to * — XL, XLCH, XLS, XLX
51 74539—83  PIN,ignitionsensor{3) ........................... 8310 * — XL, XLS, XLX
52 74563—65  DIODE (partof 70165—78wire)..................... 79 to 84 — XL, XLCH, XLS, XLX
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STARTER SWITCHES XL41

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 256 ROLLPIN, 7/84dia. x1/21g. . ..................... 79 & 80 — XL, XLS
2 600 ROLL PIN, 1/8dia.x1/21g. ....................... 79 & 80 — XL, XLS
3 614 ROLLPIN, 1/8dia.xilg. ......... ... . ... 79 & 80 — XL, XLS
4 2661W SCREW, No. 10-24 x 1/2 seff tap. phillpshd.. ......... 80 1o 83 — XL, XLS, XLX
2662W SCREW, No. 10-24 x 3/8 self tap. philipshd. ......... 84 to * — XL, XLS, XLX
5 3581 BOLT, 10-24x3/8hex.hd..... ... ... ... ...... 82 10 * — XL, XLS, XLX
6 3802w BOLT, 1/4-20x7/8hex. hd. (2).................... 79 & 80 — XL, XLS
7 6703 WASHER, 1/4x5/8x1/16(2) . .................... 79 — XL, XLS
8 7036 LOCKWASHER, 1/4(4) .. ......................... 79 & 80 — XL, XLS
9 7038 LOCKWASHER, 3/8(2) .. ... .. ... ... ...... 79 & 80 — XL, XLS
10 7041 LOCKWASHER, 5/16 ... . ... ... .. ... ... .. .... 79 & 80 — XL, XLS
ti 7115 LOCKWASHER, Ne. 8internal tooth (2) ............... 80 — XL, XLS
12 7220 [.LOCKWASHER, No. 10 externalteoth (2).............. 79 & B0 — XL, XLS
13 7230 LOCKWASHER, 1/4 externaltooth............. ... ... 79 — XL, XLS
14 7608 NUT, No. 8-32hex. (2) ................ooeiin.., 80 & 81 — XL, XLS
15 7638 MUT, No. 10-32x1/8x3/8hex. (2)................. 79 & 80 — XL, XLS
16 7688 NUT, 1/4-20x1/4x1/2hex. {2) ................... 79 — AL, XLS
17 7748W NUT, 5/16-18x1/4x1/2hex. (&) .................. 79 — XL, XLS
18 7783 NUT, 3/8-16x5/16x9/16hex. (2) .. ............... 79 & B1 — XL, XLS
19 31435—65B PLUNGER ASSEMBLY, solenoid . ................... 78 & 80 — XL, XLS
20 31438—65A SPRING, over-run ................ ..., 79 & 80 — XL, XLS
21 31439—65A RETAINER, over-run spring ............cvveennnn.s. 79 & 80 — XL, XLS
22 31440—65  SPRING, plungerreturn ... ........ ... ..ot 0. 79 & 80 — XL, XLS
23 31441—65A  RUBBER BOOT, solencid plunger . ... ................ 79 & 80 — XL, XLS
24 31452—65%A SPACER, solenoid mounting ....................... 79 & 80 — XL, XLS
25 3145777  COVER,solenmoid ................................ 79 & 80 — XL, XLS
26 31506—798 STARTERRELAY .. ... ... ... ... .. .. . ... ... ..... 80 to * — XL, XLS, XLX
27 60645—6%  GASKET, solenoidmounting ..................... .. 79 & 80 — XL, XLS
28 62568—80 RUBBER MOUNT, starterrelay. . .................... 80 & 81 — XL, XLS
29 71463—73A STARTERRELAY ... ... ... ... ..., 79 — XL, XLCH, XLS
30 71466—65  SOLENOIDINNERPLUNGER ................... N/A 79 & 80 — XL, XLS
71467—65  COVER GASKET, startersolenoid . ................... 79 & 80 — XL, XLS
31 71469—658B STARTER SOLENOIDSWITCH ...................... 79 &80 — XL
71473—778B STARTER SOLENOID SWITCH (painted)............... 79 & 80 — XLS
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SWITCHES AND CIRCUIT BREAKERS

SWITCHES AND CIRCUIT BREAKERS XL42

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
i B6220W WASHER, 1/4x7/16x1/32. ... ... ... . ... ... 79 10 81 — XL, XLCH, XLS, XLX
2 7069 | OCKWASHER, No. 10{2, 10 —84 & Later)) .......... 7910 * — XL, XLCH, XLS, XLX
3 7118 LOCKWASHER, No. 10 internaltooth (8) .............. 79 fo * — XL, XLCH, XL§, XLX
4 7638 NUT, No. 10-32x i/8 x3/8 hex. (10; 2 — 84 & Later)) .. 7910 * — XL, XLCH, XLS, XLX
5 8483 POP RIVET, circuit breakerclip (4) .................. 7910 * — XL, KLCH, XLS, XLX
] 9952 GLIP, circuitbreaker (4) ....... ... . ... . 79 to * — XL, XLCH, XLS, XLX
7 26554—77  SWITCH, oil pressureindicator .. ................... 7910 * — XL, XLCH, XLS, XLX
8 27751—69F RUBBER CAP, front stoplight switeh ..._............. 79 to 81 — XL, XLCH, XLS, XLX

9 71425—77
10 71451—78

1 71510—724
12 71518—80
13 71550—75

14 72001—698
15 72023—51A
16 74589—73
17 74598—73
18 74599774
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IGNITION AND LIGHT SWITCH, withkeys .............
KEY SET, ignition switch/(specify number}............
COVER, ignitionswitch ...........................
SCREWWITHWASHER(3) .................ovonie,
LABEL, ignitionswitch. ............. ... .. ... . ...
STOPLIGHT SWITCH, frontbrake ...................
STOPLIGHT SWITCH, rearbrake ....................
CIRCUITBREAKER(3) . ...t
CONNECTOR BAR, circuit breakers ..................
CIRCUIT BREAKER, battery ........................

7910 * — XL, XLCH, XLS, XLX
7910 * — XL, XLCH, XLS, XLX
79 o * — XL, XLCH, XLS,'XLX
79 te * — XL, XLCH, XLS, XLX
7910 * — XL, XLCH, XLS, XLX
79 to 81— XL, XLCH, XLS, XLX
79 to * — XL, XLCH, XLS, XLX
79 to * — XL, XLCH, XLS, XLX
79 to * — XL, XLCH, XLS, XLX
79 1o * — XL, XLCH, XLS, XLX




HANDLEBAR SWITCHES
1979 TO 1981

HANDLEBAR SWITCHES 1979 TO 1981 XL43
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2695W SCREW, No. 10-24 x 1-1/8 Pozidrivfil. hd. (8) . ........ 79 to 81 — XL, XLCH, XLS
2 2803w SCREW, No. 6-32 x 1/4 Pozidriv pan. hd. (2) .......... 79 to 81 — XL, XLCH, XLS
3 2804W SCREW, No. 6-32 x 1/2 Pozidrivpanhd. (4)........... 79 to 81 — XL, XLCH, XLS
4 6220W WASHER, 1/4x7/16x1/32. ... .. ... ... ... ..... 79 to 81 — XL, XLCH, XLS
5 27751—69P RUBBER CAP, front stoplight switch ........ .. ... .... 79 to 81 — XL, XLCH, XLS
6 46907—77  LABEL,enginestop.............. ... ... ... ..... 79 to 81 — XL, XLCH, XLS
7 48908—77  LABEL,start .......... ... ... . . ... ... 79 to 81 — XL, XLS
8 46909—77 LABEL, turn—R ... ... ... ... ... .. 79 to 81 — XL, XLCH, XLS
g 46010—77  LABEL, turn— L . ... o e 79 to 81 — XL, XLCH, XLS
10 46011—77  LABEL,horn .. ... ... . e 79 to 81 — XL, XLCH, XLS
11 46912—77  LABEL Hghts..... ... .o 79 to 81 — XL, XLCH, XLS
63537—77  WIRING HARNESS, right handlebar switch .. .......... 79 & 80 — XLS
69538—77  WIRING HARNESS, ieft handlebar switch ............. 79 & 80 — LS
70166—79  WIRING HARNESS, right handlebar switch ............ 79 & 80 — XL, XLS
70170—78  WIRING HARNESS, left handlebar switch ............. 79 & 80 — XL, XLS
70173—81  WIRING HARNESS, left handlebar switch ............. 81 — XL, XLS
7H77—81  WIRING HARNESS, right handlebar switch ............ 81 — XL, XLS
12 70182—79  SWITCH ASSEMBLY, complete— left .. .............. 79 & 80 — XL, XLS
70185—81  SWITCH ASSEMBLY, complete —dsft ................ 81 — XL, XLS
13 70234—79  SWITCH ASSEMBLY, compiete —right. . ... .......... 79 &80 — XL
70237—79  SWITCH ASSEMBLY, complete — right .......... N/A 79 — XLCH
70240—79  SWITCH ASSEMBLY, complete — right. . ... .......... 79 & 80 — XLS
14 70241—79  SWITCH ASSEMBLY, complete —left . . .............. 79 & 80 — XLS
15 70247—81  SWITCH ASSEMBLY, complete — right. .. ............ 81 — XL, XLS
16 71484—728 BUTTONSWITCH(4) ....... .. i 79140 81 — XL, XLCH, XLS
17 71518—75  HOUSING, switches (2} ...........ccovieinn ot 79 to 81 — XL, XLCH, XLS
18 71533—72  RETAINER, button switches {2) . .................... 79 t0 81 — XL, XLCH, XLS
19 71534—72  BUTTON CAP, switch (3 — XLCH) (4 — XL, XLS)....... 7910 81 — XL, XLCH, XLS
20 71546—75A ROCKERSWITCH (HI-LO) ............... ... . ... 7915 81 — XL, XLS
21 71547—75A ROCKER SWITCH (RUN-OFF)....................... 7910 81 — XL, XLS
22 71559—73  PLUG, starterswitchhole .. ... ... ... .. .... N/A 79 — XLCH
23 72001—89B  STOPLIGHT SWITCH, frontbrake ................... 79 10 81 — XL, XLCH, XLS
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HANDLEBAR SWITCHES — 1982 & LATER

=10
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HANDLEBAR SWITCHES — 1982 & LATER XL44
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2508 SCREW, No. 10-32x9/16 hex. socketrd. hd. {4) ...... 8210 * — XL, XLS, XLX
2 9838 WIRE TERMINAL, female, insulated. . ... ............. 8210 * ~ XL, XLS, XLX
3 11155 RETAININGRING ............. .. ..., 8210 * — XL, XLS, XLX
3A 56070—81  RETAINER, wiringharness (4) .. .................... 82 & 83 — XL, XLS
56073—83  RETAINER, wiringharness (4} .. ...........ooe. . 83t * — XLX; 84 to * — XL, XLS
4 56394—74  SPRING, throtile adjusting screw. .. ................. 82 10 * — XL, XLS, X1X
5 56396—74A  PAD, throtlleadjusting . ................. ... o0t 82 to * — XL, XLS, X1X
6 56397—74C  KIT, throttle adjusting scraw, includes items 3, 4 & 6A ... 82 to * — XL, XLS, XLX
6A H6402—83A ADJUSTINGSCREW ............ ... .ot 82 to * — XL, XLS, XLX
7 70047—82  WIREASSEMBLY, 5" (white) ...................... 82 to * — XL, XLS, XLX
8 70082—82  WIRE ASSEMBLY, 3" (orange) . .................... 82 to * — XL, XLS, XLX
9 70218—82  SWITCHKIT, completeleft. ........................ 82 1o Early 84 — XL, XLS, XLX
70218—84  SWITCHKIT, completeleft. ............. .. ... .. ..s Late 84 to * — XL, XLS, XLX
10 70219—82  SWITCHKIT, completeright ....................... 82 to Early 84 — XL, XLS, XLX
70219—84  SWITCHKIT, completeright ....................... Late 84 to * — XL, XLS, XLX
12 71563—82A HOUSING, lowervight ............. ... c.coeniint, 82t * — XL, ALS, XiX
13 71564—82  HOUSING, uppercight ... 82to * — XL, XLS, XLX
14 71567--82  HOUSING, upperleft ..... .. ... ... .. ... ... ..., 82 to * — XL, XLS, XLX
15 71568—82A HOUSING, lowerleft. .. ... .. ... ... ............ 82 to * — XL, XLS, XLX
16 71570—82  SWITCH ASSEMBLY, with terminals, left directional . . . .. 82 to * — XL, XLS, XLX
17 71571—82  SWITCH ASSEMBLY, with terminals, engine stop & start . 82 to * — XL, XLS, XLX
18 71572—82  SWITCH ASSEMBLY, with terminals, right directional. ... 82 to * — XL, XLS, XLX
19 71573—82A SWITCH ASSEMBLY, with terminals & wiring, dimmer &horn 82 to * — XL, XLS, XLX
20 71574—82  STOPLIGHT SWITCH, with terminals & wiring . ......... 82 to * — XL, XLS, X1X
21 7203971  PIN, singlesocket(12) ............. .. ..ol 821to* — XL, XLS, XLX
72043~71  CONNECTOR, singlepin............. .. ..ot 82te * — XL, XLS, XLX
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CYLINDER, HEAD & PUSH RODS — XR-1000 XL47-1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 2851 BOLT, manifold mounting{4) ... .................... Late 83 to * — XR-1000
2 4017 BOLT, tappetguide {4). ................. ... . ... .. Late 83 to * — XR-1000
3 6470R WASHER, cylinder head to cylinder (8) ............... Late 83 to * — XR-1000
4 6812 WASHER, manifold mounting (4) ............ ... ..... Late 83 to * — XR-1000
5 10080 HOSE CLAMP, oil drainlines{2) .................... Late 83 to * — XR-1000
B 11724 STUD, cylinder head — 8-3/32" long (8) ... .......... Late 83 to * — XR-1000
7 12023 OIL SEAL, pushrodcover (8) ...................... Late 83 to * — XR-1000
9 18602—30  NUT, cylinder headstud {8)........................ Late 83 to * — XR-1000
10 16774—72R GASKET, cylinderbase (2)......................... Late 83 to * — XR-1000
11 17203—83  INSERT, exhaustvalve (2) ............. ... ... ..., Late 83 to * — XR-1000
12 17204—83  FRONTCYLINDERHEAD .......... .. .............. Late B3 to * — XR-1000
17205—83 REARCYLINDERHEAD ........................... Late 83 to * — XR-1000

14 17962—83  PUSH ROD, rear exhaust & frontintake{2) ............ Late 83 to * — XR-1000
17963—83  PUSH ROD, rear intake & front exhaust(2) ............ Late 83 to * — XR-1000

15 17970—83  COVER, pushrod(4) ............ e Late 83 to * — XR-1000
16 i8095—83  INSLRT, exhaustvalveseat(2) ..................... Late 83 o * — XR-1000
18096—83  INSERT, exhaust valve seat— 0.0020.8. (2).......... Late 83 to * — XR-1000
18097—83  INSERT, exhaust valve s¢at — 0.0200.5.(2)..... ... .. Late 83 1o * — XR-1000
1809883  INSERT, exhaust valve seat — 0.0400.5.(2).......... Late 83 to * — XR-1000

17 18090—83  INSERT, intakevalveseat(2) ...................... Late 83 to * — XR-1000
18091—83  INSERT, intake valve seat— 0.0020.5.{2) ........... Late 83 to * — XR-1000
18092—83  INSERT, iniake valve seat — 0.0200.5.{2) .. ......... Late 83 to * — XR-1000
18093—83  INSERT, intake valve seat — 0.04005. (2) ........... Late 83 to * — XR-1000

18 18067—82R INTAKE VALVE, 45mm(2)........ ... ............. Late 83 to * — XR-1000
19 18071—72R VALVESEAL(4)........ . .o Late 83 to * — XR-1000
20 18083—82R EXHAUST VALVE, 3Bmm(2) ..................... .. Late 83 to * — XR-1000
21 18150—84R VALVEGUIDE, intake —std. (2) .................... Late 83 to * — XR-1000
22 18160—84R VALVEGUIDE, exhaust —std. (2) ................... Late 83 to * — XR-1000
23 18200—79R  VALVE SPRING, inner & outer — pair{4).............. Late 83 to * — XR-1000
24 18216—79R COLLAR, valvespring—upper (4} .................. Late 83 to * — XR-1000
25 18220—79R COLLAR, valve spring—1lower {4) .................. Late 83 to * — XR-1000
25A 1822383 VALVEKEY(B)......... ... i i, Late 83 to * — XR-1000
26 18607—74RA TAPPETGUIDE(4) . ... ... Late 83 to * — XR-1000
27 18642—83  TAPPETASSEMBLY (4)........ ... .. ... .......... Late 83 to * — XR-1000
28 22290—83  REARCYLINDER&PISTON ........................ Late B3 to * — XR-1000
22291—83  FRONTCYLINDER&PISTON ....................... Laie B3 to * — XR-1000

29 26338—68  ELBOW,oilreturnhose(2) ........ ... ... . ... ..., Late B3 to * — XR-1000
30 26496—75  FITTING, 90° — frontoylinder. .. ............ ... ... Late 83 to * — XR-1000
3 27015—72R  GASKET, intake manifold to cylinder head (2) .......... Late 83 to * — XR-1000
32 27031—83  INTAKE MANIFOLD, frontcarburetor . ................ Late 83 to * — XR-1000
27032—83  INTAKE MANIFOLD, rear carburetor ................. Late 83 to * — XR-1000

33 63533—41  FITTING, oillinef2) ......... ...t Late 83 to * — XR-1000
34 63579—83  TEEFITTING, rearcylinder......................... Late 83 to ™ — XR-1000

NOTE: Hose is sold enly in bulk length under the following part no. Cut to required length.
35 63500—68  HOSE, 3/81.D.x5/80.D.(251t. long)............... late 83 to * — XR-1000
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ROCKER ARM COVER & BRACKETS — XR-1000 XL47-2
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 858 BOLT, rockerarmeover{4) ........................ Late 83 to * — XR-1000
2 3206B SET SCREW, rockerarmshaft(4) ................... Late 8310 * — XR-1000
3 4086 BOLT, rockerarmeover (3) ...t Late 83 to * — XR-1000
4 4392 BOLT, rockerarmcover (10) ....................... late 83 to * — XR-1000
] 6109 WASHER, engine bracket & rockerarmcover (4) ....... Late 83 to * — XR-10Q0
8 B4B6HW WASHER, rockershaft(4) ........ .. ... .......... Late 83 to * — XR-1000
9 6016 WASHER, rockerarmcover (18) .................... Late 83 to * — XR-1000
10 7748W LOCKNUT, front rocker coverstud ................... Late 83 to * — XR-1000
1 7837TW NUT, rockershalt{4)......................ooins Late 83 to * — XR-1000
12 10014 HOSE CLAMP, aifline (4) ... ...t Late 83 to * — XR-100¢
13 11110 0-RING, rockershaft(4) ...........o.c il Late 83 to * — XR-100C
14 11115 O-RING, rockerarmshatt{(4)....................... Late 83 to * — XR-1000
15 11725 STUD, frontrockerarmcover ...................... Late 83 ta * — XR-1000
15A 16214~-81 BRACKET, engine mounting — upperfront ............ Late 83 to * — XR-1000
16 16277—81A  BRACKET, motorsupport . .............. ... ... ..... Late 83 to * — XR-1000
17 17380—83  ROCKER ARM, frontintake ........................ Late 83 to * — XR-1000
i17381—83  ROCKER ARM, frontexhaust . ...................... Late 83 to * — XR-1000
17382—83  ROCKERARM, rearinfake .. ....................... late 83 to * — XR-1000
17383—83  ROCKERARM, rearexhaust. ... .................... Late 83 to * — XR-1000

18 17390—83  SHAFT,rockerarm({4) .................... e Late 83 to * — XR-1000
19 17428—72R NEEDLE BEARING, rockerarm(8) ................... Late 83 to * — XR-1000
20 17436—74R  SPACER, rockershaft(4).......................... Late 83 to * — XR-1000
21 17451—72R  SHIM, rocker shait {.007} (asreq’d)................. Late 83 to * — XR-1000
17452—72R  SHIM, rocker shaft (.015)(asreq’d} . ................ Late 83 to ¥ — XR-1000
17453—72R  SHIM, rocker shaft (.036) (asreq’d)................. Late 83 to * — XR-1000

22 17514—74R  COVER, rockerarm—front ... ... ................ Late 83 to * — XR-1000
17515—74R  COVER,rocker —rear ......... ... ... ... .. oot Late 83 to * — XR-1000

23 17949—83  PLUG, valve adjustinghole (4}, .............. .. ..., Late 83 to * — XR-1000
25 63533—41  FITTING, ollling(2) . ... Late 83 to * — XB-1000
26 63578—52  FITTING, ollline{2) ... ... ..o, Late 83 to * — XR-1000
27 67142—52  WASHER, valve adjusting plug (aluminum) {4) ......... Late 83 to * — XR-1000

NOTE: Hose is sold only in bulk length under the following part no. Cut to reguired length.
28 63501—68  HOSE, 1/41.D.x1/20.D.(25ft. long).......... ... .. Late 83 to * — XR-1000

PISTONS & FLYWHEELS

NOTE: The following parts are not iliustrated.
NOTE: Use of high performance accessories will void new vehicle warranty.

22249—83
22250—83
22260—83
22263—83
2229283
22311—83
22589—83
22600—83R
22606—483R
23910—83
24275—83A

PISTON RING SET, high compression — .060 0.S. (accy.) Late 83 to * — XR-1000
PISTON RING SET, high compression — .0700.S. (accy.) Late 83 to * — XR-1000

PISTONRINGSET —sfandard . ..................... Late 83 to * — XR-1000
PISTONRING SET— .0300.5. ... . ... ... ....... Late 83 to * — XR-1000
PISTON & RINGS ASSEMBLY — standard .. ........... Late 83 to * — XR-1000
PISTON & RINGS ASSEMBLY — .0300.58. ........... Laie 83 to * — XR-1000

LOCKRING, pistonpin............................ Late 83 to * — XR-1000
PISTON & RINGS ASSEMBLY, high compression - std. {accy.) Late 83 to * — XR-1000
PISTON & RINGS ASSEMBLY, high comp. - .070 0.S. (accy.). Late 83 to * — XR-1000
SET OF FLYWHEELS & SHAFTS, withrods ............ Late 83 to * — XR-1000
SETOF CONNECTINGRODS. ...t Late 83 to * — XR-1000
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CARBURETOR & AIR CLEANER XL47-3
RETAIL HNDEX PART
PRICE NO. NO. NAME USED ON
1 9954 CLAMP. . Late 83 to * — XR-1000
2 9955 CLAMP. .. Late 83 1o * — XR-1000
3 9956 CLAMP. ... Late 83 10 * — XR-1000
4 10014 CLAMP(2) ..o Late 83 io * — XR-1000
6 27059—83  SLEEVE, intakemaniicld ....... ... . ... ... ... .... Late 83 to * — XR-1000
7 27062—78  SEAL, velocityslack ... ... ... ... ... .. ......... Late 83 to * — XR-1000
8 27120—83  CARBURETOR(PHF3B) (2} ........... ... ... ... .... Late 83 to * — XR-1000
9 27550—83  THROTTLESLIDE. .. ... ... ... ... ... ... . ........ Late 83 Io * — XR-1000
10 27561—83  METERINGROD, mainjet.......................... Late 83 to * — XR-1000
11 27552—83  MAINJET....... ... . . .. Late 83 to * — XR-1000
12 27553—83  FLOATVALVE ... .. ... ... ... . ... ... .. ... .. Late 83 to * — XR-1000
13 27554—83  FLOAT ... Late 83 to * — XR-1000
14 27555—83  SCREW, throttle slidecover (2) ..................... Late 83 to * — XR-1000
15 27556—83  PIN, acceleratorpumplever. . ...................... Late 83 to * — XR-1000
16 27557—83  SPRING, accelerator pumplever .. ... ............... Late 83 to * — XR-1000
17 27558—83  LEVER, acceleratorpump ... ....... ............... Late 83 to * — XR-1000
18 27569—83  SPRING, throttleslide ............................ Late 83 1o * — XR-1000
19 27560—83  PLATE, meteringrod ... ... .. .. ... .. ............. Laie 83 to * — XR-1000
20 27561—83  GASKET, throttleslidecover ..................... .. Laie 83 to * — XR-1000
21 27562—83  VALVE,coldstart............ ... ... . ... ... Late 83 t¢ * — XR-1000
22 27h63—83  GASKET, coldstartvalve ... .. ................... Late 83 to * — XR-1000
23 27564—83  CAP ... Late 83 to * — XR-1000
24 27565—83  FITTING ... .. .. Late 83 to * — XR-1000
25 27566—83  VELOCVMTYSTACK ... ... ... ... . .. . .. .. ... Laie 83 to * — XR-1000
26 27567—83  HOUSING, acceleratorpump .. ..................... Late 83 to * — XR-1000
27 2756883  SPRING, acceleratorpump. . ....................... Late 83 to * — XR-1000
28 2756983  DIAPHRAGM, acceleratorpump .. ................... Late 83 to * — XR-1000
29 27570—83  GASKET, acceleratorpump ........................ Late 83 to * — XR-1000
30 27571—83  FILTER, fuelinlet .. ..... ... .. .. ... ... ... ....... Late 83 to * — XR-1000
31 27572—83  GASKET, fuelinletscrew _............ ... .......... Late 83 to * — XR-1000
32 27573—83  GASKET, float bowl drainplug . ..................... Late 83 to * — XR-1000
33 27574—83  RETAINING RING, meteringred .. ................... Late 83 to * — XR-1000
34 27709—69  SPRING, idlespeedscrew . ........................ Late 83 to * — XR-1000
35 27723—69  GASKET, floatbowl .. ... ... .. ... ... ... ... .. .... Late 83 to * — XR-1000
36 27738—69  FITTING, fuelinlet ... ... ... .. ... ... .. ... ..... Late 83 to * — XR-1000
37 27739—69  SCREW, fuelinletfitting............ ... ... ... ...... Late 83 to * — XR-1000
38 27743—75  COVER, throitleslide ........................ . .... Late 83 to * — XR-1000
39 27751—75  O-BING, idle spsedscrew ......................... Late 83 to * — XR-1000
40 29037—83  AIR CLEANER, front — includesitem3 ............... Late 83 to * — XR-1000
29038—83  AIR CLEANER, rear — includesitem3............. ... Late B3 to * — XR-1000
42 62691—83  FITTING, breather hose {notshown) ................. Late 83 to * — XR-1000
NOTE: Hose is sold only in bulk length under the feliawing part number. Gut to required length,
43 63501—68  HOSE, 1/41.D.x1/20.D. (251t. leng) .. ............. Late 83 to * — XR-1000
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CASES & COVERS

NOTE: The following parts are not illustrated.

4434W
4435W

6701

6812

7038

7775
16230—81A
24517—83A
25211—83
25433—83
25481—83
25631—83
25632—83
34908—83A
34963—83

BOLT, upper, rearenginemount . ................... Laie 83 to * — XR-1000
BOLT, lower, rear enginemount{2).................. Late 83 to * — XR-1000
WASHER, upper, rearenginemount{2) .............. Late 83 to * — XR-1000
WASHER, lower, rearengine mount (2)............... Late 83 to * — XR-1000
LOCKWASHER, lower, rear engine mount(2) .......... Late 83 to * — XR-1000
LOCKNUT, upper, rear engine mount (2y.............. Late 83 to * — XR-1000
SPACER, lower, front enginemount (2) ............... Late 83 to * — XR-1000
CRANKCASESET . ..... ... ... .. i, Late 83 to * — XR-1000
COVER, gearcase {painted) ........................ Late 83 to * — XR-1000
CHAIN COVER (painted). .. ... ... . ... ......... Late 83 to * — XR-1000
CAM GEAR SET (matched)......................... Late 83 to * — XR-1000
CAM GEAR, rearexhaust ... .................... ... Late 83 to * — XR-1000
CAM GEAR, rearintake ... ........................ Late 83 to * — XR-1000
SPROCKET GOVER (aluminum finish). ................ Late 83 to * — XR-1000

TRIM, fronit chain housing (aluminum with orange pinstripe) . Late 83 to * — XR-1000

CLUTCH CONTROL

38612—83

WHEELS

40984—83
43330—83
43358—83A
44136—84A
45410—84
45594—84

GUIDE, clutcheable . . ... ... .o Late 83 to * — XR-1000
WHEEL ASSEMBLY, rearcast— 16" ................ Late 83 to * — XR-1000
WHEEL ASSEMBLY, frontcast — 197" ............... Late 83 fo * — XB-1000
BEARING SPACER, frontwheel . .................... Late 83 to * — XR-1000
DISC, frontbrake (2) ... ... . Late 83 t¢ * — XR-1000
RETAINER, frontaxle—left . . ... ... ............ Late 83 to * — XR-1000
RETAINER, frontaxle —right ... ... ..... ... ... |ate 83 to * — XR-1000

FRONT & REAR BRAKE SYSTEMS

855

2330

2331
50658
6703
62368
41731—82
44(19—83
44023—83
45015—83
45063—82A
45065—83
45067—83
45068—83
4513283
65619—83
6723983

SCREW, 3/8-16 x 2, front caliper mouting. . ........... Late 83 to * — XR-1000
SCREW, 1/2"" long — right master cylinder cover. ... ... Late 83 to * — XR-1000
SCREW, 3/8"" long — left master cylindercover . .. ... .. Late 83 to * — XR-1000
WASHER, front brake line mounting ................. Late 83 & Early 84 — XR-1000
WASHER, frontbrakeline . .......... ... ... .. .... Late 84 to * — XR-1000
WASHER, frontbrakeline . ........................ Late 84 to * — XR-1000
GASKET, front brake line to front calipers, (2 - left; 1-right) .. Lale 83 to * — XR-1000
BRAKE CALIPER REBUILD KIT, right front brake ... ... .. Late 83 to * — XR-1000
CALIPER ASSEMBLY, right frantbrake ............... Late 83 to * — XR-1000
MASTER CYLINDER ASSEMBLY, with hand lever ... . ... Late 83 to * — XR-1000
PISTON REBUILD KiT, front master cylindar ........... Late 83 to * — XR-1000
SPACER, front master cylinderbody ................. Late 83 to * — XR-1000
SCREW, spacer{2) ...........cccoiivivinianinnns Late 83 to * — XR-1000
GASKET, front master cylinder spacer ................ Late 83 1o * — XR-1000
BRAKE LINE, frentbrake .. ........................ Late 83 to * — XR-1000
BRAKE PEDAL STOP, rearbrake .................... Late 83 to * — XR-1000
CABLE GUIDE, front brake line(2) . .................. Late 83 to * — XR-1000



XR-1000 — PARTS

XL47-5

RETAIL INDEX PART
PRICE NO. NO.

NAME USED ON

ELECTRONIC IGNITION

31609—80
3172772
31986—65C
3199683
32314—83
32399—84
32400--80A
32401—B80A
32502—83

FRONT FORK

B854
45801—84A
45802—83
45809—83
45912—84
47694—83
47694—84

REAR FORK

10040
34897—83

SPARKCOIL. . ... Late 83 to * — XR-1000
PLATE, spark coifmounfing .. ...................... Late 83 to * ~ XR-1000
CABLE, frontsparkplug .......................... Late 83 to * — XR-1000
CABLE, rearsparkplug . . ......... ... .. ... .. ... Late 83 to * — XR-1000
SPARK PLUG, No. 6R7 (0.038 — 0.043'gap) ......... Late 83 to * — XR-1000
IGNITION MODULE. . ... ... Late 83 to * — XR-1000
SENSORASSEMBLY ... ... . .. i, Late 83 to * — XR-1000
TRIGGERROTOR .......... ... s, Late 83 to * — XR-1000
COVER, timer — Eagle racing design. ................ Late 83 to * — XR-1000
SCREW, {ower fork bracket(2) ..................... Late 83 te * — XR-1000
FORK SLIDER & TUBE ASSEMBLY, left . .............. Late 83 to * — XR-1000
FORK SLIDER & TUBE ASSEMBLY, right .. ............ Late 83 to * — XR-1000
SLIDERTUBE, right .. ... L Laie 83 to * — XR-1000
SLIDERTUBE, lsft ......... . ... .. il Late 83 to * — XR-1000
FORK STEM & BRACKET (black wrinkle) . ............. Late 83 & Early 84— XR-1000
FORK STEM & BRACKET (black wrinkle) .............. Late 84 to * — XR-1000
CLIP, passenger footrestholes {2) . ............... ... Late 83 to * - XR-1000
CHAINDEBRISDEFLECTOR . .................... ... Late 83 to * ~—~ XR-1000

HANDLEBAR & THROTTLE CONTROL

2802

5736
7689W
56085—83
56238—62
b6312—83
56330—83
5633983
56340—83A
56341—83A
5634483
56347—83
56348—83

SCREW, throttle housing (2) ........ ... ... ... ... Late 83 10 * — XR-1000
SPACER, handlebar mounting(2) ................... Late 83 to * — XR-1000
NUT, throttle housing screw {2) . .................... Late 83 to * — XR-1000
HANDLEBAR (black) ....... . ... ... ... ... .. .... Late 83 to * — XR-1000
PLUG, handiebar grip{2).......................... Late 83 10 * — XR-1000
CONTROLWIREASSEMBLY .. ..................... Late 83 to * — XR-1000
DRUM, throtllecables . ........................... Late 83 to * — XR-1000
BRACKET, spark coil & throttie mounting (black) .. ... .. Late 83 to * — XR-1000
THROTTLE CABLE, frontcarburetor. ................. Late 83 to * — XR-1000
THROTTLE CABLE, rear carburetor .................. Late 83 to * — XR-1000
SHAFT, throttle function. .......................... Late 83 to * — XR-1000
HOUSING, fromt, throttledrum . ... ... ... Late B3 to * — XR-1000
HOUSING, rear, throttle drum . ..................... Late 83 to * — XR-1000
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XR-1000 — PARTS

XL47-6

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
REAR FENDER
2757W SCREW, passengerseathole ....................... Late 83 to * — XR-1000
6410 WASHER, passengerseathole...................... Late 83 to * — XR-1000
59942—83  SUPPORT, rearfender —right. .. ................... Late 83 to * — XR-1000
59943—83  SUPPORT, rearfender—left....................... Late 83 to * — XR-1000
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OiL & FUEL TANKS

4068 BOLT, rear fuel tank mounting...................... Late 83 to * — XR-1000
10014 HOSE CLAMP, fuellines(4)........................ Late 83 to * — XR-1000
10080 HOSE CLAMP, oil lines (except vent line) (8) . ... ... .... late 83 to * — XR-1000
14054—83  DECAL, fueitank ""H-DXR-1000""{2) .. .............. Late 83 to * — XR-1000
62165—83  FUEL VALVE, includesgasket ...................... Late 83 to * — XR-1000
62470—83  OILTANKASSEMBLY ........ ... ... . ... ........ Late 83 to * — XR-1000
67239—83  CABLEGUIDE, rearfuelling(2) ..................... Late 83 to * — XR-1000
HORN
3427 BOLT, hornmounting. . ........cooiunevinenennn Late 83 to * — XR-1000
6702 WASHER, hornmounting. . ........................ Late 83 10 * — XR-1000
7232 LOCKWASHER, hornmounting ..................... Late 83 to * — XR-1000
7531 LOCKNUT, hormmmounting . ........................ Late 83 to * — XR-1000
42520—80  SPACER, hornmounting .............. ... ... .... tate 83 to * — XR-1000
B9043—83 HORN........ ... i Late 83 to * ~ XR-1000
SEAT
52131—83  SEAT . ... Late 83 to * — XR-1000
EXHAUST SYSTEM
4088 BOLT, rear mufflerto shock cover ................... Late 83 to * — XR-1000
5755 SPACER, rear muffler to shockcover................. Laie 83 to * — XR-1000
6702 WASHER, exhaustclamp.......................... Late 83 to * — XR-1000
6718 WASHER, rear muifler to shock cover ................ Late 83 to * — XR-1000
7068 LOCKWASHER, rear mufiler to shock cover . ........... Late 83 fo * — XR-1000
9991A HEAT SHIELDCLAMPS{2) ... ... ... ........... Late 83 to * — XR-1000
65202—83  MUFFLER, lower ......... ... .. .. ..ccveiivei... Late 83 to * — XR-1000
65280—83  CLAMP, muffler (black)}{2) .................. ... .. late 83 to * — XR-1000
65357—83  MUFFLER, upper........ ... .. ceiiininnn. .. Late 83 to * — XR-1000
65404—83  EXHAUSTPIPE dower ................coovinn... Late 83 to * — XR-1000
65764—83  HEAT SHIELD, upper — withclamp. ................. Late 83 to * — XR-1000
65765—83  HEAT SHIELD, lower — withelamp .................. Late 83 to * — XR-1000

SPEEDOMETER AND TACHOMETER

853

67011—83
67033—83
67239—83

SCREW, bracket to upper handlebar clamp{2) ......... Late 83 to * — XR-1000
SPEEDOMETER AND TACHOMETER, complete with bracket. . Late 83 to * — XR-1000
SPEEDOMETER, head (120 m.p.h). ... eat s Late 83 10 * — XR-1000
CABLE GUIDE, spesdometer cable (2} ................ Late 83 to * — XR-1000



XR-1000 —~ PARTS

XL47-7

RETAIL INDEX PART

PRICE  NO. NO. NAME USED ON
BATTERY
66359—80  BATTERYCOVER ................................ Late 83 o * — XR-1000

SWITCHES, LAMPS & ELECTRICAL

4319

5410

6701

7725

7775

67834—83
68464—83
68489—383
68495—83
6859783
68608—83
70003—83
70010—83
70022—83
70027—83
70049—83
70050—83
70218—84
70219—84
72502—74
71424—83

BOLT, ignition switchcover . ........ ... ........... Late 83 to * — XR-1000
SCREW, ignition switchcover ........ ... .. ... e Late 83 1o * — XR-1000
WASHER, ignition switchcover ... ... ... ... .. .. Late 83 to * — XR-1000
LOCKNUT, ignition switchcover . ............ ... .. .. Late 83 to * — XR-1000
LOCKNUT, ignition switchcover . ... ......... ... .... Late 83 to * — XR-1000
TRIM, headlamp . ....... .. ... ... ... ... .. .. .. Late 83 to * — XR-1000
SUPPORT BRACKET, indicatorlamps . .. .............. Late 83 to * — XR-1000
INDICATOR LAMP, oil pressure (red) . .. ........... ... Late 83 to * — XR-1000
INDIGATOR LAMP, generaor (red) .................. Late 83 to * — XR-1000
INDICATOR LAMP, highbeam(blue) . ........ ........ Late 83 to * — XR-1000
SPEEDNUT, indicatorlamps (3} .. ................... Late 83 10 * — XR-1000
RELAY WIRE, accessory circuit breaker wiring .. ... .. .. Late 83 to * — XR-1000
MAIN WIRING HARNESS . ......................... Late 83 to * — XR-1000
WIRE, connecting {inside headlamp — violet) .......... Late 83 to * — XR-1000
WIRE, connecting (inside headlamp — brown) ......... Late 83 to * — XR-1000
WIRE, toflasher (orange).......................... Late 83 to * — XR-1000
WIRE, headlamp ground (black) ................... . Late 83 to * — XR-1000
SWITCH KIT, complete, left handlebar................ Lafe 83 te * — XR-1000
SWITCH KIT, complete, right handlebar .............. Late 83 to * — XR-1000
BUSHING, right angle — directional wiring{2) ......... Late 83 to * — XR-1000

BOOT, ignitionswitch. . ............... .. .. ... .. Late 83 to * — XR-1000

143



ANNIVERSARY EDITION — PARTS

XL48

RETAIL [INDEX PART
PRICE NO. NO. NAME

USED ON

AIR CLEANER AND CHOKE
29061—78  COVER, air cleansr (chrome) .......................
29062—78  COVER, aircleaner{black}.........................
29274—79  TRIM, air cleaner **1000"" {clear aluminum) .. .........
29299—78  TRIMSTRIP, COVEr. ... ... it
ELECTRONIC IGNITION SYSTEM

2667 SCREW, cap—coil bracket . ... ........ ... ... .....
31727—72  PLATE, sparkcoilmaunting .. ... ..................

61900—82  MOUNTING BRAGKET, coll & fueltank................

CHAINS AND SPROCKETS

41470—82  SPROCKET, rearwheel — 48T .....................
REAR WHEEL — LACED

40951—82  WHEEL ASSEMBLY, 16 (chrome} ..................
FRONT WHEEL — LACED

43321—79  WHEEL ASSEMBLY, 19> (chrome) ..................
FRONT FORK

45425—82  NAMEPLATE, ""25th Anniversary XL'' .. ......... N/A Late 82 — XLHA, XLSA

FRAME, REAR FORK AND JIFFY STAND
66326—82  SIDE COVER, ignition module (dark maroon) ...........
FRONT FENDER AND CHAIN GUARD

58007—82TH FRONT FENDER (painted) .................. ... ...
99015—82  MEDALLION........ ..o

REAR FENDER

59674—82TH REAR FENDER {painted} ....................... N/A Late 82 — XLHA, XLSA
FUEL TANK

2667 SCREW, cap—coilbracket. .......................

61058—83  FUEL TANK (prime finish) .. ................... N/A Late 82 — XLHA

61100—82  MOUNTING BRACKET, coil &fueltank. . ..............

61216—82TH FUEL TANK (painted) ........................ N/A Late 82 — XLSA

61225—82TH FUEL TANK (painted) ........................ N/A Late 82 — XLHA

61244—82  DECAL, fuel tank (maroon &orange) . ................
62168—81  FUEL VALVE, without nut, filter & reservetube .. .......

OIL TANK AND BATTERY

62474—82  OIL TANK ASSEMBLY (maroon). ....................
66365—82 COVER,baftery ............ . ... i il
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Late 82 -— XLHA
Late 82 — XLSA
Late 82 — XLHA, XLSA
Late 82 — XLHA

Late 82 — XLHA, XLSA
Late 82 — XLHA, XLSA
32512—82  COVER, timer — *“XL 25th Anniversary’’ ......... N/A Late 82 — XLHA, XLSA
Late 82 — XLHA, XLSA

Late 82 — XLHA, XL3SA

Late 82 — XLHA, XLSA

Late B2 — XLHA, XLSA

Late 82 — XLHA, XLSA

Late 82 — XLHA, XLHS
Late 82 — XLHA, XLHS

Late 82 — XLHA, XLGA

Late 82 — XLHA, XLSA

Late 82 — XLHA, XLSA
Late 82 — XLHA

Late 82 — XLHA, XL3A
Late 82 — XLHA, XLSA



CALIFORNIA EVAPORATIVE EMISSIONS KIT

XL45

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
NOTE: This kit is for 1985 XL model motorcycles sold for use in the state of California.
3787 BOLT o e 8510 * — XL, XLS, XLX
6703 WASHER(B) .......... .. i i 8510 * — XL, XLS, XLX
7686 LOCKNUT(5) . ..o, 8510 * — XL, XLS, XLX
8625 RIVET (2 .. 8510 * — XL, XLS, XLX
10006 STRAP(B) ... 8510 * — XL, XLS, XLX
10014 CLAMP, fuelfine (2). . ... ... ... ... . ... 85 10 * — XL, XLS, XLX
10080 CLAMP. 8510 * — XL, XLS, XLX
10057 CLIP . o 8510 * — XL, XLS, XLX
10064 CLIP . 8510 * — XL, XLS, XLX
27018—85  CLAMP . ... 85 to * — XL, XLS, XLX
27042—84  CANISTER ... ... ... ... 85t0 * — XL, XLS, XLX
27047—84  BRACKET, canistermounting....................... 8510 * — XL, XLS, XLX
27048—84  CLAMP, canisterdowntube (2} .................. ... 8510 * — XL, XLS, XLX
27050—84  HOSE, canistertoaircleanar ....................... 8510 * — XL, XLS, XLX
27065—85  HOSEFTTING, flanged ................ ... ....... 8510 * — XL, XLS, XLX
27068—85  GASKET, iitting —aircleansr ... ...... .. ........... 85 to* — XL, XLS, XLX
27073~84  HOSE, canistertotank............................ 8510 * ~— XL, XLS, XLX
27074—84  HOSE, canistertocarburetor ... .......... ... ....... 850 * — XL, XLS, XLX
28805—85  EVAPORATIVE EMISSIONS KIT, complete ... .......... 85to * — XL, XLS. XLX
28812—85  BRACKET,vaporvaive ... ....... ... ... ... . 0 'o's. 8510 * — XL, XLS, XLX
29058—77  GASKET, carbureforiniet . ............ .. ... ... ... .. 8510 * — XL, XLS, XLX
29121—84  CAP,overfiow .......... ... .. .. ... ... ... ... 8510 * — XL, XLS, XiX
29141—85%  VENT TUBE, carburetorbowl . . ..................... B5to * — XL, XLS, XLX
62130—85  VAPORVALVE . ... . ... ... .. ... . . . ... . .. ... 85to * — XL, XLS, XLX
62563—85  CANISTER MOUNT, rubber (2) ..................... 85to * — XL, XLS, XLX
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NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page
215 L3 119 70 3430 120 3826 37
255 129 1205 33 125 3431 37 3854 93
275 17 35 1291 3440 13 65
350 53 a7 2667 371 3444 81F 3945 13
358 i3 113 103 3450 97 93
375 17 1305 48 144 3455 12 3953 ¥ 99
515 ¢ 1316 W 17 144 3458 29 3960 W 101
603 461 1317 W 17 26930 31f 346467 6l 3974 H g1

129] 1357 M B9 2695 59| 3468 6 39

603 31 1370 W 17 131 3469 31 3987 13
614 129] 1374 E 2698 12C] 3470 3 29
615 371 1381 13 2706 o9} 3474 3 91
613 110 48 2711 1] 3478 13 109
620 37 1601 37 2712 35 21 3991 &
6213 37 16032 31 2757 i 91 48 i3
635 37| 1lell 37 101f 3479 13 27
704 109l 1719 W 123 142 17 113
706 109 123 2174 29 3480 17 115
720 13 1760 B 37 101 3481 i3 393913 37
853 70 8q 2803 131 48 TG
97 1797 R 48 280% 131 3482 17?7 3995 g1

142 70 2808 59 3493 37 1n9

854 a3| 2008 89 871 3517 77| 4014 W 6
141l 2330 140/ 89) 3570 37 111

855 271 2331 140) 2823 83| 3581 12¢ 113
g9l 2346 W 48| 2851 135| 3583 57| 4015 59

93] 2351 + 48 2871 6] 3651 105 Bl

14D 16 41 3655 73 40%17 3

856 g1l 2472 W 29 i1l 75 41
857 48y 2420 13 119] 3s80 73 113
51l 2501 70 2877 13 75 135

853 137] 2506 17 2882 891 3685 101] 4036 101
901 48 2508 133 99 3728 69 113
{02 48 2551 W 531 2902 141 3765 101 4067 13
907 ns 103] 3010 87| 3767 291 4068 6
308 13 105] 32058 123 91 103
210 45fF 2554 37 137 it 142
911 1?] 2579 81 3208 97 120} 4069 120
312 17 2587 31 3210 99| 3768 13] 4070 120
913 13 61 113} 37?7t 61] 4081 95
48] 2607 91 3250 51 63 99

914 131 26C3 70 3401 451 3778 97] 4086 13
17 93 3402 45| 3781 101 37

916 7] 2611 B 37 3403 451 3782 65 137
917 45 2628 79 3412 6| 3787 29% 4088 142
919 91] 2645 37 3413 3 31] 4092 70
99 2647 3s 25 89, 91

195] 26%3 35] 3416 120 145] 4319 &

930 23] 2656 W 31] 3417 & 3789 111 13
251 2660 481 3419 48 113 93

27] 2661 W 37 69| 3795 73] 143

1000 91 70" 70 75| 4336 W 13
1047 37 79’ 103] 3802 69) 34337 W 6
1198 87 125§ 3424 69 129]| 4340 13
1203 971 2662 W 371 3427 147 3820 95) 4371 W 47
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NUMERICAL INDEX

Part No. Page | PartNo. Page | Part No. Page | PartNo. Page | Part No. Page
83} 5926 B 91 55 37 Y

4380 W 113 5965 14 a1 651 7G 73
4387 81 14| 6324 W 7 23 75
4391 79| 5995 55 87 89 87
81 5996 55 89 91| 7036 13

103] 5997 55 111 99 21

105] 56001 51 6327 B 3 121 29

109 56002 7 29 103 31

110G 91 31 10¢ 33

120] 6005 45 33 110 43

4392 109 6006 371 6333 7 142 45
137] 6016 71 6334 3 142 59

4401 W 93 13 33] 6703 13 70
4411 33 271 6336 B 105 29 91
75 33| 6379 W 61 43| 59

99 51| 6338 HA 13 53 101

4412 93 109| 6397 B 15 21 111
4413 13 137]| 6410 91 29 123
4415 13} 6019 77 101 1c1 129
4420 13] 6026 13 142 103| 7033 13
4434 W 13 101] 6416 95 105 2
140} 6033 61] 6420 3 129 65

4435 W 13] 6046 25l 6443 HW g 140 93
93| 6092 471 6466 W ? 145 129

14G] 6095 29| 6469 HwW 3] 6715 33| 146

4621 53] 6099 13 47 33| 7039 61
4640 3 17] 6470 R 135 35} 63
93 451 6486 HW 137 a7 65

4701 69 59| 6495 HW 3 7¢ 93
4709 3 70{ 65006 11 79| 7041 7
4710 6 g1l ss08 11} 6717 101 13
4716 W 13] 6109 71 6516 HW 631 67183 4R 27
4719 W 111 113] 6560 a7 70 41
4721 93 137] 6645 169 93 45
113] 5113 95| 6653 63 142 48

4723 103 | 6165 W 31 65| 6722 B 63 59
4724 831 6186 31 73 65 71
931 6192 37 75| 6736 13 79

121 101]| 6700 B 1C9] 6759 105} 83

4725 103 5193 31] 6701 7] 6762 B 3 89
4729 93] 6220 W 110 13] 6769 17 99
4816 97 130 7| 6770 17 101
4819 17 131 93] 6780 3} 109
5403 B 101] 6228 W 111 105] 6802 47 111
5410 143 113 112 6811 ¥ 79} 113
5707 57| 6229 W 103 123] 6812 13} 119
5716 B9 6235 93 140 451) 121
5731 121 6238 B 45 143 61 123
5732 121 140] 6702 7 135} 126
5734 1G5 | 6242 W 21 13 140 7042 71
5735 165 53 23] 6860 55 81
5736 371 6261 117 25| 6969 37 97
141 119 27| 7015 123 11%

5755 142 | 5316 HW 7 29 123 121
5911 31 41 33| 7022 63) 7044 A 11
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NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page
7045 g§%] 7603 249 31 1431 9025 A 49
93 123 33 7776 951 9052 63
99 123 71 99 65
7068 13 129 87 1778 €5 73
931 7611 99 89 93 75
2?71 7614 121 93 7730 13] 9057 1?7
115] 7620 W 22 103 7783 £5]1 9062 41
142 25 143 129 9063 13
7069 21 27 77129 3f 7800 13 41
31 113 29] 7803 58] 9073 43
491 7624 331 7736 101 7812 95 55
87 35 7737 87 991 9077 45
113 37 7739 7] 7813 73] 90688 31
130] 7627 13 23 751 9095 49
7115 129 33 25 1827 651 9096 49
71138 37F 7633 111 61 7837 137] 9097 49
136 113 71 7844 491 9118 49
7124 871 7634 31 33 711 9150 A B
7127 7 37 7740 ? 7851 29| 9152 A 8
41| 7638 21 66 71 9154 A B
121 31 76| 7855 491 9156 A 8
7130 5% 37 97 61] 9158 A 8
121 129 109 7875 71 9160 A 8
7145 123 130 111 7880 119] 9161 8
7220 311 7675 31 113 7913 11} 9260 53
33 431 7742 49 7926 471 9415 8
35 101 33 7986 63 9416 8
371 7680 W 35 113 65| 9417 8
43] 7682 110 7744 59] 8011 11] 9418 8
121] 7683 31 59] 8099 87| 9441 A 8
125 37 71 89 9442 A 8
129 7686 29 7748 7 103§ 9443 A §
7230 29 37 41| 8&lo02 71| 9444 A 8
31 55 g3 8115 31] 9445 A ]
43 B9 97 8125 123] 9446 A g
101 101 113 8216 47] 9450 A 8
121 ic3 123 471 9851 47
129 105 129 55 49
7232 142 109 137] 8306 391 9856 125
7501 121 121 7753 271 8483 101] 9857 a7
75904 25 i45 59 130 1285
7507 69| 7688 13 111 8519 121} 9858 125
7515 65 43 113} 8625 1451 9859 125
7531 ? 71 121 8685 1011 98562 125
37 101 7763 69| 8692 101} 9863 125
71 109 7768 97| 8699 37] 9864 125
91 110 7778 3 BB&6O 478 9866 125
93 123 7 551 9868 125
99 129 131 8873 571 9875 125
101] 7689 W 69 61 8877 45{ 9831 37
103 101 93] 8878 45} 9885 37
113 141 951 8879 45 125
142fF 7710 W 29 113} 8885 571 9898 123
7546 33 91 123 8888 49, 125
7605 871 7?7725 29 1401 9007 31 133
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NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PariNo. Page
9900 125 109112023 1351 16769~72 3117963=-83 135
9904 125 135} 12036 21] 16769-82 3117970-33 135
9908 37 14212036 A 21| 16724~122 3| 18027-80 3
9921 31 145} 12049 49 16774~72R 135|18C28-80 3
9931 37| 11004 31| 14004-82 107] 16830=72 151 18033-80 3

125] 11005 55| 14005=82 107 17024=71 3| 1803 6=80 3

9937 125| 11006 35| L4006-82 107 7] 18055-20 3
9945 125 491 14007~82 107] 17037-60 3| 18067-82R 135
9952 101] 11015 791 14028-83 107 721 1B0O71=72Rp 13%
121111027 631 14047-83 119{17203-23 135]18B083-B2R 13%

130 651 14054=-83 142] 17204-83 135]18090-83 13%

9954 1391 11031 47]1 14058-84 107 17205-83 135]|18091-83 135
9955 113} 11036 53] 14059-84 107] 17324-578 71180%92-83 135
139 59| 14060-84 107] 17350-83 137]18093-83 135

9955 1391 11039 411 14070-84 107{ 17381~83 137|18095-83 135
9964 113] 11045 57| 14072-84 107 17382-83 137|180956-83 135
9973 7171 11046 57| 14073-84 1067] 17383-83 137{18097-83 135
791 11052 55| 16058-84 2] 17390-83 137]{18098-83 13%

9991 142| 11053 55] 16202-62 13| 17394=57A 7]18150=-84R 135
10006 33| 11063 791 16203-67 13] 17395-57A 7118160-84R 135
35] 11093 71]16203-82A 13] 17396-57A 7|18168-794 5

371 11100 3 151 17397=57A 7{18170-578 5

69] 11101 3] 16210-77 13| 17428-57 7l18171-578 5

97 71 16210-79 13] 17428=72R 137[18172-578 5

123 471 16210-81 13| 17435-578 7{18176=-57C 5

125] 111905 131 16210-84A 13| 17436=-74R 137]|18179-57C 5

145} 11110 137f 16212-84 13] 17448-71A 7l18180=-57¢C 5

10007 927] 11115 137] 16213-77 13| 17450-73 7{18191-794 5
121 11116 45| 16213-79 13| 17451-57 7118200~79r 123%

1251 11117 451 16213-81 13] 17451-72R 137|18203=-57A 5

10014 17] 11124 17] 16214=-81 7] 17452-72R 137f18203-83 5
103 37 137 17453~-72R 137|18204=-57A 5

1051 11132 3] 16218-52 15| 17483-57 7118204-83 5

109 11137 79] 16230-52 15] 17514-71 7118216=~79R 135

137 11139 131 16230-81A 15] 17514-74R 137f18220-57 5

139] 11143 59 140) 17515=-71 7118220-79R 135

142 Bl} 16235=-52A4 15| 17515=-74R 137}18220-81 5

145) 11155 97| 16237-57 15] 17524~-83 7|18220-83 5

10026 123 133] 16240-82 15] 17525-83 7]18221-573 5

10031 59| 11157 3] 16250-57 3| 17536=-70 3|18223-83 135
71} 11164 57| 16265=-75 7 7]18228-30 5
871 11172 17] 16266=76 7} 17904~57 3]18508=-528 5
891 11180 49] 16276~79 3] 17935-488 3]18515-58A 5
10040 89] 11204 17] 16277-81 7| 17935-79B 3|18534=294A 5
141] 11218 11| 16277-814A 7| 17936=-79 3|18554-57 5

10048 113| 11406 87 137]| 17937-578 3|18570-38 g
10049 109| 11428 1231 16464-73C 3] 1L7937=79 3|18607-578 5
10053 81| 11429 119] 16465=73C 3] 17945-368 3{18607-74RA135
10057 145] 11431 991 16602=-30 135]| 17947=-36 3(18642-83 135
10062 89] 11442 121 16603-72 3]117949-83 137|22249=-83 137

10064 145) 11449 121§ 16673=73D 3| 17950-48 3|22250=-83 137
10067 110 11724 135§ 16673-84 3]17952-79 3(22251-83A 8
10080 13| 11725 137§ 16674=-73D 3]17955=36 3|22252-85 8

17{ 11730 57 3{17955-729 3]|22253-83A 8
29{ 11735 57] 16674=-84 3j17962=-83 135}22254-83A 8
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22255=834A 5 24056-74 17| 25%5224=~52A 17| 25776-57 1927059-83 139
22256~-83A BF24057-74 17]25227-381 171 26197-33 21127062=78 23
22257~83 6] 24058=-74 171 25263=-81 17] 26205~84 109 25
22258~73A 2] 24059-74 17] 25408-84 571 26272=81 15 27
22258-83 Bl 24060=74 17]25409-84A 571 26318~75 19 139
22259=73A gl 24061-74 17]| 25424=-80 15| 26338~648 135}127063=-78 23
22259=83 6] 24275=57A J)25424=81 15 26430=76 21]270463-80 23
22260=-83 gl 24275=-80A S} 25430-81 15) 26431-75 21 25
1371 2%4275=83A 137 25430—-8% 15| 26432=76A 21 27

22261=-83 g1 24290=57 91 25433=23 15 26433-77 211 27065-RB5 145
22262-83 9y 24294-52 9 140 26434=76A 21127068-85 145
22263=-813 91 24331-3¢& 91 25433-84 15| 26435~76A 21])27073-84 145
137] 24332-34% 3] 25448-34 71 26461-=77 21127074~84 145

22264-383 5124341524 9125481-83 140] 26463-77 21127079-84 27
22265-83 G1 24352«52A 9| 25482-75 17| 26480~77 21127087~80 25
22290-83 135]) 24354-87 Gl 25482-89 17 26484=75A 21]27096-79 23
22291=-83 135| 24362-54A 9] 254872-81 17] 26486=75A 21127120n~-83 139
22292=-83 137 24364=-544A 91 25482-84 17| 26488-75 21127130-81 25
22311-83 137]24371-52B 91 25485=71 17 26489=-75 21 27
22355-=72A 9] 243?2-528 3] 25485-80 171 2649175 21127135-81 25
22357-72A 9| 24373-528 9] 25501=-59 17] 26491-83 21 27
22358=72A G} 24374=-528 9125503=-71 17] 26492-75 21127137-81 25
22359-724A 9t 24375-528 91 25503-80 17| 26492-83 21 27
22360-732 9] 24379-76 21 25503=381 171 26493=75A 21127139-81 25
22361—-73A g] 2448B0-85A 15| 25%04~-59 19 26495-75 21 27
22362-173A 9] 24484=-8% 15] 25517=-71 19 264956-75 21127141-81 25
223463=173 Gl 24490=-79A 15] 25551-58 19 135127142-81 25
22588-78 31 24490=-31A 15| 25586=-37 191 26497=75 21 27
22589-83 9] 24517-83A 14C) 25588-57 19] 26505-85 19)27143-81 25
1372 24527=-75B 15| 25593«74 19] 26509~85 19 27

22600=83R 137 24527~81A 15] 25594=75 191 26554=77 21[27144-83 27
22606-83R 137] 24527~-82A 151 255972-57 19 13D§27145-81 Z25
22719=524 G| 2457768 471 25631=83 140] 26557~-83 27 27
22719-85 9] 24578-57 151 25632-83 140 26570=84 27| 2730476 23
22723-52 9 24648=77 L5] 25640~80 19| 26856-82 109 25
23900-75B © 11| 24729-74 15f 25641=-8D 19| 26909=-79A 19 27
23901-81 9f 24751-75 93| 25642~-80 19 26909=-82 19127306-76 23
11] 24752=75 15| 25643-80 19| 26916=-84 109 27307-76 23

23902=~81 11 93| 25644~8B0 19] 26917-84 109 25
23910=-33 137 2475475 15] 25645=80 19] 27015=72R 135 27
23960-5% 9] 248171-52 15] 25646=8D 13} 27018=-85 145]|27308-~76 23
11] 24825~82 151 25450=-80 19] 27021-78 23 25

23960-830A 9| 2482 7-66A 51 25651-8" 19 25 27
11 27] 25652-80 19 27}127309~76 23

2396 7=544 G| 24920~67 15| 25653-80 19] 27023-71 23 25
: 11] 25201=-79A 17| 256&654=80 19 25 27
23972=-72 11] 25205=79A 17] 25655-80 19 27127311-76 23
23985=12 11} 25267-83 17] 25656=80 19] 27031-83 135 25
23985-18 11} 25207-84A 17] 25660-8% 19} 27032-83 135 27
24000-75 11] 25208=81 17] 25656184 19} 27042-8B4 145]|27313=-76 23
24000=80 11| 25209-80 171 25662-84 19| 27045=-78 23127314-76 23
24005=75 11] 2520981 17] 25663=84 19| 27046-=78 23| 27320-756 23
24005-80 11] 25211-83 140G 25664=84 19] 27047~84 145|27321-76 23
24008~75 11] 25219-86 17] 25665-84 19| 27048-84 145}1272322~76 23
24055-74 17] 25221=77 17| 25666=-84 19| 27050-84 145]27324-83 27
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27325-83 27) 27555~-23 139 27896-79 231 29903=32 33]131435=-658 129
27327-83 27) 27556~83 139 27898-78 23| 29509-82 33] 31438-65A 129
27328-7%6 23] 27557-83 139| 28805-85% 145] 29910-82 33]31439~65A 129
27329-83% 27| 27558—-83 139| 28812-8% 145} 29%911-82 33| 3L440-65 129
27331-83 27 27559=83 1331 29009-83 291 29912~-82 33] 31441-65A 129
27333-76 23] 27560-83 139]| 29003-83A 29| 29%913-32 33] 31443-65A 41
251 27561-83 1391 29036-72 29] 29914-82 331 31452=-55A 129
271 27562~83 139 29037-83 139} 29915-A2 33 31457=27 129
27335~76 23] 27563—-83 139 29033-93 139| 29915-82 331 31458«568A 43
25| 27564=83 139} 29057-78A 29| 29917-82 33] 31461-70 41
27) 27565=83 139} 29058=-77 23] 29918-32 331 31462-67 41
27338~-76 23} 27566—-83 139 25] 29919=42 331 31471-67A 41
25) 27567~83 139 27| 29920-82 33| 314783=-07 41
27f 27568=-83 139 291 29921-82 331 31483-57 41
27360-76 23] 27569=-83 139 145]) 29922—-82 33]131488-77 43
25| 27570~83 139} 29041=78 29| 29923-32 33] 31488-21 45
27} 27571-83 139 144 | 29966-84 35| 31490-57 41
27361=-76 23] 27572—-83 139 29062-78 29| 29967~84 351 31493-67 41
25) 27573-~83 139 144 29963-84% 351 31501-65 41
29| 27574-83 139] 29064=78 29)] 29975-658 31{31502-565 41
27362-75 23| 27594~786 23] 29071-79 29 33131503=65 41
25 27| 29084=713 29] 29978-77A 33| 31504-79 41
271 27709-69 139]29103-83 29| 29980~84 53] 31506=79B 129
27366=76 231 27723-69 139} 29111-83 29| 3p012-58 3113153466 43
25| 27738=-69 139} 29121-84 145} 30013-71 31]31535-66 43
27)| 27739~-69 139|29124-79 29 33]131536=66 43
21367-76 23] 277743-75 139§29125-79 29 1213163764 43
25| 27751=469P 130 29141-85 145] 30014-80 31]31538=-64 43
27 131§ 29144-77 291 30095=-61 31]31540=-66 43
27368=-75 23F 27751=-75 139} 29168-83A 29} 30131-5% 31131541~-56 43
25) 27882-78 231 29214=~67A 29 30132~61A 31{31542-66 43
27 251 29219-78 291 30136=59 31]131546~381 45
27369=76 23] 27883-78 23] 29226-79 29| 30137-30 31131550-79 41
251 27884-78 23| 29228-30 29] 30143-58 31131557-81 45
27] 27885~78 23] 29229-8DA 29 33] 3156567 43
27370-83 27)] 27886-178 23| 2923778 29| 30145-464 31]|31565-80 43
27371-76 25 25| 29239=-78 291 3020165 31131567-81 45
27373=-75 23 27] 29252-78 291 30276-58 311 31568=67 43
25 27887=-78 231 29252~179 29| 30280~58 31] 31574-31 45
27 251 29254~78 231 30350-66 31131590-81 45
27385-76 23 27 25} 30421-~58A 31}[31591=81 45
25| 27888-73 23] 29255~78 291 30426~58 31131592-81 45
27 25129273=-79 291 30453-53 3i|31593-81 &5
274364-83 5 27| 29274-79 29| 30475-66 31131594~81 45
291 27883=78 23 144]| 30851-65A 31]31595-31 45
27469-78A 23 251 29295-78 29] 31035-58 31]31597=-81 45
27469-80A 23] 27890-78 231 29299~78 29| 31066-82 33]31598-81 45
27469=-81A 25 25 l44)| 31C67-63 31131602~82 37
27469-82 25] 27891-=80 23] 29901-82 33] 31073-63A 31]31607~64% a7
27469~83C 27 25) 29902~82 33 33]131609-65A 37
27550=-83 139 27] 29903-82 33)] 31096~58 31131609-80 37
27551-83 139]| 2789278 23] 29904=-82 33| 31097~58 31 i41l
27552=83 139 251 29905-82 33} 31098=-58 31§31614=-83 37
27553=-83 139 27893-78 23] 29906-82 33f 31424=-67 41131620=47 37
27554-83 139 27894-78 25129907-82 33] 31429-567 41}31629-73 37
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31723=71A 37| 33085-74 7] 34611-65 53] 35197-=52 61]35825-52 51
31727=-72 37| 330856-74 7] 34624~77 15| 35198-52 61| 35828-52 51

141] 33088~-71 49] 34628-75 53| 35205-524 61| 35829-52 51

144 33088=79 47| 34742-7278 15| 35205~-79A 61] 35836=55 51
31727-85 37 491 34744-77 15{ 35208-8% 49] 35838-55 51
31983-71A 37} 33094=77A 47| 34B41-84 15 61] 35839-~55 51
31984=-83 37]33099-52A 47| 34844-573 15| 35216~79 49 35840-52 51
31986-65C 37 49 3484779 15} 35277-52A 49 35841=58 51

141] 33110-54% 47| 34863-79  49] 35296=-56A 49| 35845~84% 51
31995-83 371 33115-79 109] 34869-79 47] 35305-56A 49| 35846-84 51
31996-83 37| 33162-67 551 34870-79 49| 35326-73 50| 35847-84 51

141] 33189=53 47§ 34872-79 49| 35327-73 50| 35848-84 S1
32301-78A 37 93] 34880-77B 15] 35328~72 50| 35891-66 53
32301-80 37| 33258-71 91 49] 35329-73 50| 35960-54% 51
32314-83 1410 33348-73 47 71| 35336-74 53] 35961=52 51
32342-58 37| 33358=-52 47| 34886-82 15) 35337=-56 49| 36715~84 57
32399-84 39] 33362-52 %7 49} 35343-73 50| 36720-84 57

141 33379-71A 47 71| 35344-73 50| 36730-84 57
32400=-80A 39 47] 34888-79 47] 35349-52 50| 36785-84 57

141 55| 34895=79 49| 35350=-52 50| 36786-84 57
32400-383 319] 33391-52 47] 34897-83 141 35351-52 50| 36787-84 57
32401-80 39| 33432-73 47] 34898-79 47| 35352-52 50] 36788~84 57

141] 33442-73 47 491 35353-52 501 36789-84 57
32402-83 39 33460-74 47 691 35354~52 50] 36791-84 35
3240982 39| 34009-754 53] 34899=79 49| 35355-72 50 57
32410-83 39| 34012-758 53| 34905-82 711 35357-82 50| 36792-84% 57
32410~84 39{ 34035=52 15] 34907-82 71] 35358-82 50| 3679384 57
32502-83 141 53] 34908-83A 49| 35359-82 50 36794-84 57
32503=-77 39| 34037~-52 53 140] 35360-82 501 36795-84% 57
32504=-80 391 34040=-52 53] 34909-83 711 35361-=55 501 36796-8% 57
32505=-78A 39| 34062~52 53] 34911-80 49| 35363~52 511 36797-84 57
32506=-93 39| 34063-84 53| 34911=-81A 49 35364~-56 51§ 36798=-84 57
32511=-78 39| 34065=52 531 34912-81 491 35380-84 51]| 36799-84 57
32512=-82 144| 34067-52 53§ 34918-81A 49| 35381-84 51| 36802-84 57
32520-80 39| 34068-52A 53] 34920-71 55| 35382~84 51| 37202-71A 55
32522=-70 39| 34069-71 53] 34955-75 15| 35383-84 51| 37203-71A 55
32522-80 39} 34141-52A 53 47| 35384-84 S1}37222-52 53
32591=-80 39| 34141-84A 53] 34961=-77 15] 35385-84 51| 3744871 51
32592-78 39| 34168=52 531 34962-79 15] 35404~74 531 37448=-79 51
32601-78 39| 34291-52C 53| 34963-83 140 35613-58 511 37448-84A 51
32602-78 39] 34292-72A 53| 35036-84A 49]35613-84 51| 37458=-52 51
32602-80 39] 34294=84 53] 35041-84 49| 35631-73 51| 37527-67 55
32604~78 39] 34295-34 531 35046=-71A 49| 35695-58 511 37533=52A &S5
32605-70 39| 34296-84% 53| 35047-71A 49| 35709~548 51| 37561-71 58
32606-82 39 34297-84% 53] 35050-52 49| 35750-58A 51137701-71A 53
32610-73 39)] 344061-72 531 35105~=52 49| 35760-73 S1]37716=71A 47
32629-70 391 34476-72 53] 35105-83 49| 35760~84A 51 47
32629-80 39| 34485=-52 53] 35112-52 49| 357871=-72 51 55
32953-69 69| 34494~74C 53] 35112-84 49| 35809-58 51]137716-81 55
33048-72 93] 34500~52A 53| 35113-52 49 35818=-72 S1|377217=79 47
33058-79 47| 34500-78 115( 35150-52 49] 35819-72 51 55
33060=177 47] 34506=52A 53] 35151-52A 49| 35820~52 5113?722-11 55
33063~79 47| 34507-52A 53] 35151-74 15| 35821~52 51]|37753=76 47
33078-77 471 34514-75A 531 35154=-52 49 35821-72 511372755=-73 47
3308441 47] 34606-75 53] 35169-52 49 ] 3582452 51137878~74 55
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37879-71 55] 409533=-79A 63]42374-778 69| 43330-83 140 44032-79 76
37985-71 551 40955-81 63 71| 43338-83A 73] 44046-84 77
37987=-71 551 40983-83A 63| 42374-82A ?71|43358-33 73] 44047-83 77
37992-71A 55| 40984-83 140]42375-77 69| 43358-83A 140 44048-83 77
38005~ 74 55| 41015-82A 63 71| 43395-80 66| 44052-82A 47
38079~72 55 41123-79 63| 42375-382 71| 43457-79 65| 44053-83 77
38080-71 55 73| 42376-77A 69| 43483=77 73] 44054-83 77
38130-71 551 41196-73 63 71 75] 44059-83 77
38608-72 59 65| 42378-82 71| 43559-73 63| 44060-83 77
38608-73 59] 41202-79 63| 42381-82 71 65| 44061-83 77
38608-82B 59 65| 42400~79 69| 43567-79 63| 44062-83 77
38612-83 140| 41203-79  63) 42410-75A &9 65| 44063-83 77
38619-71B 59| 41470-73A 61} 42415-79 69} 43600-78 75| 44065-83 77
38619~84 59 63} 42441-80 71} 43601-78 63| 44108-72 66
38622-73 99 65 93 65 76
38622-78 99{ 41470-78 61] 42443-380 71] 43602-78 63| 44121-77 76
38623-68 59 63] 42445-80A 71 65| 44121-80 76
38626=77B 59 651 42447-80 71] 43603-78 63| 44125-82 76
38626«84 59| 41470-82 61] 42448-80 71 65| 44126-82 71
38712-68 59 63) 42448-82A 711 43604~78 63| 44136=84A 73
71 65| 42449-380 15| 43605-78 63 75

87 144 42450~80 51| 43606=78 63 140

39966=80 61] 41563=-77 63 71| 43617-83 73] 44137-7724 73
39967-77A 61 65 93| 43619-84 75 75
39975-86 61| 41568-81A 89| 42453-80A 71| 43620-78 63] 44146-77 66
4#0005~57 61] 41570-77 87| #2453-82A 71| 43621-78 63 76
40018=-77 61 B9| 42454~80A 71) 43622=78 63 44146~87 67
40019-80A 61| 41579-81 89| 42454-82 71 43623-78 73F 44151-77 76
40028-15E 61 41606-77 63| 42455-80 69 75] 44152-77 66
40029-15€ 61 65 71| 43624-78 73 44153~77 76
40052-65 61§ 41606~80 63{ 42455-82 71 ?25f 44157-77 76
40053-65 61) 41642-82 71] 42459-80B 71| 43625-78 731 44158-77 76
40066-12 61) 41665-82 67| 42460-80A 71 ?5) 44161~-27 76
40091~15 61 41731-8n2 a1] 42461-80 71| 43626-84 73| 44162-77 76
40092-15 61 140| 42477-80 71| 43630-79 65| 44163-77 76
40235-74 61] 41739-84 81| 42484-81 71| 43631-79 65| 44163-80 76
$0387-70 61] 41247-82 81] 42500-81 71} 43632-79 65| 4416477 76
40503~63 103] 41747-82A 81| 42520-80 142| 43654-86A 63| 44164-80 76
40520-63 15| 41764-79 69| 42549-175 69 65| 44165-27 76
53] 41791-79A 63| 43001-79 751 437220~79 65| 44172-77 76

40918~-82 71 65| 43024~73B 75| 43720-81 65| 44173=-77 76
40920~-79 71] 41814-76 73] 43025-73B 75| 43883-77 73| 44174-77 76
40920-82 71| 41836-58 89| 43032-40B 65 75| 44175-177 66
40921-79 71] 41836~-84 89 43085-81 65 43883=-84 73] 44176-77 66
40922-79 71f 42318=-72 71} 43150-83 63 75} 44178-77 66
40925-80 66} 42329-79 69 73| 44019-83 140} 44180~77 66
40926-80 66| 42357-79 69 43157-83A 63| 44020-83 77| 44181=-77A 66
40927-80 66| 42359=-79 69 73] 44021-83 77| 44182-77 66
40929-80 66] 42361=79 69| 43306-78 19| 44022-83 77144185=-27 66
40929=82 67| 42364=79 A9 43307-78 69| 44023=-83 140] 44135-77 66
40944-79 66| 42367-79 69 791 44024-79 66| 44187~-77 66
40951-82 65) 42368-79 69| 43309-23 "3] 44025-79 76| 44188-77A 66
144 | §2369-79 69] 43312-84 75| 44025-80 761 44189~77 66

40952-79 63 711 43321-79 75| 44026-79 76| 44192-77 66
40952-82A 65| 42372=-79 69 144 | 44026-80 76| 44193-77 66

153



NUMERICAL INDEX

Part No. Page | PartNo. Page | PartNo. Page | PartNo. Page | PartNo. Page
44195-77  76] 45061-72A 79| 45751-714 B3| 47083-831 89)149121-84 93
44195-80 76| 45063=-72  79{ 45770-82 83 47091-83 195]50006-77A 87
44197-77 671 45063-82A 81| 45772-77 83| 47096-83 105|50006-80 87

76 140) 45772-82 83| 47150-84 89 89

77| 45065-83 140 45782-72A 83| 47265=-79 B87|50006-848B 389
44199=-79  66] 45067-83 140 45784-79 83| 47265-80 87| 50011-30A 37
44199-82  67] 45068=-83 140| 45784-82 83 47265-81A 89 89
44200-82  67] 45069-84 B1| 45784-84 B3| 47292-83  89|50038-84 89
44201-82 67| 45071-72 79| 45790~-80 83| 47311-77 109]|500438-56 87
44208-82  67] 45114—-77  79] 45830-48 71 47403=-75 110}50090-77 87
44209-82 67) 45114=-79 79 15] 47473-80 87 89
44211-82  67] 45121-77 79 19] 47511-52 87]|50615-83 89
4421282 67 811 45900-80 83| 47512-74 87 93
44286-77 69| 45121-83 81] 45900-84A 33 47514-74 87| 50656-80 93
44287-77 69] 45121-84  B81{ 45901-80 83| 47515-74 87]50880-69 93
44310~77 79] 45122-83 81| 45901-84A 83| 47517~-74 87| 50884-69 111
44311-80 381§ 45122-84 81 1411 47518-52 87]s50912~-72 93
44437=77  69) 45123-77 79} 45902-83 141} 47519-52 87]|50938-79 93
44433-80 71 1] 45993-80 83} 47519-72 63| 50939-52 71
44438-82  71] 45123=79 79| 45904-80 83 65 93
45004-8%  81] 45125-81 79| 45906~-80 83 73150940-52 71
45005-85  81] 45126-82 81| 45906-84 83 75 93
45011-77 79| 45130-83 81| 45907-80 83| 47519-83A 63|50943-82 93
4501272 79| 45130-84  81] 45907-83 83 65| 50946=-52 93
45012-82 81| 45132-83 140] 45908~80 85 73| 50948-75 93
45013-72 79| 45382-83  83] 45909-82 141l 75| 50949-75 93
45013-82A 81| 45386=-83 B3| 45910-80  85] 47521~-74 87 50970~52 71
45015-83 140| 45387-83 83| 45911-830  §5| 47525-52 87 33
45016=72 79| 45398-80 83| 45912-80 85| 47532-79A 87]51187-84 91
45016=-82  B1] 45399-80 83] 45912-84 85| 4#7532-81 89f51191-83 91
45017-82A 59| 45400-75 83 141] 47532-83  89f51193~80A 91
45019-85 81 45402~75 83} 45913-84  85] 47554-73  B7]|51193-82 91
45024-65A 59} 45403-84  83] 45982~73 85 89{51194~-80A 91
45024~72  79] 45404-75  83] 45987=77 85| 47693-81  85]51199-82 91
45031-65  59] 45405-75A 83| 45993-73 85| 47693-84 85| 51651-79 91
45031=72  79] 45407=75 83| 45994=-77 85| 47694-83  85]51652-83 91
45031~82 81 45407=-83 B3| 45994~-84 85 141]52099-80 91
45032-72  79{ 45408~75 83 140] 47694-84 85| 52099-82 91
45032-82 59 45409-75 B3| 45995-73 45 141§52101=79A 91

a1l 45410-75 B3 99 47697-83A 85}52101-82A 91
45036=-68 59| 45410-84 83 45997-73 85| 48300-60 B85]52102-79A 91
45036~82 59 140] 45998-23 85 89| 52102-80 91
45037=73 79| 45412=-75 83| 45999~81 45| 48310-78 87]52109-79A 91
45039-68 59| 45413-84  83] 46018~-7? 85| 48315-60  85]52118-83 91
45042-82 81| 45416-84 83| 46019-27 85 87]152118-84 91
45044~-82 59| 45425~82 144| 46020~84 85 89152130-83 91

B1] 45583-83 Bl 46027-77  85] 48361-80  85]52131-83 91
45051-82  B1l| 45586~78  B83] 46052~80 85 89 142
45053=72 79 45597=-78  B83] 46907-77 131| 48365~-48A 85152412-79A 91
45054=72 791 45619-79 83| 46908-77 131 89§52437-79 91
45055-72 79| 45642-77 B3] 46909-77 131| 48370-78  85352438-7% 91
45056=77 79| 45644-77 83| 46910=-77 131] 49117-77  93152492-30 91
45057-72 79| 45703~78 83| 46911-77 131} 49118-77  23]52544~84 91
45057-82 81| 45718-71 83| 46912-77 131} 49118-84  93152597-78 91
45059~72  79] 45736-788 83| 47082-81  89] 49121-77  93]52702-80A 93
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52706=-82 93} 56116~32 2?7} 59622-79 121 61152-65P 103 123
52739-33 91| 56117-774A 97]59674-79A 101]| 61163-84 105 145

52750=-179 91]56117-82 97| 59674-81A 101|61215-83 103|625683-8C 129
52750=-81 911 56122=77 97]59674~82TH144] 61216=-82TH144| 62570~-79 19

52751-82 91156124=77 97|59942-83 101| 61225-82TH144 29
52754=-79 101l|56153~72 97 . l42] 61244-82 144]|62570-83 19
52755=-79 101 56158-73 97| 59943-83 101| 61255-82 107 29
52756=79 91| 56159=-73 97 142]| 61296-81A 107]62537-80 109

52769=82 91] 56160-83 97]|59950-81 101} 61318-79 107]|62595-82A 199
52771-82 91| 56206-74 371 59951=81 101|61319-79 107]62599-79 109
53439-79 117 56206-81A 97[59983-75 101]61320-79 107]|62625-830 109
54468-79A 95| 56220~74 97[59984-73 101 61321-80 105|62661-67 15
54456979 95]156227-818B 97|59986-75 101 61322-80A 105]|62691-833 139
54471-79A 95} 56238-62 371 59988=72 101} 61405-8DA 107 63500~68 19

54471-82 95 141§60001-55 121} 61406-80 107 29
54472-79 95| 56312-83 141]|60002-55 101} 61409-83 105 139
54472-82 95] 56313-76 97| 60304-82 99] 61410-83 105 135
54473~79 95]56323-814 97| 603156~82 99| 61546-74 103}63501-568 19
54474~79 25| 56324-81A4 97| 60319-83 99{ 61630-81 103 103
54475-79 95] 56330-83 141]| 60348-65A 15 105 105
54476-82 95} 56333-83 37| 60366-82 99 61631-81 103 109
54523-79 951 56334=83 3?21 60375-79 99| 61899-81A 107 137
54523-82 951 56339-83 141 60375~81 99| 61903~-81A 107 139

54523~-77 95| 56340~-83A 141]| 60375-33 991 61909=81 107|63524-83 109
54531-77 951 56341-83A 141 | 60645=-65 129| 62044-382 89| 63504-84 109

54533-77 951 56344-83 141] 60949-83 105 101]63526=57 7
54541-77 95| 5634783 141]| 60975-80 103 105]63527-57A ?
54542-77 95] 56348-83 141]| 61004-82 193] 62123-66 89]|63529-~57 7
54565=-79 95| 56392=-77 97 105 103|63533-41 109
54567-77 95| 56393-74A 97| 61007-82 103 105 135
54568=79B 95| 56394-74 97] 61021-82 7| 62144-83 105 137
54568-82 95 133 193] 62150-85 145|63540~62 21
54700-67 95| 56395-74 97| 61023-33A 103{ 62161=-75 103 105
54701-82 95| 56395=81 97| 61025-83A 105 105 63578=-52 137
54705=81 951 56396-74A 97| 61030-83 105] £2162=75 103]63579~83 135
55900=79 97 133) 61033-81 103| 62164=~-76 103|63782-80C 1G9
55902-79 97| 56397-74C 971 61036=82A 103] 62165-83 142]63801-79 109
55963-77 97 1331 61038-82 103]| 62166=-81 103|63805-80 109
56062-73 125 56402-83A 97 105 105]| 63810-80A 109
56070-81 125 133] 61058-83 164]| 62167-81 103]|63858=-49 15

133] 54500-79 97] 61090-82 113 105|65202-83 142
56073-83 117| s56508=76 97] 61097-79 1923| 62169-81 103]|65276-62 111

119]| 57034=71 101} 61100-82 3g 144 113

125] 58500-82 101 103] 62171-77 103|65280~83 113

133] 59007-738 99 105] 2172-75 103 142
56081=-81 97| 59007-82TH144 144 105F65304-77 111
56081~82 37| 59007-84 99 1441 62375-57 19} 65305-77 111

56082-83 971 59031-83 991 61102~-73 103] 62449-79 109}65326=-79 111
S60B3=-74 97| 59111~74 99| 61102-23A 103 62470~83 142[65357-83 142
56083=77 97] 59146=572 47 105) 62474-82 144}65404-83 142
56085-33 7] 59264=72 85| 61111-77 103 62475~-81A 109§65411-75 113

141]| 59263-79 101]| 61112-82 105| 62475-83 109}65412=-75 113
56105=-84 37| 59590-79 101 61115~-82 105| s2484-81 71 65415=-75 113
56115-79A 97] 59594-82 101} 61135~52A 103 62561-77 109]65419-80 113
56116~77 97| 59606=82 101| 61139-73 103] 42563-65 109}65419-81 113
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65420=-80 113]| 664756=-73A 110} 67232-83 117 143 143
65425~-80 113| 66601-80 87 140 68502=-83 121] 70027-83 125
65454=-79 111} 66607=-79 109 1421 68503=-83 121 143
654B4=-79 111] 666082=79 87 142 | 68504=-83 121] 70047-382 133
65486=79 111]67007~-79A 115] 67309~-80 115} 68514=-73 121] 70049=-83 143
65487-79 111}67008=-79 115]67310~74 115] 68515~77A 121] 70050~83 143
65519-52B 111 67008~-79A 115] 67311~-7&4 115| 68528-77A4 121] 70069-658 125

1131 67009=72 37]1 67312-74 115] 68531=73 121] 70082-82 133
65532-82 113]167010=-83 117]157313=-74 115] 68536=-75 121} 70083=82 125
£5532-82A 1131 67011-83 142]67314=-74 115 68543-64B 121} 70097=-75 125
69540-81 113}67012-80 115]1467317-74 1151 68567-84 121]70129-79A 125
65568-82A 113]67016~-83 117]67318=-74 115 68572-64A 121] 70135-84 125
65569-~82A 113] 67016-85 117} 67325-76 115] 68596=-83 121} 70161-729 125
65599=-80A 113| 67020-74B 115] 67693-81A 119 68597-83 121} 70165-78 125
65605=-82 113 67020-75D 115] 6770574 119 1431 701656-79 131
65605-83A 113] 67022~80 1iS5}f 67717=-65%4 119 68608-83 121} 70169-7C 125
655607-83 113]| 67033-83 142]67719-63 119 1431 70170-79 131
65611~80 113]|67037-83 117]|7725~-63 119) 69000~76 123]170173-81 131
65613-80 113] 67037=-85A 117 467729-48 113] 69003=-76 123}170177-81 131
65613=-83 113}167043-74B 115 67743-75 119] 6901i-76 123}70182-79 131
65619-83 140]67043~-75C 115 67743-84 119 69016-76 123|70185-81 131
65702~688 113]| 67048-83A 117| 677244~75 119 123§ 70191-73A 125
65713=-61 113]|67051-74 115| 67761-79 119]69017-76 123]70218~82 133
65714-83 113]|67052~-78B 11?.6?809-75 ii9 123| 70218-84 133
65716=-83 113 1171 67815-594A 119] 69041-73 123 143
65717-83 113| 67053-83 117| 67830-59 119 69043-83 142|70219-82 133
65718-83A 113} 67054-83A 117]| 67834~83 119 69117-65 123]170219-84 133
65719-81 113 67060-79A 115 1431 69117~-71A 123 143
65719-83 113 67061-83 117} 67835~-725 119 69125=65 123]70234-79 131
65728-66B 113 67062-83 117)] 67839-74 125| 69129-72B 123]|70237-79 131
65764-83 142]| 67063-83 117 68008-73A 121| 69140-76 123 70240-79 131
6576583 142 67065=-80 109§ 68025-73 121 123 70241-79 131
65781=82 113]| 67067=-76 109 68026=-73 121] 69144-65 123170247-81 131
65732-82 113]| 67085-83 1171 68034=-77 121| 69149-65 123]170318~70 123
65991-75C 1101 67099-84 1171 68123-73 121 1231 70497-83 117
65991-82A 11C| 67099-85 117 68165=-64 121 69537—~77 131]|70503-83 121
66000-8C 110] 67100=-83 117} 68435~-84 121| 69538~77 131]|70504=-81 97
66021-77 871 67102-85 117] 68460-83 1211 69623=75 125}70551=-69 125
56042=79A 110] 67101-83 117] s8464=-83 121 70000-84 125[720552-69 125
66103-74A 110 67102-83 117 1431 70001-79 125]|70553=-69 125
656105=-77 110] 67103-83 117) s8466-84 121]70003-83 125170554-69 125
66191-81A 110 67104=-B3 117] 68476-73A 121 143]70555=-69 125
66191-83 110| 67105-83 117| 68477-73 121 70006-79 125]|70556-71 125
66277-80 110] 67106-83 117 68478-73 121] 70006-80 125]70558=~71 125
66279=-80 109} 67107-83 117} 68479-73 121§ 70006-81 125f70559-71 125
6£6280-77 110} 67108-83 117] 68480-73 121 70006-82 12570576~68 123
66308-80 109] 67110-83 117] 68481-73 121] 70010-83 143 127
66325~82 891 67111=-83 117} 68482~-73 121]| 70011-84B 125]|70581~-73 127
66326-82 144] 67111-85 117] 68483~73 121| 70016-65A 123]171090-64 115
66352=-65 110 67112-83 117 68484-79A 121 123171424=83 143
66359=80 110]| 67127-73 115]| 68486=82A 121 1251 71425-77 130

143 117] 68487-82 121} 70018=277 125}171451-78 130
66365-82 144| 67127-84A 117] 68489-83 121 70021-83 121171463-73A 129
66367-73 110] 67142-52 115 143} 70021-84 121]|71466-65 129
66415-79 87 137} 68495-83 121| 70022~-83 125|71467-65 129
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71469=658 129 7227724 127]95531-47 65
71473-77B 129 7227874 127 75
71484-72A 1311 72501-74 127] 9558247 65
71510=72A 130 722502=-74 127 15
71518=-80 130 143195590=-77 63
71519-75 131}| 74504=-78 31]955%921=-77 63
71533-372 131] 74504-82 3319559484 63
71534~72 131}t 74521-77 31 73
71546-75A 131 331 95595-84 63
71547-75A 131 15 73
71550-75 130 32199013-82 91
71559-73 131 127 99015-82 144
71563-82A 133| 74521-83 39{99031-82 99
71564-82 133 1271 99353-82Z 110
71567-82 133 74523-84 a5
71568=-82A 133 745346~77A 31
71570-82 133 33
71571~82 133 35
71572-82 133 39
71573-82A 133 127
71574=-82 133 74539-77A 31
71774-77 39 33
72001-698 130 35
131 39
72011-79 69 127
72023-51A 69] 74539-83 39
71 127
130 74563-65 127
72028~83 39) 74589~73 130
127| 74598-73 130
72034=71 127] 74599-77A 130
72035-71 127] 90840-80 91
72036=-71 127 91501-79 91
72037=71 127 91875-708B 119
72038=-71 115]91875-82 119
11?71 91878=-77A 119
121} 91896-83 119
127 92051-75D 115
72039=71 117]92051=81A 115
1271 92053~-79A 115
133} 92059=-83 117
72040-71 117]192059-85 117
72041-71 127]92060-83 117
72043-71 127(92060-85 117
1331 92061-83 117
72044-71 121 9206574 115
127]1 92068-83 117
72046~79 127f92073-81 115
72047=-?71 127])92075=77 115
12051-77 391 92077-83 117
127} 92078-83 117
72051~-83 39]92097-71 115
127]192118=-74 115
7227574 127|95573-41 65
7227674 127 75
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PARTS CATALOG USER’S COMMENT

The Harley-Davidson Technical Publications Department maintains a continuous effort to im-
prove the quality, accuracy and usefulness of its publications. To do this effectively we need
user feedback — your critical evaluation of this paris catalog.

Please comment on this catalog’s completeness, accuracy, organization, usability and
readability.

Did you find errors in this catalog? (Please list)

How can this catalog be improved?

Occupation:

Name Dealership

Street Department

City State Zip

Part No. 99451-85A

Send your replies to:

Harley-Davidson, Technical Publications Department, P.O. Box 653, Milwaukee, Wi. 53201
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